PARTS LIST

LU-2810,2810-7
LU-2860,2860-7
LU-2818-7
LU-2868-7
LU-2810-7/X73178
PARTS LIST

5 URL(PARTS Website/PC Yo ) &b (EFIIFREZREEED DLVc Web Parts Book ZCHIABIFE T,
CHRICEEEEFIUNETYT, (ERD
https://juki.aftama.com/JUKI/JA

You can use a Web Parts Book with a convenient search function from the URLs (PARTS Website/PC-site)
below. To use the PARTS Website, free membership registration is required.
https://juki.aftama.com/JUKI/EN

No.1665-05






HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*" mark............ means this part is changed from the previous parts book.
As to the details of the change,refer to “List for information of change”.
2)"H#01” o, refer to “Note” explanation at bottom of page.
2.Codes on the “Qty” column
= Each numeral indicates the number of parts required.
* “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4 Dotted lines on the Figures indicate assembly parts.
5.As to the parts with marks of ” ¥ “(consumable parts) and ” © ”“(optional parts)on the respective parts,

it is recommended to prepare spares.
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1. FRAME & MISCELLANEOUS COVER COMPONENTS




REF.NO NOTE PART NO DESCRIPTION 2 % Qty
1 #01 401-30705 MOTOR_COVER E—5—h1/\— 1
2 #01 SM-4051055-SP SCREW ZXav el 2
3 #01 SM-4055501-SC SCREW M5X0.8 L=55 TR MB5X0. 8 L=55 1
4 401-02261 SAFETY_LABEL_S ZESN)L 1
5 #05 CM-3002000-01 ATTENTION SEAL BIIHFEET—)L (16) 4
6 229-01805 GROUND MARK JTJSVRN =7 1
7 TA-1650406-R0O PRUG It D=17 L=3. 5 4
8 #05 400-84142 THREAD_GUIDE_LOWER HRENT 1
9 #o1 400-34675 THREAD_GUIDE_ASM._E FHRIBZ (F8) 1

10 400-34674 THREAD_GUIDE SRR (1)
11 400-42716 THREAD_PRESSER_PLATE FHRIEAAR M
12 B1132-521-000 THREAD PRESSER PLATE SPRING FHRBAMRIER (1)
13 SD-0380556-TL SHOULDER SCREW D=3.8 H=5.5 Bl D=3. 8 H=5. 5 (1)
14 #o1 CM-3002000-01 ATTENTION SEAL BIFHSEEY—IL (16) 5
15 401-30704 FACE_PLATE [T 1
16 229-02506 FACE PLATE EMRAERREAR 1
17 TA-1030402-R0 RUBBER PLUG D=10.3 L=4 14 D=10. 3 L=4 1
18 TA-1270502-R0 RUBBER PLUG =3 1
19 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 k¥ D=12. 5 L=4 1
20 SM-4051055-SP SCREW HARRL 2
21 #08 401-30706 TOP_COVER Ny TAHI— T
22 #01 SM-4051055-SP SCREW HARRL 6
23 #05 SM-4051055-SP SCREW HRRL 9
24 #08 401-30703 APERTURE_COVER iR 1
25 #08 SM-4050855-SP SCREW BN M5 L=8 4
26 #01 229-51552 GROUND WIRE ASM. —XJ—F () T
27 SM-4040855-SP SCREW ZXav el 1
28 1#06 236-00505 THREAD TAKE-UP LEVER COVER KA — 1
29 #01 SM-4051055-SP SCREW AL 1
30 400-84142 THREAD_GUIDE_LOWER HRENT 1
31 SM-1040750-TP SCREW M4 L=7 MNRC M4 L=7 T
32 401-26221 THREAD_GUIDE KIAREN 1
33 SM-4040655-SP SCREW M4 L=6 HPMRL M4 L=6 1
34 SM-1040750-TP SCREW M4 L=7 mhR_L M4 L=7 1
35 B1111-563-000 BED SLIDE SPRING BDRIFR 1
36 SM-4040655-SP SCREW M4 L=6 MNRC M4 L=6 2
37 SM-1051052-TN PLATE SCREW M5 L=10 malt M5 L=10 2
38 #04 401-26349 THROAT_PLATE_2810 k2810 1
39 TA-1550902-R0 PLUG It#% D=15. 5 L=9 1
40 #01 D2112-555-B00 CORD HOLDER LARGE O- RiEppEE A 3
41 #01 SM-4050855-SP SCREW BTRXRC M5 L=8 [
42 #02 400-94561 SEWING MACHINE LABEL (EU) BIRTEEREAR (EU) 1
43 #02 CM-6001001-01 WEEE MARK LABEL S WEEE “Y—2 S~ S 1
44 #02 401-50131 EAC_MARK_LABEL_S EACY—2o3IXNILS 1
45 #05 401-12277 PLATE NI S —EUTHR 1
46 #05 SM-6061002-TP SCREW M6 L=10 NABJUNLUE M6 L=10 2
47 #04 401-47918 SLIDE_PLATE_FRONT EEB DR 1
48 #03 SM-8040412-TP SET SCREW M4 L=4 1EHRL 1
49 #04 401-12224 SLIDE_PLATE_2810L AbiRL_2810 2
50 #04 401-12225 SLIDE_PLATE_2810R ADiRR_2810 1
51 #04 401-27056 SLIDE_PLATE_2860R ASARTILU—F_2860R T
52 #03 B1111-051-00B SPRING BORIER 1
53 #01 401-34805 CABLE HOLDER T—=2)LikILE— 1
54 #07 401-48283 TOP COVER LP Ny THI— LP 1
55 #09 401-34834 THREAD_TAKE_UP_LEVER COVER KFEA ) — 1
56 #07 401-29995 APERTURE_COVER EYig T
57 401-47919 TOP_COVER_PACKING Ny THIN=)CyF 1
58 401-51799 WINDOW_PLATE_PACKING B+ 1
59 #07 SM-4051055-SP SCREW R 5
60 #05 WT-0530002-KS TOOTHED WASHER D=5.3 FEE D=5. 3 1
61 #05 SM-4050655-SP SCREW M5 L=6 TNIRC M5 L=6 T
62 * #10 401-98644 THREAD_GUIDE KRN 1
NOTE(*&C ) #01...FOR LU-2810-7,2860-7 LU-2810-7,2860-7,

2818-7,2868-7,2810-7/X73178

#02...FOR JE

#03...FOR LU-2810A,2810A-7.2860A,

2860A-7.2818A-7,2868A-7,
2810-7/X73178

#04...PLEASE REFER TO THE EXCHANGE

GAUGE TABLE.
#065...FOR LU-2810.2860

| U-
#06...FOR LU-2810.2860,2810-7.2860-7 LU-281

#07...FOR LU-281

#08...FOR LU-2810,
2860-7,2810-7/X73178

#09...FOR LU-2818-7,2868-7,
2810-7/X73178

#10...FOR JA(LU-2810-7/X73178)

8-7,2868-7
2860, 281 0-7.

58 18-7,2868-7,2810-7/X73178 A

EH
LU-2810A,2810A-7,2860A,
2860A-7,2818A-7.2868A-7,
2810- 7/X73178 fB
T —I—BREZTSR T,

2810.2860 A
2810,2860,2810-7.2860-7
LU-2818-7,2868-7
LU-2810,2860.2810-7
2860-7,2810-7/X73178 H
LU-2818-7,2868-7.
281 O-7/X731 78 B



2. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS
o - RFPRISR




REF.NO NOTE PART NO DESCRIPTION wm f Qty
1 #01 401-12087 MAIN_SHAFT_DD & DDA 1
2 #01 401-30702 HAND_WHEEL [FFHE 1
3 #01 401-12312 COUPLING_ASSY HvTUI (1) 1
4 #01 401-30277 HUB_L Dy TUVINTL (1)
5 #01 401-12106 HUB_R Dy TUVIINTR (1)
6 #o1 401-25950 SPIDER HyTUVITTN (D
7 #01 SM-8050812-TP SCREW M5X8 IE$Halb M5X0. 8 L=8 (4)
8 #02 401-51488 SERVO_MOTOR_550W H—RE—-5550W 1
9 #o1 401-26321 SPROCKET_UPPER 2707 v~ 1

10 % 401-12274 TIMING_BELT FA=ZUIN)L 1
11 401-43083 BUSHING NPUVT 1
12 236-05207 MAIN SHAFT BEARING SUPPORT FERIRT U 1
13 SB-1200018-00 BEARING IAHMDEE 1
14 SM-80608A2-TP SCREW M6 L=8 NAEJUTEILESRL M6 L=8 2
15 SM-8060812-TP SCREW M6 L=8 lE$Htalb M6 L=8 2
16 #01 401-43088 BEARING CADDEE 1
17 #01 SL-6052592-TN BOLT FEZRTERAETURIL b 4
18 #01 SM-8060812-TP SCREW M6 L=8 IE$Htab M6 L=8 2
19 #03 401-12088 MAIN_SHAFT e 1
20 #03 401-12299 HAND_WHEEL_A [FFHEA 1
21 03 SS-8151550-SP SCREW 15/64-28 L=15 IE$HRAC 15/64-28 L=15 2
22 400-10437 CRANK_BALANCER_ASM. NS o—8 1
23 400-10438 CRANK_BALANCER NSoH— (1)
24 400-10439 CRANK_BALANCER_FIX_PLATE ISP —I1EIR (1)
25 400-10440 CRANK_BALANCER_FIX_PLATE_SCREW NSoY—1EHRU (2)
26 #04 401-26244 AC SERVO MOTOR ACH—RE—% 1
27 401-12091 COUNTER_WEIGHT e 1
28 401-12092 NEEDLE_BAR_CRANK sEoSD 1
29 401-12093 NEEDLE_BAR_CRANK_ROD gtEIZo0Ov R 1
30 401-12094 CRANK_ROD_BUSH tEoSo0vRIJva 1
31 400-11902 THREAD_TAKE_UP_CRANK_SHAFT KOSV TH 1
32 401-25930 TAKE_UP_LEVER_CRANK XKROSVD 1
33 #05 401-27049 THREAD_TAKE_UP_ASM. K (18) 1
34 1#06 401-34545 THREAD_TAKE_UP_ASM. K (#8) 1
35 #05 401-25939 THREAD_TAKE_UP b (1)
36 #06 401-34532 THREAD_TAKE_UP ¥ o)
37 105-46901 BUSH Jvya (1)
38 WP-0820516-SP WASHER 11.6X8.2X0.6 FEE 8. 2X11. 6X0. 6 1
39 107-21504 FEED ADJUSTING PIN EDREE > 1
40 SB-1080024-00 BEARING [aya)le)::i=d 2
41 SM-8060812-TP SCREW M6 L=8 IE$HRRC M6 L=8 2
42 400-10533 BTW_DRIVING_WHEEL_ASM. RETEEE (1) 1
43 400-10534 BTW_DRIVING_WHEEL R EERENE (1)
44 400-10535 DRIVING_WHEEL_SCREW REEEEEIHRL (2)
45 #03 SB-1200027-00 BEARING CHRDEMZ 1
46 #03 236-05207 MAIN SHAFT BEARING SUPPORT TN U T T
47 #03 SM-80608A2-TP SCREW M6 L=8 NAFTYTELEHRL M6 L=8 2
48 #03 400-26457 HAND WHEEL B [FFHEBEBER 1
49 #03 SM-4051055-SP SCREW AL 3
50 SM-8060612-TP SCREW M6 L=6 IR M6 L=6 2
51 SM-8080812-TP SCREW M8X8 IE$RC M8 L=8 2
52 #03 400-28116 MAIN_SHAFT_SPROCKET ﬁm:@m'f w b 1
NOTE(*&C) #01...FOR LU-2810-7,2860-7

28187286872818 -7/X73178

#02...FOR LU-2810-7,281 U-281 O—7.281 8-7JEH

#03...FOR LU-2810,2860 LU-2810,2860 B

#04...FOR LU-2860-7,2868-7 LU-2860-7,2868-7 B

#05...FOR LU-2810,2860,2810-7,2860-7 [U-2810,2860,2810-7,2860-7 A

#06...FOR LU-2818:7,2868-7, LU-2818-7,2868-7,
2810-7/X73178 2810-7/X73178 &



3. NEEDLE BAR COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION 2 % Qty
1 400-10709 NF SHAFT BUSH R e X)L 1
2 401-52451 BUSHING EERIXSYIL 1
3 CS-1701181-TP THRUST COLLAR D=17 W=11 RAZARE D=17 W=11 1
4 SM-8060612-TP SCREW M6 L=6 Ittt M6 L=6 2
5 #01 401-26403 N_B_ROCKING_BASE_ASM. 2810S7 sHEES)A () _ 281087 1
6 #03 401-27042 N_B_ROCKING_BASE_ASM._2810SS sHEEES () __2810SS T
7 #04 401-26402 N_B_ROCKING_BASE_ASM._2810E sHEESA () _2810E 1
8 1#06 401-27051 N_B_ROCKING_BASE_ASM._2860S sHEESA () _ 28608 1
9 1#08 401-27054 N_B_ROCKING_BASE_ASM._2860E sHEES)A () _2860E 1

10 #01 213-38405 NEEDLE BAR THREAD RACK fagzs (1)
11 #03 B1401-053-000 NEEDLE BAR % o)
12 #04 401-43220 NEEDLE_BAR_2810A #E _2810A (1)
13 1#06 401-27052 NEEDLE BAR gz (1)
14 1#08 214-51406 NEEDLE BAR gz (1)
15 #02 401-54226 N_B_ROCKING_BASE_ASM._2810S FHEfEES (M) _2810S (1)
16 #05 401-36296 N_B_ROCKING_BASE_ASM._2810E tHEEEA () _2810E [@D)
17 1#06 401-54227 N_B_ROCKING_BASE_ASM._2860S EHEiEES (M) _2860S (1)
18 SM-6040650-TP SCREW FRU M4 L=6 (2)
19 401-12152 NEEDLE_ROD_SQUARE_BLOCK fage=da | (1)
20 401-27041 NEEDLE_BAR_GUIDE FHEHA R (1)
21 #02 B1411-053-000 NEEDLE BAR CONNECTION tHERE Mm
22 #05 401-12273 NEEDLE BAR CONNECTION fageSikay (1
23 #06 B1411-521-000 NEEDLE ROD HOLDER fagEs ke (1)
24 SS-7090910-TP SCREW 9/64-40 L=8.5 AFRL 9/64-40 L=8. 5 (1)
25 #08 SM-6030602-TP SCREW M3X0.5 L=6 NAJURILE M3X0. 5 L=6 1
26 #04 SS-2060310-SP SCREW 3/32-56 L=3 AmMRC 3,/32-56 L=3 T
27 401-12270 FELT_HOLDER TT)UMAX 1
28 #07 401-12271 NEEDLE_BAR_FELT_S $tEJTILN.S 1
29 #05 401-12272 NEEDLE_BAR_FELT E 7TV _E 1
30 # #09 M1351-7B1-600 NEEDLE 135X17 #160 # 136X17 #160 1
3T % #10 M1351-7B1-600 NEEDLE 135X17 #160 §f 136X17 #160 2
32 #11 B1438-512-B00 WASHER 17.1X28X1.5 EEEXYILEE T=1. 5 1
33 #1 226-06206 SPACER Y FHEBIAR—YY 1
34 #1 226-06305 SPACER Z FHHEBIANR—HZ 1
35 #1 226-07600 SPACER A FHEBIAR—YA 1
36 #11 226-07709 SPACER B FFEBAR—TB T
37 #1 226-07808 SPACER D FHEBIANR—YD 1
38 #1 226-07907 SPACERE $HEBAR—YE 1
39 #1 226-06404 SPACERF HEBAR—TF 1
40 #07 B1412-051-000 FELT sHERE IS 1
41 SM-4050501-SC SCREW M5X0.8 L=5 BTNIVAU MBX0. 8 L=5 T
42 #02 SS-7080510-TP SCREW 1/8-44 L=4.5 AFRL 1./8-44 L=4. 5 1
43 TA-0500301-R0O PLUG 5X5.8 L=3 k¥ 5X5. 8 L=3 4
44 TA-0620504-R0O CAP 12 1
45 #05 CQ-2520000-00 OIL WICK SHIS .05
46 #04 SS-8080410-TP SCREW 1/8-44 L=3.5 IEHRC 1./8-44 L=3. 5 T
47 #01 213-38504 NEEDLE BAR THREAD RACK SHERENT 1
48 #04 401-43221 NEEDLE_BAR_THREAD_GUIDE_2810A SR _2810A 1
49 #03 103-08609 THREAD GUARD SHERENS 1
50 #12 213-68154 NEEDLE CLAMP 3/16 ASM. #HEE () 316 1
51 % #2 SS-6090410-TP SCREW 9/64-40 L=3.5 AFRC 9./64-40 L=3. 5 (2)
52 #12 400-38778 NEEDLE CLAMP(6MM)ASM. 8 (#8) 6MM 1
53 * #12 SS-8080310-TP SCREW 1/8-44 L=2.8 IR 1./8-44 L=2. 8 (2)
NOTE(*:C) #01...FOR LU-2810S-7 LU-2810S-7 A
#02...FOR LU-2810S,2810S-7 LU-2810S,2810S-7 A
#03...FOR LU-2810S LU-2810S A
#04...FOR LU-2810A,2810A-7 LU-2810A,2810A-7,
2818A-7,.2810-7/X73178 2818A-7,2810-7/X73178 B
#05...FOR LU-2810A.2810A-7.2860A., LU-2810A,2810A-7,2860A
2860A-7.2818A-7.2868A-7. 2860A-7,2818A-7,2868A-7
2810-7/X73178 2810-7/X73178 K
#06...FOR LU-2860S,28608-7 LU-2860S,2860S-7 A
#07...FOR LU-2810S,2810S8-7,28608S, LU-2810S,28108-7,28608S,
2860S-7 2860S-7 A
#08...FOR LU-2860A,2860A-7,2868A-7 LU-2860A,2860A-7,2868A-7 A
#09...FOR LU-2810,2810-7,2818-7 LU-2810.2810-7.2818-7 @
#10...FOR LU-2860,2860-7.,2868-7 LU-2860,2860-7,2868-7 A
#11...SELECTIVE PARTS BEIREE
#12...PLEASE REFER TO THE EXCHANGE X' —I—BRZTSE T,

GAUGE TABLE.



4. LOWER SHAFT COMPONENTS

TEEIfR
78.79—8O
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15.16
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REF.NO NOTE PART NO DESCRIPTION B & Qy
1 #01 401-25845 HOOK_SHAFT_BASE_RIGHT_TC (H) 0D 1
2 #02 401-25846 HOOK_SHAFT_BASE_RIGHT_N () R 1
3 401-12253 LOWER_SHAFT_C THC 1
4 400-52253 SET COLLAR Tty fHS5— 1
5 #06 400-52253 SET COLLAR Tty HS— 1
6 #03 401-26381 HOOK_SHAFT T
7 #06 401-26381 HOOK_SHAFT 2
8 #04 B3538-112-000 OIL RETURN TUBE HOLDER I TR 2
9 #07 B3538-112-000 OIL RETURN TUBE HOLDER I TR 1

10 #05 B3538-112-000 OIL RETURN TUBE HOLDER IS TR 2
K] #03 401-23340 HOOK_SHAFT_BASE_SIDE_PLATE EHARED — I
12 #06 401-35474 HOOK_SHAFT_BASE_SIDE_PLATE FHAREN — 2
13 #03 RC-2351018-KP RETAINIG PIN 23.5 Cilts#@ 23. 5 2
14 #06 RC-2351018-KP RETAINIG PIN 23.5 Cilts#@ 23. 5 4
15 #03 RC-0740816-KO0 RETAINING RING & 7. 4 1
16 #06 RC-0740816-K0 RETAINING RING D& 7. 4 7
17 401-43084 BUSHING SYUTIEE 1
18 #03 401-43086 BUSHING SYUTIEE 1
19 #06 401-43086 BUSHING SYUTIEE 2
20 401-43082 BUSHING SIYTIEE 1
21 #04 SM-6040502-TP SCREW M4X0.7 L=5 NEJUNUR M4 L=5 T
22 #03 SM-6040502-TP SCREW M4X0.7 L=5 FEFURILE M4 L 1
23 #05 SM-6040502-TP SCREW M4X0.7 L=5 NAJURILS M4 L=5 2
24 #03 SM-6040602-TP SCREW M4 L=6 NATURILS M4X0. 7 L=6 2
25 #06 SM-6040602-TP SCREW M4 L=6 FEFURILE M4X0. 7 L=6 4
26 SM-6040650-TP SCREW Tt M4 L=6 2
27 #03 SM-6061802-TP SCREW M6 L=18 FATURIL S 2
28 #06 SM-6061802-TP SCREW M6 L=18 FAETURIL S 4
29 #03 SM-8050412-TP SCREW M5 L=4 E$HRL M5 L=4 2
30 #06 SM-8050412-TP SCREW M5 L=4 EHRL M5 L=4 4
31 SM-80506A2-TP SCREW M5 L=6 NENNEEHRAC M5 L=6 2
32 #06 SM-80506A2-TP SCREW M5 L=6 FNAEFfIELEDRL M5 L=6 2
33 SM-6051402-TP SCREW M5X0.8 L=14 FATURIL S 1
34 #06 SM-6051402-TP SCREW M5X0.8 L=14 FAETURIL S 1
35 #03 401-39043 WASHER TEES 2
36 401-26372 LOWER_SHAFT_GEAR TR (K) 1
37 #06 401-26372 LOWER_SHAFT_GEAR TanEEE () 1
38 #03 401-12242 HOOK_SHAFT_GEAR LanEE () 1
39 #06 401-12242 HOOK_SHAFT_GEAR SHnpEE () 2
40 #03 401-43086 BUSHING SYTIEE 1
a1 #06 401-43086 BUSHING SITIVEZ 2
42 #03 401-26365 LOWER_SHAFT_1N T#_2810 1
43 401-23247 BEARING_COLLAR RPUVI_A5— 1
44 SB-1200018-00 BEARING Yool i3 1
45 SM-8060812-TP SCREW M6 L=8 lEHRL M6 L=8 2
76 401-23247 BEARING_COLLAR R7UVT_A5— T
47 SB-1200018-00 BEARING huayallof i3 1
48 SM-8060812-TP SCREW M6 L=8 IEHRLC M6 L=8 2
49 401-12240 SAFETY_REVERSE_BUTTON RERIBLIRS > 1
50 B1639-051-000 SPRING BLRYVIER 1
51 RE-0500000-K0 E-RING EFLo&® © 1
52 213-87600 SAFETY CLUTCH HOOK REEBEM 1
53 213-87709 SAFETY CLUTCH SPRING RER %{;m 1
54 213-87808 SAFETY BASE RER 1
55 213-87907 ADJUSTING PIN (1.2) %?B,%EEJE%E) (1. 2) 1
56 401-25862 LOWER_SHAFT_SPROCKET TATOT v~ T
57 401-26366 CLUTCH_BASE ISuF R=R 1
58 B1308-055-000 SAFETY CLUTCH COUNTER-HOOK REEBBEM 1
59 B1310-055-000 SAFETY CLUTCH SMALL LINK ZLEBINUY 1
60 B1314-055-000 SAFETY CLUTCH SMALL LINK PIN TEEBINUVY EV 1
61 401-13224 COUNTER HOOK SPRING REEBONGE1 T
62 SD-0640322-TP HINGE SCREW D=6.35 H=3.2 BRU D=6. 35 H=3. 2 2
63 SM-1061201-SN SCREW M6 L=12 mhRt M6 L=12 2
64 $8-8111010-TP SCREW 11/64-40 L=9.5 L 11/64-40 L=9. 1
65 $S-8660612-TP SCREW 1/4-40 L=6 E$HRL 1/4-40 L=6 2
66 213-33901 SAFETY CLUTCH DISC REEBIR T
67 $8-8660612-TP SCREW 1/4-40 L=6 E$HRLG 1/4-40 L=6 2
68 #09 B2557-280-00A WASHER FOR DRIVING ARM EEOpEE A 1
69 #09 B2557-280-00B WASHER BEDOPiEE B 1
70 #09 B2557-280-00C WASHER BEOBES C 1
71 #09 B2557-280-00D WASHER D WEOBESE D I
72 #09 B2557-280-00E WASHER R D BES 1
73 #10 B2557-280-00A WASHER FOR DRIVING ARM BEOBES A 2
74 #10 B2557-280-00B WASHER HMXOBIES B 2
75 #10 B2557-280-00C WASHER bEiER C 2
76 #0 B2557-280-00D WASHER D DEiEE D 2
77 #10 B2557-280-00E WASHER fix O iR 2
78 #03 401-26382 HOOK_SHAFT_COLLAR FHMNS— 1
79 #06 401-26382 HOOK_SHAFT_COLLAR FHMNS— 2
80 #05 401-25847 HOOK_SHAFT_BASE_LEFT_TC WA (/) R0 1
81 #08 401-25848 HOOK_SHAFT_BASE_LEFT_N ZHE (k) ROE T
82 #06 401-26455 HOOK_SHAFT_BASE_COVER FeH) — 1
83 #06 SM-6040650-TP SCREW TRL M4 L=6 2
84 #06 401-26454 LOWER_SHAFT_D T#D 1
85 #06 401-23428 LOWER_SHAFT_2N T#_2860 1
86 #06 SB-1150022-00 BEARING TADDEE T
87 #06 401-39042 WASHER e 4
88 #06 401-35505 OIL_SHIELD_PLATE_ASM. JHBAAR (48) 1
89 #06 401-27345 OIL_SHIELD_PLATE SEBAHR (1)
90 #06 401-35504 GASKET HRTw b (2)
91 #08 SM-6040502-TP SCREW M4X0.7 L=5 ~ENRUE M4 L=5 3
92 #08 B3538-112-000 OIL RETURN TUBE HOLDER B A TRZ 5
93 #09 401-38418 WASHER_T=1.3 FHMEXYIASAMR_T=1. 3 1
94 #09 401-38419 WASHER_T=1.4 FoEXS)VASAMR_T 4 1
95 #09 401-38420 WASHER_T=1.5 FHMEASIVASZAMR_T 5 1
96 #09 401-38421 WASHER_T=1.6 BHLXFIVASAMR_T=1. 6 T
97 #09 401-38422 WASHER_T=1.7 FHMEAYIVASZAMR_T 7 1
98 #09 401-38423 WASHER_T=1.8 FHMEASIASAMR_T=1. 8 1
99 #09 401-43185 WASHER 252 MR 1
100 #09 401-43188 WASHER 2SR MR 1
101 #09 401-43581 WASHER ZSZ MR T
102 #10 401-38418 WASHER_T=1.3 FEEXTIVASAME_T 3 2
103 #10 401-38419 WASHER_T=1.4 FEEXTIVASAME_T 4 2
104 #10 401-38420 WASHER_T=1.5 FEEXTIVASAME_T 5 2
105 #10 401-38421 WASHER_T=1.6 ZEEXTIVASAME_T 6 2
106 #0 401-38422 WASHER_T=1.7 ZFHEXZTIVASAMR_T 7 7
107 #10 401-38423 WASHER_T=1.8 FHMEXTIVZASAME_T= 8 2
108 #10 401-43185 WASHER 252 MR 2
109 #10 401-43188 WASHER 252 MR 2
110 #10 401-43581 WASHER SR MR 2
NOTE(#52) #01...FOR LU-2810-7, 2860 7.2818-7, LU-2810-7.2860-7,2818-7
2868-7.2810-7/X73178 -7,2810-7/X73178 &
#02...FOR LU-2810.2860 U-2810.2860 A
#03...FOR LU-2810.2810-7.2818-7 LU-2810.2810-7.2818-7.
10-7/X73178 810-7/X73178
FOR LU-2810 LU-2810 B
FOR LU-2860-7,2868-7 LU-2860-7.2868-7 A
FO -2860,2860-7.2868-7 LU-2860.2860-7.2868-7 A
FOR LU-2810-7.2818-7. LU-2810-7.2818-7,
2810-7/X73178 810-7/X73178 fl
FOR LU-2860 LU-2860 A
...SELECTIVE PARTS EIRE R
ORLu28102810728187, LU28102810728187
2810-7/X 2810-7/X73178 A

ARTS
FOR LU-2860,2860-7.2868-7

-8 -

EIREBGA
LU—2860.2860—7,2868'7 A



5. OPENNER COMPONENTS
F—TF Bk




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 % #06 401-47915 OPENER_ASM_XXL F—TF—#EE_XXL 1
2 % #07 401-47915 OPENER_ASM_XXL F—TJF—fEEa_XXL 2
3 #08 RC-0560711-KP RETAINING RING CH 1L ER 1
4 #02 RC-0560711-KP RETAINING RING (03 A )} 2
5 #08 WP-0612066-SP WASHER 6.1X11X2 TEE 6. 1X11X2 1
6 * #05 401-37431 OPENER_ASM._L F—TF7—L (&EH) 2
7 % #01 401-26361 OPENER_ASM. F—7JFr— (8 1
8 * #04 401-35500 OPENER_ASM. L F—TF— (@) _L 2
9 #02 401-35473 METAL X5 2

10 #02 WP-0740516-SP WASHER 7.4X11.8X0.5 TEE 7. 4X11. 8X0. 5 2
11 #03 B3010-141-H00 WASHER HLOY RERUEE 1
12 #02 401-26547 OPENER_CAM_L F—TFhLL 1
13 401-26391 OPENER_CAM_R F—TF—hL (BR) 1
14 #08 401-26360 OPENER_CAM_ROLLAR_SHAFT F—TFHLT D 1
15 #02 401-26360 OPENER_CAM_ROLLAR_SHAFT F—TF DL D8 2
16 #01 401-25859 OPENER_DRIVING_ARM F—TF EREN 1
17 #02 401-35475 OPENER_DRIVING_ARM 74— F EREfE 2
18 #o1 400-10298 JUNCTION SHAFT COLLAR FARES STt Ead «a b 1
19 #02 401-35472 JUNCTION SHAFT COLLAR FARES RS Tt okl wla hie 2
20 #01 RE-0500000-K0 E-RING EfclbsbEg 5 1
21 #02 WP-0612066-SP WASHER 6.1X11X2 TEE 6. TXT1TX2 2
22 #08 SM-6040802-TP SCREW M4X0.7 L=8 TNAETURIL & 1
23 #02 SM-6040802-TP SCREW M4X0.7 L=8 TNAEJURIL & 2
24 #08 SM-8040612-TP SCREW M4 L=6 IEHRL M4 L=6 1
25 #02 SM-8040612-TP SCREW M4 L=6 It M4 L=6 2
26 #08 SM-8060612-TP SCREW M6 L=6 IE$HRC M6 L=6 2
27 #02 SM-8060612-TP SCREW M6 L=6 IEHRL M6 L=6 4
28 #01 SS-8090670-SP SCREW 9/64-40 L=5.5 It 9/64—-40 L=5.5 1
29 #02 SM-8050612-TP SCREW M5X6 IEHRL MEX0. 8 L=6 4
30 #01 401-12252 OPENER_METAL FT—TTEAZ) 2
31 #02 401-12252 OPENER_METAL FT—TFEMX5Il 2
32 #08 401-26351 OPENER_CAM_ROLLER F—JF—hL30 1
33 #02 401-26351 OPENER_CAM_ROLLER F—7JFr—AL30 2
34 #06 401-35472 OPENNER_SLEEVE F—TJF—U—7J 1
35 #06 SM-8050612-TP SCREW M5X6 IE$HRl M5X0. 8 L=6 2
36 #06 401-12252 OPENER_METAL FT—TFTEX5)l 1
37 #06 401-35475 OPENER_DRIVING_ARM ZF—TJ—EREnkE 1
38 #06 401-35473 OPENER_METAL F—=TF—=AH) 1
39 #06 WP-0740516-SP WASHER 7.4X11.8X0.5 FEE 7. 4X11. 8X0. 5 1
NOTE(*5C) ...FOR LU-2810,2810-7 LU-2810,2810-7 B

..FOR LU-2810-7
...FOR LU-2860

FOR LU-2860-7
..FOR LU-2868-7

2810-7/X73178

_]O_

..FOR LU-2860.2860-7.2868-7

FOR LU-2818-7,2810-7/X73178
..FOR LU-2810,2810-7,2818-7,

I[U -2860, 2860-7.2868—7 A

L
LU- 2818 7.2810-7/X73178 A

LU-2868-7
LU-2810,2810-7,2818-7,
2810-7/X73178 H



6. HOOK COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION @ & Qty
1 % #03  401-31956 HOOK_ASM._T FH)RTID 1
2 % #04  401-31956 HOOK_ASM._T Z(H)AREID 2
3 ¥ 401-48039 OUTER_HOOK & @D)
4 % 401-48040 INNER_HOOK N (1)
5 Y 400-79912 IDLING PRIVENTION SPRING ZeERh IR (1)
6 & 400-79903 PRESSER LIFTER SPRING HEFEFR (D
7 % 401-84941 TENTION_SPRING THREFERO. 5) (1)
8 400-79899 ADJUSTING_SCREW TAHRAEFIERAERL (1)
9 * 400-79900 TENTION_SPRING_SETSCREW THRATFERIEDRL (1)

10 # 400-79901 BOBBIN_PRESSER RE VR (1)
T % 400-79902 PRESSER LIFTER WEF (D
12 % 400-79896 NEEDLE HOLDER #5217 (1)
13 % 400-79904 INNER HOOK HOLDER SETSCREW WX EsHRA L (3)
14 % 400-79905 NEEDLE HOLDER SETSCREW $H2(FIEHRAL (2)
15 % 400-75542 OUTER_HOOK_SETSCREW iU (2)
16 % 400-79909 NEEDLE HOLDER ADJUSTING SCREW TR C o)
17 % 401-48037 BALL #Ek (5.32) (1)
18 # 401-48038 SLIDE_PIN 254 REY (1)
19 % 400-75548 OIL_COVER HE (1
20 * 400-75547 OIL_COVER_SETSCREW SHELEDHRL (1)
2T %« 401-48033 INNER_HOOK_HOLDER RES o)
22 % #05 401-26399 HOOK_ASM. E (#) ARt 1
23 % #06 401-26399 HOOK_ASM. E () ARt 2
24 Y 401-48031 OUTER_HOOK & @D)
25 % 401-48032 INNER_HOOK e (1)
26 > 400-79912 IDLING PRIVENTION SPRING ZERfAIEE T (M)
27 * 401-48033 INNER_HOOK_HOLDER NEHZ (1
28 % 400-79903 PRESSER LIFTER SPRING H_EIFIFR (1)
29 401-48034 TENTION_SPRING TRATER (1)
30 % 401-48035 ADJUSTING_SCREW THRATIERAHRL (1)
3T % 401-48036 TENTION_SPRING_SETSCREW TRATERIEDRT D
32 % 400-79901 BOBBIN PRESSER N1 (1)
33 # 400-79902 PRESSER LIFTER #_EF ()
34 % 400-79896 NEEDLE HOLDER 852 (1)
35 % 400-79904 INNER HOOK HOLDER SETSCREW AEHZ LEHR L (3)
36 % 400-79905 NEEDLE HOLDER SETSCREW HZIEHRC 2)
37 % 400-75542 OUTER_HOOK_SETSCREW AZEIERU (2)
38 % 400-79909 NEEDLE HOLDER ADJUSTING SCREW SHEEERL (1)
39 % 401-48037 BALL $WEk (5.°32) (1)
40 401-48038 SLIDE_PIN 254 REV (1)
T % 400-75548 OIL_COVER SHE (D —XEB) D
42 ¥ 400-75547 OIL_COVER_SETSCREW SR L (1)
43 #01 213-34800 ALUMINUM BOBBIN WITH KNURL FZILEREY (O—Lw MIE) 1
4 ¥ #02  213-34800 ALUMINUM BOBBIN WITH KNURL FZILEREY (O—Lw MiE) 2
45 ¥ #07 401-47985 TRIM HOOK ASM. XXL LP RUIDE (@) _XXL_LP 1
46 K #08 401-47985 TRIM HOOK ASM. XXL LP RUIDE () _XXL_LP 2
47 ¥ 401-49030 OUTER_HOOK HE (1)
48 401-49038 INNER_HOOK e (1)
49 400-79912 IDLING PRIVENTION SPRING R k(& (1)
50 400-79903 PRESSER LIFTER SPRING H_EFIE (1)
51 > 401-84909 TENTION_SPRING TRATERO. B) (D
52 % 400-79899 ADJUSTING SCREW TAREFERAHRL (1)
53 400-79900 TENTION SPRING SETSCREW THRAFERESHRL (1)
54 401-49034 BOBBIN_PRESSER RE Mz (1)
55 ¥ 400-79902 PRESSER LIFTER _ESF (1)
56 > 401-49032 NEEDLE_HOLDER S (D
57 * 401-49035 INNER_HOOK_HOLDER_SETSCREW AEEZ EHRL (3)
58 401-49036 NEEDLE_HOLDER_SETSCREW $HZFIEDHRAL (2)
59 400-75542 OUTER_HOOK_SETSCREW HAZIERU (2)
60 * 400-79909 NEEDLE HOLDER ADJUSTING SCREW $HZEERL (1)
61 * 401-48037 BALL K (5.732) @)
62 * 401-49037 SLIDE_PIN HEEHRAS A REV (1)
63 ¥ 400-75547 OIL_COVER_SETSCREW SHEIERU (1)
64 ¥ 400-75548 OIL_COVER SHES (L —RE) (D
65 401-49033 INNER_HOOK_HOLDER NS (1)
66 > #07  401-47913 BOBBIN_XXL REY _XXL T
67 * #08  401-47913 BOBBIN_XXL REY_XXL 2
68 # * #09  401-96522 BOBBIN_XXL REY_XXL 1
NOTE(;Z52) #01...FOR LU-2810.2810-7 LU-2810.2810-7

#02...FOR LU-2860.2860-7 LU-2860.2860-7

#03...FOR LU-2810-7 LU-2810-7 A

#04...FOR LU-2860-7 LU-2860-7 A

#05...FOR LU-2810 LU-2810 A

#06...FOR LU-2860 LU-2860 A

#07...FOR LU-2818-7 LU-2818-7 A

#08...FOR LU-2868-7 LU-2868-7 A

#09...FOR JA(LU-2810-7/X73178) JALU-2810-7/X73178)

_]2_



7. UPPER FEED COMPONENTS
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REF.NO NOTE  PARTNO DESCRIPTION B & Qty
1 #01 401-44288 UPPER_FEED F ASM._S EXOmBS (1) 1
2 #02 401-44289 UPPER_FEED F ASM._E EXOEBE () 1
3 107-10804 TRIANGLE LEVER SHAFT STOPPER =ATIHMESD (2)
4 401-12176 CONNECTION_PIN Y (3)
5 #01 401-44286 SPRING RECEIVING S BAF RS (1)
6 #02 401-44287 SPRING RECEIVING E X FREE [@D)
7 401-23665 WALKING_BAR_DRIVING_LINK BxOERU VY (1)
8 401-25852 TRIANGULAR_LEVER =mTc (1)
9 401-25854 UPPER_FEED_LINK_A EXDUVOA (1

10 #01 401-25936 WALKING_BAR_S EOEE (S) ()
11 #02 401-25937 WALKING_BAR_E EDERE (E) (n
12 401-26166 PRESSER_BAR_GUIDE_SHAFT HWAESA e (1
13 SM-4030601-SN SCREW M3X6 Bl M3X0. 5 L=6 (2)
14 SM-8050612-TP SCREW M5X6 E$Htalb M5EX0. 8 L=6 (1
15 #01 401-25860 PRESSURE_BAR_S_A HAHES_A (1)
16 #02 401-25861 PRESSURE_BAR_E A% (B) D
17 400-90058 SLIDE BLOCK sHEREERI0 2
18 401-25943 PRESSER ROD GUIDE MAEAA R 1
19 401-54199 LEAF_SPRING_ADJSTING_PLATE R HFEER 1
20 401-23634 ROCKING_LINK_PIN EHUVIEY 1
21 400-23627 PRESSER PLATE SHEET WASHER AW — NEE 7
22 401-25867 SPRING_HOOK [Exetz:lvg 1
23 401-35014 BUSHING HREAIIV 1
24 SD-0802126-TP SHOULDER SCREW D=8 H=21.2 BfL D=8 H=21.2 1
25 NM-6060001-SD NUT M6 AEFvhk M6 17 1
26 E2613-700-000 WASHER RURXSATASARNT Y v— 2
27 401-23319 UPPER_FEED_SHAFT_ASM. o (1) 1
28 401-23262 UPPER_FEED_SHAFT X (1
29 401-23320 UPPER_FEED_SHAFT_METAL_F EEOEASY)L (B (1
30 401-23321 UPPER_FEED_SHAFT_METAL_R BXOEMASIL (%) (2)
31 401-26760 UPPER_FEED_REAR_ARM EEDBEH 1
32 401-26390 UPPER_FEED_CAM EEDAL 1
33 401-26338 CONNECTION_LINK_ASM. EOZRUT Y (48) 2
34 401-26223 CONNECTION_LINK EOERU VY (2)
35 400-38494 THREAD_BIND_ARM_SPRING RAC HRIEORRIS i 2
36 401-26269 CHANGE_BASE_SPRING_RACK D L FRET 1
37 401-26264 CHANGE_BASE_STOPPER DLZKMw/t— 1
38 401-23416 UPPER_FEED_CHANGE_BASE_ASM. TH ETERE (1) 1
39 401-23414 UPPER_FEED_CHANGE_BASE X FRERGE (1
40 401-23555 UF_CHANGE_BASE_SHAFT H ETERAH &9
41 SM-80608A2-TP SCREW M6 L=8 FENNEEHRC M6 L=8 D
42 #05 401-45548 UF_CHANGE_BASE_SUPPORT_PIN ZE FRERES Y Y 1
43 #05 401-45549 UF_CHANGE_BASE_SUPPORT_PIN REH FFEREIFEY 1
44 #05 401-45550 UF_CHANGE_BASE_SUPPORT_PIN ZH ERERMASIRE Y 1
45 401-26374 VERTICAL_ADJUSTING_PIN ZREEE Y 1
46 401-25926 PRESSER_ADJUSTING_SCREW HAATQC 1
47 401-12197 PRESSER_SPRING WA AmER 1
48 401-12199 LEAF_SPRING iiEeel 1
49 401-26400 SPRING BEOZRGKER 2
50 401-25850 VERTICAL_DIAL(VE) ZEEFIAVIL 1
51 D1231-555-B00 WASHER AT X NEE 2
52 229-04155 MAIN SHAFT THRUST COLLAR ASM. TR SR NRIF (1) 1
53 RC-0150001-KP RETAINING RING 13.8 CHi®#w 13. 8 1
54 €Q-2020000-00 OIL WICK SIS 0.042
55 CQ-2520000-00 OIL WICK SHIE 0.048
56 CQ-2520000-00 OIL WICK ST, 0.048
57 RE-0500000-K0 E-RING EfLLDE® 5 1
58 SB-1250006-00 BEARING sy ok i 1
59 SM-6040650-TP SCREW FRLU M4 L=6 2
60 SM-6051000-SP SCREW FrRLU M5 L=10 2
61 SM-0050801-SC SCREW FSXRQC M5 L=8 7
62 SM-6061202-TP SCREW M6 L=12 AfRILE M6 L=12 5
63 SM-6062002-TP SCREW M6 L=20 FEJURILE M6 L=20 1
64 #01 SM-8040412-TP SET SCREW M4 L=4 1L 2
65 SM-8060612-TP SCREW M6 L=6 EHRal M6 L=6 6
66 SM-8060552-TP SCREW M6 L=5 1IEHAAC 2
67 #01 $S-6090910-TP SCREW 9/64-40 L=9 ¥Rl 9/64-40 L=9 1
68 401-26159 UPPER_FEED_FRONT_ARM_ASM. EROFEEE () 1
69 401-26157 UPPER_FEED_FRONT_ARM D FiBRES (1
70 401-26158 UPPER_FEED_FRONT_ARM_BUSH DRI T v a (2)
71 401-25876 UPPER_FEED_CAM_ROD BEOALOYR 1
72 401-23345 FELT JIlbk 2
73 WP-0651001-SC WASHER FrEE 2
74 #04 213-50152 PRESSER FOOT ASM. R () 1
75 229-13008 FEED ROCKER SHAFT BUSHING EOBX )L 2
76 CQ-2020000-00 OIL WICK S, 0.25
77 €Q-2020000-00 OIL WICK S 0.02
78 CQ-2020000-00 OIL WICK SHS 0.02
79 CQ-2520000-00 OIL WICK S 0.048
80 CQ-2020000-00 OIL WICK SIS 0.1
81 CQ-2020000-00 OIL WICK SHIS 0.25
82 CQ-2020000-00 OIL WICK S 0.25
83 CQ-2020000-00 OIL WICK SHS 0.25
84 WP-0430800-SD WASHER M4 FEERNEN M4 4
85 #03 401-25877 PRESSURE_BAR_S_B A%ES_B 1
86 401-25868 INSTALLING_PLATE U FTRHR 1
87 #05 401-49115 ROCKING_LINK_PIN_A EEBUVIEY_A 1
88 #05 401-49116 ROCKING_LINK_PIN_B FEBUYIEY_B 1
89 #05 401-49117 ROCKING_LINK_PIN_C EBHUVOEY_C 1
90 #05 401-49118 ROCKING_LINK_PIN_D E#HUVOEY_D 1
91 #05 401-49120 FEED_ADJUSTING_PIN_A EORMEY_A 2
92 #05 401-49121 FEED_ADJUSTING_PIN_B EDOFHEY_B 2
93 #05 401-49122 FEED_ADJUSTING_PIN_C EOREIE>__C 2
94 #05 401-49123 FEED_ADJUSTING_PIN_D EOHEELY D 2
95 #05 401-49125 FEED_ROD_PIN_A EbOY REV_A 1
96 #05 401-49126 FEED_ROD_PIN_B ZEbOY REV_B T
97 #05 401-49127 FEED_ROD_PIN_C ZoOw REY_C 1
98 #05 401-49128 FEED_ROD_PIN_D #EbOv REY_D 1
99 SM-80608A2-TP SCREW M6 L=8 FANFELEDRL M6 L=8 1

100 *  #06 401-96464 VERTICAL_ADJUSTING_PIN ZERAE 1

NOTE(*5C)

#01..FOR LU-28108,28108-7,28608,
28608-7
#02...FOR LU-2810A.2810A-7,2860A,

2860A-7.2818A-7,2868A-7
2810-7/X73178
#03...FOR LU-28108,28108-7

#04. PLEASE REFER TO THE EXCHANGE
GAUGE TABLE.

#05...SELECTIVE PARTS
#06...FOR JA(LU-2810-7/X73178)

_]4_

LU-28108,28108-7,28608,
2860S-7 A

LU-2810A.2810A-7.2860A,
B860A/ 38 1877 35654 7

LU-28108.2810S-7 A
|G —I—BREZCSIRT 0,
EIRBB

JA(LU-DEB 10-7/X73178) &



8. HAND LIFTER & AUTO LIFTER COMPONENTS
FERA LT - BEWSA_LTBR

#

5
REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-26367 SPRING X FIFER U 1
2 400-06716 THREAD_TRIMMER_SHAFT HHIb > o6 1
3 401-12184 LIFTER_LEVER_A WX EFLUIN—A 1
4 401-26150 LIFTER_LEVER B #Z FIFUIN—B 1
5 401-44283 LIFTER PLATE R _EIFHR 1
6 401-26364 LIFTER_SHAFT X E[THH 1
7 SM-8060612-TP SCREW M6 L=6 ItHRAL M6 L=6 1
8 SM-6051802-TP SCREW M5 L=18 TNAETURIL 1
9 SM-6050802-TP SCREW M5X0.8 L=8 AETUR)LS MBEX0. 7 L=8 2
10 134-09107 WASHER Jw4— 1
11 WZ-1052010-KP WAVED WASHER EEEZT0. oX14. 5X0. 3 T
12 #01 BT-0400251-EB URETHANE HOSE BLACK LA VR—R 2 .62
13 #01 180-35303 WIRE MARK (4) JAv—<—2 (4) 1
14 #01  401-12187 KNUCKLE_JOINT_A FwolIaAT A 1
15 #01 401-12188 LIFTING_ARM BEHR LT 1
16 #01 PA-4001502-00 AIR CYLINDER Iy JUv4 1
17 #01 229-49101 ROLLER FULCRUM SHAFT OO3Z 8 1
18 #01 SM-6081552-TP SCREW M8 L=15 TNATURIL ~ 1
19 #01  SM-6061602-TP SCREW M6 L=16 FNATURIL & 1
20 #01  SM-6054502-TN SCREW M5 L=45 E7URILE M5 L=45 4
21 #01 PJ-3040451-02 ELBOW UNION C TJUiRd=#> C I
22 #01 139-51009 PRESSER FOOT ROLLER #ZEI0 2
23 #01 RE-0400000-K0 E-RING 4 EFitEwm 4 2
24 400-86018 BUSHING_MAIN_FEED FEDOXH)L 1
NOTE(;EEC) #01...FOR LU-2810-7.2860-7, LU-2810-7.2860-7,

2818-7.2868-7

_]5_

2818-7.2868-7 A



9. KNEE LIFTER COMPONENTS (FOR LU-2810,2860)
BRETRR (LU-2810.2860 A)

-
~

I 16
REF.NO NOTE PART NO DESCRIPTION B % Qty
1 401-26270 KNEE_PAD_LINK_A BREFUVOA 1
2 401-26271 KNEE_PAD_LINK_B BREFU>oB 1
3 401-26356 KNEE_LIFTER_SHAFT_ASM. BRETE (R 1
4 SM-6051202-TP SCREW M5X0.8 L=12 NAEJURILE MBEX0. 8 L=12 1
5 SM-6051400-SP SCREW FRU 1
6 401-26272 KNEE_PAD_LINK_D BREFUZD 1
7 401-26273 KNEE_PAD_DRIVING_ARM f&R L (FBRED R 1
8 401-26274 KNEE_PAD_LINK_C BEFU>oC 1
9 401-12127 BACKWARD_FEED_CONNECTING_ARM  jifis% D jEd 1
10 229-32156 KNEE LIFTER ROTATION ARM ASM. BRI EEskE (B 1
K| 229-32107 KNEE LIFTING ROTATING ARM R E(FolEsk @)
12 NM-6060001-SE NUT M6 NABFvh M6 1f& (2)
13 SM-8063012-TR SCREW M6 L=30 IESHRL (2)
14 NS-6110310-SP NUT 11/64-40 ATy hk 11/64-40 2
15 RE-1000000-K0 E-RING 10 EFlteE 10 1
16 SD-0500803-TP HINGE SCREW D=5 H=8 EBfalU D=5 H=8 2
17 400-82078 SHOULDER SCREW D=7.24 H=3.3 Bl D=7. 24 H=3. 3 2
18 NM-6060001-SE NUT M6 NAEFvh M6 1#& 2
19 SD-1000406-TP SHOULDER SCREW Bl D=10 H=4 1
20 SM-9061853-SR SCREW M6 L=17.5 TNARI 2
21 NM-6050001-SD NUT M5X0.8 NEFvER MEX0. 8 1% T
22 CS-1201171-TP THRUST COLLAR D=12 W=11 ASAMAS— D=12 W=11 1
23 236-39503 SPRING b E R el 1
24 SM-8060612-TP SCREW M6 L=6 kAL M6 L=6 2

_]6_



10. LOWER FEED COMPONENTS
TEOEER

68 .75 69-74 14

_'|7_



REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 401-23666 VERTICAL_LINK trUVY 2
2 401-43626 VERTICAL FEED LINK SHAFT EREDUY T 2
3 WP-0740516-SP WASHER 7.4X11.8X0.5 FEEE 7. 4X11. 8X0. 5 2
4 401-23667 VERTICAL_FEED_LINK ErEbUYY 1
5 229-13008 FEED ROCKER SHAFT BUSHING EOEAS )L 7
6 401-26386 HORIZONAL_FEED_SHAFT KFED & T
7 401-26161 FEED_BASE_ARM ED B 1
8 CQ-2020000-00 OIL WICK S 0.05
9 CQ-2020000-00 OIL WICK SHIEY 0.05

10 401-26401 SPRING_B KX D ZEREIER 1
11 401-12098 FEED_BASE_SHAFT ED B 1
12 401-26357 VERTICAL_FEED_ROD_NUT E™&E0OY RFw 2
13 401-25843 VERTICAL_FEED_ARM_REAR ETED &R 1
14 401-23626 HORIZONTAL_FEED_CAM KIFEED AL 1
15 401-26151 HORIZONTAL_FEED_ROD KEXDOOY R 1
16 401-23547 NEEDLE_BAR_ROCKING_LINK ETETRENR T
17 #o1 401-23629 HORIZONTAL_FEED_CHANGE_BASE KIEX D ZEHaE 1
18 401-12118 FEED_ROD_PIN #EOoOw REY 1
19 401-23634 ROCKING_LINK_PIN EHUOEY 1
20 SD-1021251-SP HINGE SCREW D=10.20 H=12.5 Bl D=10. 2 H=12. 5 3
21 401-26375 FEED_ADJUSTING_PIN_A EDFHEV A 2
22 401-25856 CONNECTION_LINK U > 1
23 401-23668 HORIZONTAL_FEED_ARM KX D B 1
24 401-23627 VERTICAL_FEED_CAM E™EDAL 1
25 401-25857 VERTICAL_FEED_ROD E™EbOY R 1
26 401-23639 HF_CHANGE_BASE_SUPPORT_PIN KEEDERAZI/E Y T
27 401-23332 CHANGE_BASE_SHAFT KD IS R 1
28 401-26339 CONNECTION_LINK_ASM. EOZEBRU VY (1) 2
29 401-23252 CONNECTION_LINK EOZRY VY (2)
30 401-12293 FEED_BASE pe30)=} 1
31 D1231-555-B00 WASHER AT A NER 2
32 B1255-781-00A WASHER A r# ZS2ZAKJwvyv— T=0. 8 2
33 #01 400-38494 THREAD_BIND_ARM_SPRING RAC ARIEOBRE N 1
34 229-04155 MAIN SHAFT THRUST COLLAR ASM. TSR N2 (1) 2
35 229-04106 MAIN SHAFT THRUST COLLAR RS NI (1)
36 S5-8660610-TP SCREW 1/4-40 L=6 IEHRC 1./4-40 L=6 2
37 RC-0150001-KP RETAINING RING 13.8 ClleEs 13. 8 2
38 RE-1200000-K0 E-RING 12 EfltDE@m 12 1
39 $S-8110422-TP SCREW 11/64-40 L=4 kR 11./64-40 L=4 1
40 CQ-2020000-00 OIL WICK S 0.042
41 CQ-2020000-00 OIL WICK SIS 0.02
42 CQ-2020000-00 OIL WICK S 0.024
43 CQ-2020000-00 OIL WICK S 0.024
44 CQ-2020000-00 OIL WICK SHIEY 0.04
45 CQ-2020000-00 OIL WICK S 0.3
46 CQ-2020000-00 OIL WICK S 0.3
47 CQ-2020000-00 OIL WICK SIS 0.3
48 CQ-2020000-00 OIL WICK S 0.3
49 RC-0650811-KP RETAINING RING CHE LR 4
50 401-43087 BEARING CHRDEZ 1
51 401-43085 BEARING CANDEE I
52 SM-6061602-TP SCREW M6 L=16 TNATURIL b 2
53 SM-6061802-TP SCREW M6 L=18 FNATURIL b 1
54 SM-8040412-TP SET SCREW M4 L=4 kL 1
55 SM-8050842-TP SETSCREW 1EHRU 1
56 SM-8050812-TP SCREW M5X8 IE»TAC M5X0. 8 L=8 T
57 SM-8050612-TP SCREW M5X6 IEHRAL MBEX0. 8 L=6 1
58 SM-8060612-TP SCREW M6 L=6 kL M6 L=6 11
59 SM-8060812-TP SCREW M6 L=8 It M6 L=8 2
60 $S-6111052-TP SCREW JNATURIL b 2
61 SM-6061402-TP SCREW M6 L=14 ABIRL M6 L=14 T
62 260-18705 WASHER o500y RES 4
63 NS-6680410-SP NUT 9/32-28 AAFrYh 9,/32-28 1
64 WP-0740516-SP WASHER 7.4X11.8X0.5 TEEE 7. 4X11. 8X0. 5 4
65 401-25935 VERTICAL_FEED_ARM_FRONT XD RIERE 1
66 401-26359 VERTICAL_FEED_ROD_BUSH F™EPOYRIwYa 3
67 401-23345 FELT JI)bb 2
68 #01 401-23346 FELT_HOLDER JT)UMBZ 1
69 #01 SM-6040650-TP SCREW TRl M4 L=6 2
70 #01 122-88908 THROAT PLATE BASE B SUPPORT #rEa (B) A 1
71 260-17400 SPRING RAC RIEORRERENT 1
72 SM-6050800-SP SCREW M5 L=8 Tl M5 L=8 2
73 #02 401-37553 HORIZONTAL_FEED_CHANGE_BASE IKIEE D 2K 1
74 #02 SM-6040650-TP SCREW FRL M4 L=6 1
75 #02 401-37554 FELE_HOLDER J1)UNMRZ 1
76 #02 401-37779 SUPPORT_PLATE [FREITZ AR T
77 #02 401-37780 SPRING_RAC [Egat::lbs 1
78 #03 401-54832 VERTICAL_FEED_ROD_NUT FrEDbOY RFw b 1
79 #03 401-54833 VERTICAL_FEED_COLLAR EFEDAS— 1
80 #03 SM-6062502-TP SCREW M6 L=25 AAEJURILE M6 L=25 1
NOTE(3E5E) #01...FOR LU-2810,2860,2810-7, LU-2810,2860,2810-

2860-7,2810-7/X73178
#02...FOR LU-2818-7,2868-7
#03...FOR LU-2810.2860

_]8_

7
2860-7,2810-7/X73178 A
LU-2818-7,2868-7 A
LU-2810,2860 A



#nEgfk (LU-2810,2860,2810-7,2860-7,2810-7/X73178 F)

1]
[=]

11. FEED ADJUST COMPONENTS (FOR LU-2810,2860,2810-7,2860-7,2810-7/X73178)
xD

+53

52

-68

67

~

27

14

-16

Lfffof

—

-13

12

~

19 -



REF.NO NOTE  PART NO DESCRIPTION @ A& Qty
1 401-26363 BACKWARD_FEED_LEVER_SHAFT WD L) \—Hh 1
2 401-25934 FEED_ADJUSTING_PIN_HOLDER_A EDREHE VX ABA 1
3 401-25919 ADJUSTING_BASE_A EDFEE_A 1
4 #01 401-31887 FEED_ADJUSTING_PIN EOREEE 1
5 401-26561 FEED_ADJUSTING_LINK EOHREEY > 1
6 135-18501 SPRING SUSPENSION X ERE T T
7 % 229-11804 FEED REGULATOR SCREW EOFAERL 1
8 401-22887 FEED REGULATOR PIN EDREE Y 1
9 229-12109 FEED REGULATOR PIN SPRING EOREEHE (Ea 1

10 236-13409 FEED ADJUSTING PIN XD BRI 1
11 #03 401-12127 BACKWARD_FEED_CONNECTING_ARM WX D ERE R T
12 #03 401-12128 REVERSE_FEED_LEVER_PLATE_ASM. WED L/ —# (#8) 1
13 #02 401-26362 REVERSE_FEED_LEVER_ASM. WED L/ —Hf 1
14 401-12281 REVERSE_FEED_REVER_PLATE WED L) —1f (1)
15 #03 401-12282 REVERSE_FEED_REVER_BUSH WXOUN\—=Twva (1)
16 #02 401-26555 REVERSE_FEED_LEVER_BUSH BEEDUN—=TvTa CRUIDE) [@D)
17 #03 236-30007 TUBE Fa—7 0.08
18 #02 SM-8060612-TP SCREW M6 L=6 kb M6 L=6 2
19 401-23628 FEED_ADJUSTING_ARM XD 1
20 401-26116 REVERSE_FEED_LEVER_DRAFT D L) \— 1
21 % 401-42199 FEED_DIAL EDFTAYIL T
22 #03 401-25864 REVERSE_FEED_LEVER_SPRING_HOOK WED L) \—(F 1 1
23 107-21306 CHANGE SPRING A IRIE 1
24 236-13409 FEED ADJUSTING PIN XD EREEE 1
25 WT-1780011-KP TOOTHED WASHER 18 tEffEES 18 2
26 400-33825 HEAD_FIXED_SHAFT TEEBEIEAR 1
27 #03 D2629-M1Y-COF SPRING eEL /(-5 5RIER 1
28 #03 262-29302 SUSPENSION SCREW eE L/ -5 RIF T 1
29 #03 NM-6050001-SD NUT M5X0.8 ATy AMBEX0. 8 171 1
30 401-34959 FEED_ADJUSTING_PIN KO 1
31 SL-4040881-SC SCREW M4 [=8 EEMEENIRC M4 =8 2
32 #01 SM-4050855-SP SCREW Bl M5 L=8 1
33 #01 SM-6051400-SP SCREW U 1
34 #01 SM-6051202-TP SCREW M5X0.8 L=12 AEyURILE MEX0. 8 L=12 1
35 SM-6051602-TP SCREW M5X0.8 L=16 NAETURILE MBEX0. 8 L=16 1
36 SM-8060612-TP SCREW M6 L=6 IEHRQC M6 L=6 [
37 SM-8060612-TP SCREW M6 L=6 kL M6 L=6 1
38 SM-8050412-TP SCREW M5 L=4 kR M5 L=4 6
39 #o1 401-25920 ADJUSTING_BASE_B EDFAEAB 1
40 $S-6121860-SP SCREW 3/16-28 L=18 Tl 3/16-28 L=18 1
41 01 229-11804 FEED REGULATOR SCREW ED T T
42 #01 229-12000 FEED REGULATOR PIN EOREEE 1
43 #01 229-12109 FEED REGULATOR PIN SPRING EOREE 1
44 #01 401-25858 FEED_ADJUSTING_PIN_HOLDER_B EOREEE T BB 1
45 EA-9500B01-00 CABLE BAND ESCIASAN 1
46 #01 401-26642 CYLINDER_BASE_A ST —R—ZA T
47 #01 401-26643 CYLINDER_BASE_B YU —~—2B 1
48 #01 SD-0900426-TP SHOULDER SCREW D=9 H=4.2 Bl D=9 H=4. 2 2
49 #01 401-42200 FEED_DIAL(A) ASM. EDYAVILAKE 1
50 #01 PS-0350102-KR SPRING PIN 3.5X10 2JUVIEY 3. BX10 (1)
51 & 401-42201 FEED_DIAL(A) EDFTAVILA [oN)
52 #o1 BT-0400251-EB URETHANE HOSE BLACK LYK= & 0.36
53 #01 BT-0400251-EB URETHANE HOSE BLACK DLEUR—Z B 0.36
54 #01 PJ-0460525-03 HOSE ELBOW R—2Z IJLR 2
55 #01 401-12267 CYLINDER_JOINT PUNEEYERMIN 1
56 % #o1 RO-0922702-00 RUBBER RING [S13Z7) T
57 #01 SD-0800346-TP SHOULDER SCREW Bl D=8 H=3. 4 1
58 #01 400-77931 PRESSURE_LOWERING_SHAFT BUTRFU Vo8 1
59 #01 SM-6050802-TP SCREW M5X0.8 L=8 AAJURILE MBX0. 7 L=8 1
60 #01 SM-6061010-TP SCREW M6 L=10 TR M6 L=10 3
61 #01 SM-6061602-TP SCREW M6 L=16 INETURL B 2
62 #01 SM-6051602-TP SCREW M5X0.8 L=16 AATURILE MBEX0. 8 L=16 1
63 #01 SM-8060612-TP SCREW M6 L=6 IEHRL M6 L=6 1
64 #01 SM-8050412-TP SCREW M5 L=4 EHRAL M5 L=4 2
65 #01 $S-6121860-SP SCREW 3/16-28 L=18 Tl 3/16-28 L=18 1
66 #o1 PA-2001509-00 AIR CYLINDER I7 YUJ% T
67 #01 180-35006 CABLE MARK NO.1 DAv—<—2 (1) 1
68 #o1 180-35105 WIRE MARK (2) DAV—<—2 (2) 1
69 401-43624 BUSHING MAIN FEED FEDOAYIL 1
70 134-24502 BUSHING FRONT TJwrg700 1
71 CS-1201171-TP THRUST COLLAR D=12 W=11 ASARAS— D=12 W=11 T
72 #03 WP-1751616-SD WASHER 17.5X24X1.6 TEEE 17. 5X24X1. 6 1
73 #03 235-34506 FEED DIAL SPRING EDYAY)LIFR 1
74 #03 400-90101 FEED_DIAL_STOPPER_WASHER_B EDIAVIVA ~w ) —EEEB 1
75 TA-0750404-R0 PLUG D=7.5L=3.5 ¢ D=7. 5 L=3. 5 1
76 SM-8060612-TP SCREW M6 L=6 IE»RC M6 L=6 T
77 SM-8060612-TP SCREW M6 L=6 IEHRL M6 L=6 2
78 #04 TA-1550902-R0 PLUG Ik D=15. 5 L=9 1
79 #02 401-67733 FEED_DIAL_ASM EDYAYIL (1) 1
80 #02 180-53900 SPRIG fEREE1 1
81 #02 401-78899 FEED_REGULATOR_PIN EDREEE> T
82 #02 400-11327 PICKER_SPRING Ewvh—(En 1
NOTE(;F5E) #01...FOR LU-2810-7,2860-7 LU-2810-7,2860-7 A
#02...FOR LU-2810,2860 LU-2810,2860 A
#03...FOR LU-2810-7,2860-7 LU-2810-7,2860-7,
2810-7/X73178 2810-7/X73178 &
#04..FOR LU-2810-7/X73178 LU-2810-7/X73178 &

_20_



12. FEED ADJUST COMPONENTS (FOR LU-2818-7,2868-7)
XD FAERER (LU-2818-7,2868-7 )

82—y

91 75.76

85.86
81

5 @ /ﬁg
V
-

_2]_



REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 401-26363 BACKWARD_FEED_LEVER_SHAFT WD L) \—Hh 1
2 401-29986 FEED_ADJUSTING_PIN_HOLDER_A EDREHE VX ABA 1
3 401-29984 ADJUSTING_BASE_A XD FEEA 1
4 401-29988 FEED_ADJUSTING_LINK EOHREY > o 1
5 401-34528 SPRING SUSPENSION IR (R 1
6 * 229-11804 FEED REGULATOR SCREW ED AT I
7 % 107-15704 VERTICAL DIAL PIN RH YA PILEY 1
8 B1526-527-00G SPRING e #=eal 1
9 236-13409 FEED ADJUSTING PIN EOEHE;EY 1

10 401-37613 DIAL PLATE BUSH FAVIIRT v a 1
ikl SM-8060612-TP SCREW M6 L=6 T M6 L=6 T
12 401-34105 FEED_ADJUSTING_BASE_SPRING EOFEARE LIER 1
13 236-30007 TUBE Fa—7 0.08
14 401-37613 DIAL PLATE BUSH FAVIIRT v a 1
15 401-26116 REVERSE_FEED_LEVER_DRAFT WD LJ\— 1
16 * 401-30004 FEED_DIAL_KNOB EDTAVILDOEH 1
17 401-30001 FEED_DIAL_COVER_A EOTAVIVAIN—A 1
18 401-30003 FEED_DIAL_GEAR EDYAVILFT 1
19 401-30005 FEED_DIAL_SUPPORT_PLATE EDYAVIVZZR 1
20 401-33826 SPACER AR—H— 1
21 SM-6041802-TP SCREW M4 =18 ABJURNUE M4 L=18 2
22 401-30006 HEXA_SHAFT AL 1
23 236-13409 FEED ADJUSTING PIN EOEHEE;EY 1
24 400-33825 HEAD_FIXED_SHAFT FRBREIEAR 1
25 % R0O-0922702-00 O-RING ouvy 1
26 SL-4040881-SC SCREW M4 [=8 EEEE~NMaC M4 L=8 2
27 SM-8060612-TP SCREW M6 L=6 IEHRL M6 L=6 2
28 SM-8050412-TP SCREW M5 L=4 IEHRL M5 L=4 6
29 $S-6121210-SP SCREW 3/16-28 L=12 Tl 3/16-28 L=12 1
30 SM-6052002-TP SCREW M5X0.8 L=20 AEJURILE MBEX0. 8 L=20 1
31 134-24502 BUSHING FRONT TwvITro7Javk 1
32 401-43624 BUSHING MAIN FEED FED XY 1
33 CS-1201171-TP THRUST COLLAR D=12 W=11 ASARAS— D=12 W=11 1
34 401-32118 FEED_DIAL_PLATE_A EDYAVIURA 1
35 401-34959 FEED ADJUSTING PIN A EOFBHEVA 1
36 401-37780 SPRING RAC [FHEF 1
37 B4122-804-000 ROLLER a2 ~y/(— 30 1
38 401-33826 SPACER AR—H— 1
39 401-30412 FEED_ADJUSTING_ARM_BT EOFER (BT) 1
40 WT-1780011-KP TOOTHED WASHER 18 affEEE 18 2
41 SM-6041402-TP SCREW M4 =14 NAETURNUR M4 L=14 T
42 SM-6040802-TP SCREW M4X0.7 L=8 AAJURILE M4X0. 7 L=8 2
43 401-30820 SCREW v I5A bl 1
44 WP-0431005-SP PLAIN WASHER bred 1
45 SM-6041402-TP SCREW M4 L=14 AAEJTURILE M4 L=14 3
46 401-31887 FEED_ADJUSTING_PIN EDHREEBE> 1
47 SM-8050412-TP SCREW M5 L=4 kL M5 L=4 2
48 B4122-804-000 ROLLER maA~y/(— 10 3
49 401-12127 BACKWARD_FEED_CONNECTING_ARM X D S 1
50 401-29991 REVERSE_FEED_LEVER_ASM XD L\~ (f8) _BTH 1
51 WP-06271036-SP WASHER TESE 3
52 D2629-M1Y-COF SPRING eEl/(—35ERDIE 1
53 262-29302 SUSPENSION SCREW EE L/ (=5 5RO [F1afN T 1
54 NM-6050001-SD NUT M5X0.8 TYPE1 ATy h MBEX0. 8 1% 1
55 % R0O-0922702-00 O-RING ouvy 1
56 WP-06271036-SP WASHER TS 3
57 SM-6051400-SP SCREW TRl 1
58 SM-6051202-TP SCREW M5X0.8 L=12 AEyURILE MBEX0. 8 L=12 1
59 SM-6051602-TP SCREW M5X0.8 L=16 AAEJURILE MBEX0. 8 L=16 1
60 $S-6121210-SP SCREW 3/16-28 L=12 kL 3/16-28 L=12 1
61 %« 229-11804 FEED REGULATOR SCREW EDFHAERC I
62 ¥ 107-15704 VERTICAL DIAL PIN XH Y1 PILEY 1
63 B1526-527-00G SPRING R EER 1
64 401-25858 FEED_ADJUSTING_PIN_HOLDER_B EOREEE T BB 1
65 401-29985 ADJUSTING_BASE_B KDFREAB 1
66 401-26642 CYLINDER_BASE_A SUIF—R—=XA T
67 401-29999 CYLINDER_JOINT_B JUVFIaALV KB (2P) 1
68 401-26643 CYLINDER_BASE_B VP —R—2B 1
69 * 401-30004 FEED_DIAL_KNOB EDIAVILDFEH 1
70 401-30003 FEED_DIAL_GEAR EDYAVILET 1
71 401-30005 FEED_DIAL_SUPPORT_PLATE EDTAVIVZAR 1
72 SM-8060612-TP SCREW M6 L=6 kL M6 L=6 1
73 SM-6041802-TP SCREW M4 L=18 NAETURILE M4 L=18 2
74 400-77931 PRESSURE_LOWERING_SHAFT BUTFU > o8 1
75 BT-0400251-EB URETHANE TUBE BLACK 4X2.5 RUDLYY Fa—TJ B 4X2. 5 0.36
76 BT-0400251-EB URETHANE TUBE BLACK 4X2.5 RUDLEY Fa—J & 4X2. 5 0.36
77 PJ-0460525-03 HOSE ELBOW R—2Z IJLR 2
78 401-32118 FEED_DIAL_PLATE_A EDYIAVIURA 1
79 SD-0800346-TP SHOULDER SCREW D=8 H=3.4 Bl D=8 H=3. 4 1
80 SD-0900426-TP SHOULDER SCREW D=9 H=4.2 Bl D=9 H=4. 2 2
81 SM-6050802-TP SCREW M5X0.8 L=8 AEBJUNUE MB5X0. 7 L=8 T
82 SM-6061010-TP SCREW M6 L=10 TR M6 L=10 3
83 SM-6061602-TP SCREW M6 L=16 AAEJURILE M6 L=16 2
84 PA-2001509-00 AIR CYLINDER IF7YUVE 1
85 180-35006 CABLE MARK NO.1 DAv—<—2 (1) 1
86 180-35105 WIRE MARK (2) JAVv—~—7 (2) 1
87 401-30819 FEED_DIAL_COVER_B EOSFAVILHIN—B 1
88 401-30006 HEXA_SHAFT TR 1
89 401-30820 SCREW FvITIA ML 2
90 WP-0431005-SP PLAIN WASHER TS 2
91 EA-9500B01-00 CABLE BAND ESCINAN [
92 401-37612 DIAL PLATE BUSH FAVIRT v a 1
93 401-37612 DIAL PLATE BUSH FAVIIRT v a 1
94 SM-8060612-TP SCREW M6 L=6 IEHRL M6 L=6 2
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13. DL COMPONENTS (FOR LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178)
DL Bf (LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178 A)

REF.NO NOTE PART NO Qty
1 B1504-210-000 CONNECTING SHAFT VA RiEfEE 1
2 BT-0400251-EB URETHANE HOSE BLACK DU VR—R B 0.58
3 B3031-141-H00 CONNECTING STUD faEHa k30 2
4 RE-0320000-K0 E-RING 3.2 Efclbsi 3. 2 2
5 PJ-3040405-04 ELBOW UNION TIURIZ A 1
6 180-35501 WIRE MARK (6) JAV—<—7 (6) 1
7 401-12191 KNUCKLE_JOINT_B FwolIaA B 1
8 SM-6061002-TP SCREW M6 L=10 AJURLE M6 L=10 1
9 SM-3061652-TN SCREW M6 L=16 AL M6 L=16 1

10 SM-6054502-TP SCREW M5X0.8 L=45 ATURILE MBEX0. 8 L=45 2
11 401-12192 TERTICAL_CYLINDER_ARM XEFFIUVI—E 1
12 PA-2502509-00 AIR CYLINDER I7 vyuvs 1
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14. AUTO BT COMPONENTS (FOR LU-2810-7,2860-7,2810-7/X73178)
BEp/\y I8k (LU-2810-7,2860-7.2810-7/X73178 )

1 401-12136 BT_ARM pespedo):il 1
2 401-12137 LINK_A WED U A 1
3 401-12138 LINK_B WEDUVIB 1
4 401-25872 CYLINDER_BRACKET YU -TS5w b 1
5 401-12140 CYLINDER_STAY U —FR 1
6 401-12149 CYLINDER_KNUCKLE SUIF—=F v Il 1
7 401-12150 LINK_C WEDUDC 1
8 401-71514 BT_LINK_STUD WEDUVIBRY W R 1
9 401-12228 MOTOR_COVER_FITTING_PLATE E—5— /BT 1

10 401-42208 AIR CYLINDER I7IUvs 1

K D2464-555-B00 LINK DRIVING MAGNET PIN Ny NIV OEY 1

12 SM-6061002-TP SCREW M6 L=10 AAEJURILE M6 L=10 2

13 BT-0400251-EB URETHANE HOSE BLACK DU UR—R & .27

14 PJ-0460525-03 HOSE ELBOW R—2  TJLR 1

15 RE-0400000-K0 E-RING 4 Efciloig 4 2

16 SD-0800321-TH HINGE SCREW D=8 H=32 BRC D=8 H=3. 2 I

17 SD-0800341-SP HINGE SCREW D=8 H=3.4 Bl D=8 H=3. 4 3

18 SL-4051091-SC SCREW M5X0.8 L=10 BARMRL EARX MB5X0. 8 L=10 1

19 SM-4050855-SP SCREW TR M5 L=8 2

20 SM-6050802-TP SCREW M5X0.8 L=8 AETURIL s MBEXO0. 7 L=8 2

21 SM-6051402-TP SCREW M5X0.8 L=14 ANV 1

22 SM-6056552-TP SCREW RAETURIL ~ 3

23 180-35709 WIRE MARK (8) JAv—<—2 (8) 1

24 #01 401-85715 LED_TB_SWITCH_COM LEDYvFIN\wIRA v F5TR 1

25 236-32102 REVERSE FEED SWITCH BASE GUIDE WED A wFEHA R (1)

26 401-86027 TB_SW_MOUNTING_PLATE FvFINw I XA v FETR @8]

27 401-86388 LED_TB_SWITCH_ASSY LEDZvFNNvIIAvF (#8) (1

28 $S-7110740-TP SCREW 11/64-40 L=7 AFRL 11/64-40 L=7 (0

29 SM-4030501-SC SCREW M3X0.5 L=5 TR M3X0. 5 L=5 (4)

NOTE(Z5C)

#01....0PTIONAL PARTS
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15. AUTO BT COMPONENTS (FOR LU-2818-7,2868-7)
B#p/\y UEf%k (LU-2818-7.2868-7 F)

>/
o
©

—{0B—
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REF.NO NOTE PART NO DESCRIPTION m Qty

1 401-47946 BT _LINK BTUYZ 1
2 401-47947 BT_CYLINDER_PLATE BTU VYRR 1
3 401-47948 BT_PLATE_STUD B TEYIHRZ A 1
4 400-52254 CYLINDER KNUCKLE JOINT WEOIYS—Fvo)yaAfr ks 1
5 PA-2502509-00 AIR CYLINDER I7vUvs 1
6 BT-0400251-EB URETHANE TUBE BLACK 4X2.5 RUDLUAFY Fa—J B 4X2. 5 0.3
7 PJ-0460525-03 HOSE ELBOW R—RIILR 1
8 SM-4050855-SP SCREW HRRQLU M5 L=8 2
9 NM-6060001-CP  NUT M6X1 TYPE1 AEFvhs MBX1 17 1
10 SM-6055002-TP SCREW M5 L=50 AETYtERILSE M5 L=50 4
11 SM-6082002-TP SCREW M8 =20 NS 2
12 180-35907 WIRE MARK (10) JA—<—2 (10) 1
13 #01  401-85715 LED_TB_SWITCH_COM LEDYvFI\wIRA v FFTH 1
14 236-32102 REVERSE FEED SWITCH BASE GUIDE #i%bh 24 wF&EHA R (1)
15 401-86027 TB_SW_MOUNTING_PLATE FwFICy T ZA W FEUTHR (1)
16 401-86388 LED_TB_SWITCH_ASSY LEDAFYvFNRUIRAVF () M
17 $S-7110740-TP SCREW 11/64-40 L=7 AFRL 11./64-40 L=7 (1)
18 SM-4030501-SC ~ SCREW M3X0.5 L=5 BJMMAL M3X0. 5 L=5 (4)
19 NM-6060001-SC  NUT M6 ATy s M6 18 1
20 SM-6041202-TP SCREW M4X0.7 L=12 TNATURIL & 1
21 NS-6150430-SP NUT 15/64-28 ~AFvk 15/64-28 I
22 SD-0791271-SP HINGE SCREW D=7.94 H=12.7 B D=7. 94 H=12. 7 1
23 WP-0621016-SD  WASHER 6.2X13X1 FEE 6. 2X13X1 1
24 SD-0800406-TP SHOULDER SCREW D=8 H=4 Bl D=8 H=4 1
25 PX-0505010-00 SILENCER JHEE 1
NOTE(F5E) #01...0PTIONAL PARTS FT7YavEm
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16. 6-RANGE SW COMPONENTS (FOR LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178)
6ER vFERk (LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178 F)

REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-05508 B6RANGE SWITCH ASM. BERA vF (#) 1
2 401-05510 6RANGE SWITCH PCB ASSY BERA vFEM (W) (D
3 401-12215 6RANGE_SWITCH_COVER GEXA v FHI\— (1)
4 401-05509 6RANGE SWITCH CABLE ASM. BEAA wFor—TJ) (1)
5 401-12216 PANEL SHEET JXRILY— b (1)
6 SL-4041491-SC SCREW 4X14 BTN CELX M4X0. 7 L=14 2
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17. SPEED ADJUST COMPONENTS (FOR LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178)
REEREA (LU-2810-7,.2860-7.2818-7.2868-7,2810-7/X73178 )

REF.NO NOTE PART NO Qty
1 401-26260 VERTICAL_DETECTOR_SWITCH_ASM. S®REAHIGEISW () 1
2 236-38406 SAFETY SWITCH NUT TE2RAA vFIEHIR (1)
3 SM-4021601-SN SCREW M2 L=16 BN M2 L=16 (2)
4 401-26259 SENSOR_BRACKET T —EUTR (1)
5 401-26131 SPEED CONTROL CORD ASM. 28— RId> bO—)LO—K (8 (1)
6 E8760-452-D00 TUBE 0.015M A=Fa1—7 (0.03)
7 HA-0046800-00 SWITCH A ORA vF (2)
8 HW-0008400-40 4-CORE CABTYRE CORD =2 4% (1.37)
9 HK-0752300-00 TERMINAL V50 (3)

10 HK-0636102-20 CONNECTOR RO @)
(K| SL-4040691-SC SCREW M4 L=6 BEEAEENIUC M4 L=6 2

_28_



18. THREAD CUTTING COMPONENTS (FOR LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178)
ARYDEER (LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178 A)

52.53
N2 42.43
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REF.NO NOTE PART NO DESCRIPTION [ Qty
1 #03 229-17009 THRUST COLLAR T#MASR SRR 1
2 #04 229-17009 THRUST COLLAR T#EMRASX SRR 2
3 #03 229-56205 WIPER HINGE SCREW COLLAR DAN—ERLHS— 1
4 #04 229-56205 WIPER HINGE SCREW COLLAR DAN—ERLHS— 2
5 #03 229-57104 WIPER SOLENOID SHAFT DAL=V /A R# 1
6 #04 229-57104 WIPER SOLENOID SHAFT PEIACVIVERN | 2
7 #03 229-57203 WIPER LINK COLLAR DAIN—=UV o h5— 1
8 #04 229-57203 WIPER LINK COLLAR DAI—=UV I h5— 2
9 #01 401-25879 FIXED_KNIFE_BASE BEEXZA 1

10 #02 401-25879 FIXED_KNIFE_BASE BEEXZA 2
EK] #05 401-47942 FIXED_KNIFE_BASE_XXL BEXZAA_XXL I
12 #06 401-47942 FIXED_KNIFE_BASE_XXL BEXZA_XXL 2
13 #01 401-12230 MOVING_KNIFE_SHAFT A 1
14 #02 401-12230 MOVING_KNIFE_SHAFT A 2
15 #05 401-47941 MOVING_KNIFE_SHAFT_XXL BIX XX L 1
16 #06 401-47941 MOVING_KNIFE_SHAFT_XXL X H_ XX L 2
17 #03 401-12235 DRIVING_ARM_RETURN_SPRING B X 2EFEH VIR LIER 1
18 #04 401-12235 DRIVING_ARM_RETURN_SPRING B X 2EFEHD >V ORLIER 2
19 401-12278 THREAD_TRIMMER_CAM_R AONL_R 1
20 #01 401-32434 MOVING_KNIFE X2 1
2T % #02 401-32434 MOVING KNIFE XX 2
2 % #05 401-47940 MOVING_KNIFE_XXL BAZ_XXL 1
23 % #06 401-47940 MOVING_KNIFE_XXL BAZ_XXL 2
24 % #01 213-89408 CLAMP SPRING o5V 1
25 ¥ #02 213-89408 CLAMP SPRING 25771 R 2
% % #05 401-47943 CLAMP_SPRING_XXL 5T TER_XXL 1
27 % #06 401-47943 CLAMP_SPRING_XXL IS5V IER_XXL 2
28 #03 401-12232 THREAD_TRIMMER_CAM_ROLLER AEI0HLT0 1
29 #04 401-12232 THREAD_TRIMMER_CAM_ROLLER AbAhLD0 2
30 #03 SD-0460576-TP SHOULDER SCREW D=4.6 H=5.7 BRU D=4. 8 H=5. 7 1
31 #04 SD-0460576-TP SHOULDER SCREW D=4.6 BAC D=4. 6 H=5. 7 ?
32 #03 B2508-047-000 BLOCK ROLLER Pg&LVEEIS D0 1
33 #04 B2508-047-000 BLOCK ROLLER PgELVEEIS 00 2
34 #03 SD-0651301-TH HINGE SCREW D=6.5 H=13 BfQlL D=6. 5 H=13 1
35 #04 SD-0651301-TH HINGE SCREW D=6.5 H=13 Bhl D=6. 5 H=13 2
36 #03 SM-6041002-TP SCREW M4 L=10 AAEJUNLE M4X0. 7 L=10 T
37 #04 SM-6041002-TP SCREW M4 L=10 AETURILE M4X0. 7 L=10 2
38 #03 401-12251 THREAD_TRIMMER_SOLENOID ROV /AR 1
39 #04 401-37921 THREAD_TRIMMER_SOLENOID ROV /AR 2
40 #03 NS-6110310-SP NUT 11/64-40 AEFvh 11/64-40 1
41 #04 NS-6110310-SP NUT 11/64-40 ABFvr 11/64-40 2
42 #03 SD-0650321-TP HINGE SCREW D=6.5 H=3.2 BRL D=6. 5 H=3. 2 1
43 #04 SD-0650321-TP HINGE SCREW D=6.5 H=3.2 BRL D=6. 5 H=3. 2 2
44 #03 SM-6030602-TP SCREW M3X0.5 L=6 FAETURILE M3X0. 5 L=6 4
45 #04 SM-6030602-TP SCREW M3X0.5 L=6 FETURILE M3X0. 5 L=6 8
6 #03 SM-6030602-TP SCREW M3X0.5 =6 REJURU~ M3X0. 5 L=6 2
47 1#04 SM-6030602-TP SCREW M3X0.5 L=6 REFURILE M3X0. 5 L=6 4
48 #03 SM-6040802-TP SCREW M4X0.7 L=8 AR ~ 3
49 #04 SM-6040802-TP SCREW M4X0.7 L=8 FRETURIL ~ 6
50 #03 SM-6051602-TP SCREW M5X0.8 L=16 FEURILE MBEX0. 8 L=16 2
51 #04 SM-6051602-TP SCREW M5X0.8 L=16 BRI MBEX0. 8 L=16 7
52 #03 SM-8060812-TP SCREW M6 L=8 IE$Htal M6 L=8 2
53 #04 SM-8060812-TP SCREW M6 L=8 IE$Htal M6 L=8 4
54 % #03 SS-7060610-SP SCREW 3/32-56 L=5.5 nFRL 3/32-56 L=5.5 4
55 % #04 SS-7060610-SP SCREW 3/32-56 L=5.5 nFRL 3/32-56 L=5.5 8
56 #03 $S-8110422-TP SCREW 11/64-40 L=4 EHRC 11,/64-40 L=4 2
57 #04 $5-8110422-TP SCREW 11/64-40 L=4 kL 11/64-40 L=4 4
58 #03 WP-0320501-SC WASHER M3 FEEE 3. 2X7X0. 5 2
59 #04 WP-0320501-SC WASHER M3 FESE 3. 2X7X0. 5 4
60 #03 WP-0450000-SD WASHER 4.5X8X0.5 T 4. 5X8X0. 5 3
61 #04 WP-0450000-SD WASHER 4.5X8X0.5 FE®E 4. 5X8X0. 5 6
62 #03 WP-0550800-SP WASHER 5.5X10X0.8 FEEE 5. 5X10X0. 8 2
63 #04 WP-0550800-SP WASHER 5.5X10X0.8 FEEE 5. 5X10X0. 8 4
64 262-31902 OIL WICK PIPE STOPPER SHS) (A T1ED 1
65 #08 SM-4040655-SP SCREW M4 L=6 BMIL M4 L=86 1
66 401-26130 SOLENOID RELAY CABLE ASM. JU /A Ree@s—JIL () T
67 #04 401-26546 THREAD_TRIMMER_CAM_LEFT Ao _L 1
68 EA-9500B01-00 CABLE BAND VAN 1
69 * #03 213-89309 FIXED KNIFE BEX R 1
70 % #04 213-89309 FIXED KNIFE BIEXZ 2
71 #03 401-12234 KNIFE_DRIVING_ARM_LINK X XHEH T T
72 #04 401-12234 KNIFE_DRIVING_ARM_LINK B X BB > O 2
73 #03 401-12233 THREAD_TRIMMER_SOL_BASE_PLATE ROV L/ A REUIHR 1
74 #04 401-12233 THREAD_TRIMMER_SOL_BASE_PLATE RUIDYV L/ A REYIHR 2
75 #03 401-23248 MOVING_KNIFE_DRIVING_ARM B X 2 BREN 1
76 #04 401-23248 MOVING_KNIFE_DRIVING_ARM T X XEREN R 7
77 #05 401-55295 F_KNIFE_SPACER_T=0.2 2 1
78 #05 401-55296 F_KNIFE_SPACER_T=0.4 4 1
79 #05 401-55297 F_KNIFE_SPACER_T=0.6 .6 1
80 #05 401-55298 F_KNIFE_SPACER_T=0.8 . 8 1
81 #05 401-55299 F_KNIFE_SPACER_T=1.0 0 T
82 #06 401-55295 F_KNIFE_SPACER_T=0.2 0.2 2
83 #06 401-55296 F_KNIFE_SPACER_T=0.4 0. 4 2
84 #06 401-55297 F_KNIFE_SPACER_T=0.6 BEXAZZRN—Y— T=0. 6 2
85 #06 401-55298 F_KNIFE_SPACER_T=0.8 BEXAZZN—H— T=0. 8 2
86 #06 401-55299 F_KNIFE_SPACER_T=1.0 EEXAZIN—HT—T=1. 0 2
87 #05 401-55301 CLAMP_SPRING_SPACER_T=0.2 IS5V IERAR—Y— T=0. 2 1
88 #05 401-55302 CLAMP_SPRING_SPACER _ IS5V IERAR—Y— T=0. 4 1
89 #05 401-55303 CLAMP_SPRING_SPACER_ IS5V IERAR—Y— T=0. 6 1
90 #05 401-55304 CLAMP_SPRING_SPACER _ OS5V IFRAR—Y— 0.8 1
91 #05 401-55305 CLAMP_SPRING_SPACER_ TS5 TERANR=T— 7.0 1
92 #06 401-55301 CLAMP_SPRING_SPACER_ OS5V IFRANR—Y— 0.2 2
93 #06 401-55302 CLAMP_SPRING_SPACER _ 05V TERANR—T— 0. 4 2
94 #06 401-55303 CLAMP_SPRING_SPACER _ U5V TERANR—T— 0. 6 2
95 #06 401-55304 CLAMP_SPRING_SPACER U5V TFRAN—Y— 0. 8 2
9% #06 401-55305 CLAMP_SPRING_SPACER_T=10 TS5 TERAR—T— 7.0 2
97 #07 SM-4040855-SP SCREW HARL 1
98 #05 401-57628 F_KNIFE_SPACER BEIEAZRZNR—— 1
99 #05 401-57629 F_KNIFE_SPACER BEAZZNR—H— 1
100 #06 401-57628 F_KNIFE_SPACER BEAZZNR—H— 2
01 #06 401-57629 F_KNIFE_SPACER EEAAZR—T— 7
102 #05 401-57625 CLAMP_SPRING_SPACER IS5V TERANR—Y— 1
103 #05 401-57626 CLAMP_SPRING_SPACER ISV IFRAR—Y— 1
104 #06 401-57625 CLAMP_SPRING_SPACER ISV IFRAR—Y— 2
105 #06 401-57626 CLAMP_SPRING_SPACER OISV IFRAR—Y— 2
NOTE(G52) LU-2810-7 A
LU-2860-7 A
LU-2810-7,2818-7,
5810-7/X73178
LU-2860-7.2868-7
LU-2818-7.2810-7/X73178 A
LU-2868-7 B
0 LU-2818-7,2868-7,
8 78 2810-7/X73178 #
#08... FORLU2810728607 LU-2810-7,2860-7 B
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19. CONDENSE COMPONENTS (FOR LU-2818-7,2868-7)
OV ABfF (LU-2818-7,2868-7 A)

-
i .
| SE%7
N
PR
5o

SN =
=3

7
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REF.NO NOTE PART NO DESCRIPTION T Qty
1 401-33612 CONDENSE ARM VTV AR 1
2 401-12137 LINK_A WEDUTA 1
3 401-12138 LINK_B WEDIUUB 1
4 401-25872 CYLINDER_BRACKET U =TST5 vk 1
5 401-12140 CYLINDER_STAY U —ZR 1
6 401-12149 CYLINDER_KNUCKLE SUTI=F I 1
7 401-33655 LINK D WwEDHU> oD 1
8 401-71514 BT_LINK_STUD WEDUVIBRY YR 1
9 401-12228 MOTOR_COVER_FITTING_PLATE E—45—H/\—EUdiR 1

10 401-42208 AIR CYLINDER Ir7UVE 1
11 D2464-555-B00 LINK DRIVING MAGNET PIN XIOxv NIV IEY 1
12 SM-6061002-TP SCREW M6 L=10 NAETURILN M6 L=10 2
13 BT-0400251-EB URETHANE HOSE BLACK DU VIR—A B2 .27
14 PJ-0460525-03 HOSE ELBOW R—RIJLR 1
15 RE-0400000-KO E-RING 4 EfcltobEr 4 2
16 SD-0800321-TH HINGE SCREW D=8 H=3.2 BRC D=8 H=3. 2 T
17 SD-0800341-SP HINGE SCREW D=8 H=3.4 Bl D=8 H=3. 4 3
18 SL-4051091-SC SCREW M5X0.8 L=10 HRMALTEAZX MBEX0. 8 L=10 1
19 180-35709 WIRE MARK (8) JAv—<—2 (8) 1
20 SM-6050802-TP SCREW M5X0.8 L=8 NAE7URILE MBX0. 7 L=8 3
21 SM-6051402-TP SCREW M5X0.8 L=14 NATURID K 1
22 SM-6056552-TP SCREW TNATURIL ~ 3
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BFEf% (LU-2810,2810-7,2818-7,2810-7/X73178 A)

o

xR

20. THREAD TENSION COMPONENTS (FOR LU-2810,2810-7,2818-7,2810-7/X73178)
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 229-12257 FEED REVERSE ARM ASM. EOLUN—FE () 1
2 229-54309 REVERSE FEED SWITCH SPRING WED XA wF(ER 1
3 401-26265 DISK_RELEASE_LINK_ASM mEHNLY v oEse 1
4 401-25873 DISK_RELEASE_LINK_BASE mEHNLY v oEE 1
5 401-55956 THREAD_TENSION_ASSY_2810 RIAFEHE2810 1
6 401-55958 THREAD_GUIDE_PLATE_ASM_2810 RERE28T10 M
7 401-55960 THREAD_GUIDE_PLATE RERN (1)
8 401-55994 TEREAD_TENSION_POST_A ERBTFEA (1)
9 229-45703 THREAD TENSION NUT E—XRBAFFV @)

10 s 229-63409 THREAD TENSION SPRING FE—RATIER (1)
(K| 229-45802 THREAD TENSION DISK F—RATI )
12 NS-6110310-SP NUT 11/64-40 NEFvhr 11./64-40 (1)
13 401-61459 THREAD_TENSION_PLATE ASM_2810 ARBEFRE)_2810 (1)
14 106-97506 THREAD TENSION BRACKET A AREUFTFEEMR (A) (1)
15 B3137-527-0A0 TAKE-UP SPRING GUIDE ASM. AEUEZEAME (1)
16 226-17807 NUT REEREHT v ~ M
17 # 129-38304 TENSION SPRING REIAFER (2)
18 138-17408 THREAD TENSION NUT REAFS Y N (2)
19 226-18201 TENSION RELEASE PIN A REEHE> (A) (2)
20 B3112-704-000 TENSION SPRING BUSHING FRIJvya (2)
21 401-12204 TENSION_RELEASE_LEVER MEHNCLUI— M
22 401-12218 DISK_RELEASE_PLATE_A MsEH Lk A (1)
23 401-12219 DISK_RELEASE_PLATE_B MEH LR B (1)
24 401-26404 ASSY_TENSION_BASE_PLATE_2810 HEAFIR (JB) _2810 (1)
25 401-26724 TENSION_DISC_HOLDER SREIAFIMIFR (2)
26 RO-0371801-00 RUBBER RING ou>y [@D)
27 SD-0450401-SP SHOULDER SCREW D=4.5 H=4 Bl D=4. 5 H=4 (5)
28 SS-3090710-TP SCREW 9/64-40 L=7 L 9.64-40 L=7 (1)
29 SS-4110615-SP SCREW 11/64-40 L=6 BNMRL 11./64—-40 L=6 (1)
30 WP-0501016-SD WASHER 5X10.5X1 TR 5X10. 5X1 (1)
31 229-21506 THREAD TENSION DISK HREIFFI (€3
32 WP-0460556-SD WASHER 4.6X7.5X0.5 g 4. 6X7. 5X0. 5 (1)
33 % 226-18706 THREAD TAKE-UP SPRING A HEUFRA (1)
34 103-20109 SCREW STUD B EY AL (1)
35 S$5-4110815-SP SCREW 11/64-40 L=8 BRXRU11./64-40 L=8 (2)
36 NS-6110310-SP HEXAGONAL NUT 11/64-40 NEFvhk 11.,/64-40 )
37 SM-4051001-SN SCREW M5 BN M5X0. 8 L=10 3

38 S$5-8661012-TP SCREW 1R 1

39 225-28509 FELT HFREAFMT IV 1

40 RE-0500000-K0 E-RING EfltsE B 1

41 SM-4050855-SP SCREW B M5 L=8 I

42 * #01 401-98551 THREAD_TENSION_ASSY_2810 AIAFRESHE)_2810 1

43 * #01  401-98493 THREAD_TENSION_PLATE ASM_2810 REIAFIRED)_2810 (1)
44 * 101 103-20208 THRED TENSION STUD NUT FAED (FhaEh Ty (1)
45 *  #01 401-96348 THREAD_TENSION_BRACKET_A SREND (X1aiAER A (1)
46 * #01  401-96349 THREAD_TENSION_BRACKET B FREND (X588 B (@)
47 * #01 SM-6030450-TP SCREW M3 L=4 )Rl M3 L=4 (1)
48 ¥ % #01  107-02405 THREAD TAKE-UP SPRING HELD (F1a (D

NOTE(’E5C)

#01...FOR JA(LU-2810-7/X73178)
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21. THREAD TENSION COMPONENTS (FOR LU-2860,2860-7,2868-7)
FIAFFER (LU-2860,2860-7.2868-7 A)

A
&
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REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-55957 THREAD_TENSION_ASSY_2860 T (%4H) 2860 1
2 401-61460 THREAD_TENSION_PLATE_ASM_2860 FF4# () 2860 (1)
3 106-97605 THREAD TAKE-UP SPRING STUD PN AL (1)
4 106-97506 THREAD TENSION BRACKET A FEUF1FEER (A) (1)
5 RO-0371801-00 RUBBER RING ouvy (5)
6 % 138-17408 THREAD TENSION NUT REFFv €
7 % 129-38304 TENSION SPRING HRAFER (4)
8 SD-0450401-SP HINGE SCREW D=4.5 H=4 Bl D=4. 5 H=4 (5)
9 SS-4110615-SP SCREW 11/64-40 L=6 B 11./64-40 L=6 (1)

10 SS-7090510-SP SCREW 9/64-40 L=4.6 AFRLU 9/64-40 L=4. 6 (1)
(K| 226-17609 THREAD TENSION POST REFRETLEE M
12 226-17708 TAKE-UP SPRING GUIDE FEUF T T (1
13 226-17807 NUT AREUF T TE S Y (1)
14 226-18201 TENSION RELEASE PIN A HEEHEY (A) (2)
15 226-18300 TENSION RELEASE PIN B HEEHE (B) (2)
16 % 226-18706 THREAD TAKE-UP SPRING A AT A (@)
17 % 226-18805 THREAD TAKE-UP SPRING B HEUFTAB (1)
18 226-18904 SET SCREW AREUFTE T IEHRAL (2)
19 401-12204 TENSION_RELEASE_LEVER MEH L L) — (1)
20 401-12218 DISK_RELEASE_PLATE_A M;EH LR A (1)
21 401-12219 DISK_RELEASE_PLATE_B MEH U B M
22 401-26557 ASSY_TENSION_BASE_PLATE_2860 XEAFIR (|B) _ 2860 (1)
23 401-26724 TENSION_DISC_HOLDER SREAFIMIER (4)
24 B3112-704-000 TENSION SPRING BUSHING FRJIvya (4)
25 229-21506 THREAD TENSION DISK HAFM (8)
26 B3137-527-0A0 TAKE-UP SPRING GUIDE ASM. FEFZENE )
27 B3138-527-000 ADJUSTING PLATE B AREUFFEER B (D
28 B3139-527-000 COLLAR RENEREH S — (D)
29 B3141-527-000 PRESSER COLLAR AREUFTRZEARZ (1)
30 B3142-527-000 TAKE-UP SPRING GUIDE PLATE AREUE AR (1)
31 B3143-527-000 TAKE-UP SPRING GUIDE STUD REERBENT A [@D)
32 WP-0501016-SD WASHER 5X10.5X1 FREE 5X10. 5X1 (1)
33 WP-0460556-SD WASHER 4.6X7.5X0.5 R 4. 6X7. 5X0. 5 (1)
34 401-55959 THREAD_GUIDE_PLATE_ASM_2860 ARENE2860 (1)
35 229-45703 THREAD TENSION NUT F—HRATF vV (2)
36 * 229-63409 THREAD TENSION SPRING FARATIER (2)
37 401-55994 TEREAD_TENSION_POST_A E—RATEA (1)
38 401-55960 THREAD_GUIDE_PLATE AREN (1)
39 401-55995 TEREAD_TENSION_POST_B ERATEB (1)
40 229-45802 THREAD TENSION DISK FE—REFM (4)
41 NS-6110310-SP NUT 11/64-40 ATy k 11./64—40 @)
42 $5-4110815-SP SCREW 11/64-40 L=8 HRRQLU 11,/64—-40 L=8 (2)
43 NS-6110310-SP HEXAGONAL NUT 11/64-40 NEFvYhs 11/64-40 (2)
44 SS-8661012-TP SCREW oY alV 1

45 225-28509 FELT FAEFMT )L~ 1

46 RE-0500000-K0 E-RING EfFisEg 5 I

47 229-12257 FEED REVERSE ARM ASM. EOLUIN—B (48) 1

48 SM-4050855-SP SCREW BRfAl M5 L=8 1

49 229-54309 REVERSE FEED SWITCH SPRING WED XA wF(EH 1

50 401-26265 DISK_RELEASE_LINK_ASM. EHNLY VoS 1

51 401-25873 DISK_RELEASE_LINK_BASE MENCUVIEE 1

52 SM-4051001-SN SCREW M5 BN MB5X0. 8 L=10 3
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22. TENSION RELEASE COMPONENTS (FOR LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178)

REEDHER (LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178 F)

REF.NO NOTE PART NO DESCRIPTION m % Qty
1 401-39345 PLUNGER_LINK_PIN HREDVU /A RTSIvUIoEY 2
2 401-25948 RELEASE_SOLENOID_LINK mEHLY L/ A RUVY 2
3 401-26263 SOLENOID_LINK_MOUNTING_PLATE VI /A R IEYIHR 1
4 401-25949 RELEASE_SOLENOID_BASE VU /A REYIHR 1
5 SS-4090515-SP SCREW 9/64-40 L=5 BTNRLU 9./64—-40 L=5 2
6 320-55501 AT (UPPER) SPRING AT (b) RUIER 2
7 NM-6030001-SC NUT M3X0.5 TYPE1 EFvhs M3X0. 5 11 4
8 SD-0550271-TP HINGE SCREW D=5.50 H=2.7 B D=5. 5 H=2. 7 2
9 SM-6030602-TP SCREW M3X0.5 L=6 NAJURILE M3X0. 5 L=6 8

10 WP-0320501-SE WASHER 3.2X7.0X0.5 FEEHFHENL M3 8
11 401-12285 TENSION_RELEASE_SOLENOID REHVYLU /AR 2
12 SM-4051255-SP SCREW M5 L=12 BTRNRALU MB L=12 4
13 401-26563 STOPPER_PLATE 1EsHHR 2
14 401-26562 RUBBER_HOLDER dLZAR 2
15 400-86679 WIPER_STOPPER_RUBBER TAI—=ZA bw)—dA 4
16 EA-9500B01-00 CABLE BAND ESTVINAN 1
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23. PNEUMATIC COMPONENTS (FOR LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178)
ZEEER (LU-2810-7,2860-7,2818-7,2868-7,2810-7/X73178 F)

1 BT-0600401-EB TUBE Fa—7 1.1
2 BT-0800501-EB VINYL TUBE Fa—7 1.1
3 SL-4041091-SC SCREW M4 L=10 BFARMRUELAR M4X0. 7 L=10 2
4 #01 401-26128 SOLENOID VALVE CABLE ASM. BRART—JIL () 1
5 #01 401-26545 SOLENOID_VALVE_ASSY JZR—=IL RNV 1
[ HX-0015000-0C CABLE CLIP g/ —Y 1
7 SM-4040855-SP SCREW BRI 1
8 HX-0015000-0H CABLE CLIP T—=2IL oUvT 1
9 HX-0015000-0M CABLE CLIP =2 oUvT 1
10 SM-4040855-SP SCREW BRRAL 2
T 401-26127 AIR VALVE RELAY CABLE ASM. ERATIT —JJU () T
12 #o1 EA-9500B02-00 CABLE BAND 150 E®R/\R 150 2
13 #02 EA-9500B02-00 CABLE BAND 150 #ER/I\R 150 4
14 401-43553 KNEE_SWITCH_ASM. BAAvF () 1
15 #02  401-30283 SOLENOID_VALVE_ASM ER R 1
16 #02  401-30284 SOLENOID VALVE CABLE ASM EBRAET—J)U GR) T
17 #02 EA-9500B01-00 CABLE BAND ES SN 1
18 138-60408 REGULATOR BRACKET LF a1 L—FETHR 1
19 PJ-0251000-03 PLUG 759 1
20 PF-0551070-00 FILTER REGULATOR PEOIAVE SV 1
21 PJ-3040651-01 ELBOW UNION 6XPT1/8 TIURI=ZF> B6XPT1./8 T
22 SM-6051202-TP SCREW M5X0.8 L=12 NANRILE MEX0. 8 L=12 2
23 #01 EA-9500B01-00 CABLE BAND ESCIAGAN 1
24 SK-3482001-SE WOOD SCREW D=4.8 L=20 AL D=4. 8 L=20 2
25 WS-0510002-KN SPRING WASHER M5 [FEE M5 2
26 NM-6050001-SP NUT M5 AFTvk MEX0O. 8 18#& ?
27 #03 PJ-0205000-02 PLUG 759 1
NOTE(;F:2) #01...FOR LU-2810-7.2860-7, LU-2810-7.2860-7,
2810-7/X73178 2810-7/X73178 &
#02...FOR LU-2818-7.2868-7 LU-2818-7.2868-7 A
#03...FOR LU-2810-7/X73178 LU-2810-7/X73178 A
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24. BOBBIN WINDER COMPONENTS
RETEKBERBF
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REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 401-26355 BOBBIN_WINDER_UNIT RETHEE (1) 1
2 262-60109 BTW_BASE RETEIE @)
3 262-60307 BTW_BASE_SHAFT AT AR @)
4 262-60406 BTW_SHAFT_BASE HRETE (1
5 401-26594 BTW_CAM_PLATE RETHEER (1)
6 262-60505 BTW_CAM_LEVER REEAL @)
7 401-25851 WINDER_WHEEL RETE (1)
8 262-60802 BTW_BEARING_SPACER HREEIRTY I AR—H— (1)
9 262-61008 BTW_LEVER_SHAFT HEEU)I\—8 @)

10 401-26354 WINDER_BEARING Vs (1)
1 % 262-61503 BTW_WHEEL_RUBBER RETEERSE M
12 401-26550 BOBBIN_SHAFT RETH (1)
13 401-25927 BOBBIN_BASE RE > EE (1)
14 401-26311 WINDER_CUTTER RETHYS— (1)
15 401-51791 BOBBIN_LEVER RE>LI— (1)
16 137-18507 SPRING ZHES[ o3RO FR (D
17 RC-0560711-KP RETAINING RING CH L8 (1)
18 SM-0030601-SC SCREW M3X0.5 L=6 rSZAL M3X0. 5 L=6 (1)
19 SM-6040860-TP SCREW M4 L=8 IFHRAL M4 L=8 (1)
20 SM-6031202-TP SCREW M3X0.5 L=12 NAETURIL ~ (1)
21 SM-8050502-TP SCREW M5 L=5 1IE®HRT (2)
22 WP-0450801-SP WASHER FEEE (1)
23 401-26549 HELICAL_TORSION_COIL_SPRING R_UbIAILIER (1)
24 401-25928 WINDER_LATCH_CAM REEMTALA @)
25 401-25844 WINDER_LATCH_B FRETMNB (1)
26 WS-0451040-KP SPRING WASHER 4.5X8.5X1 FRfEE 4. ©5X8. 56X1 @)
27 400-88958 BOBBIN THREAD TENSION ASM. RERBT (10 1

28 229-21506 THREAD TENSION DISK T (2)
29 # 229-21704 THREAD TENSION SPRING A RIAFIER (A) (1)
30 400-88959 BOBBIN THREAD TENSION ROD ASM. RERATE (EE (1)
31 229-21407 ROTATION STOPPER HRAFMEERES (D
32 229-21308 THREAD TENSION NUT HREAF Y N @)
33 SM-8051002-TP SCREW M5 L=10 1IE$HRL 1

34 SM-0051001-SC SCREW FSZRALU M5 L=10 3

35 401-52022 BTW_GUARD REESREH—R 1

36 * #01 401-98470 BOBBIN_WINDER_UNIT RETRER) 1

37 *  #01 401-96347 BOBBIN_SHAFT REEH (1)
38 * #01 107-03700 BOBBIN SPRING RE > IESEFER (1)
39 * #01  401-96346 WINDER_CUTTER REZTHYE— (1

NOTE(;EED) #01...FOR JA(LU-2810-7/X73178) JA(LU-2810-7/X73178) A

_40_



25. LUBRICATION COMPONENTS (FOR LU-2810,2810-7,2818-7,2810-7/X73178)
fBmEafRk (LU-2810,2810-7,2818-7,2810-7/X73178 B)

;s

3/

- 417



REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 401-12320 FELT JT)bbk 1
2 131-42609 OIL TUBE HOLDER J{A 1D 5
3 236-30007 TUBE Fa—7 0.1
4 236-30007 TUBE Fa—7 0.4
5 236-30007 TUBE Fa—7J 0.12
6 236-30007 TUBE Fa—7 0.08
7 236-30007 TUBE Fa—J 0.31
8 236-30007 TUBE Fa—7J 0.4
9 236-30007 TUBE Fa—7J 0.02

10 236-30007 TUBE Fa—J 0.22
ikl #02 236-30106 TUBE_B F21—JB 0.32
12 229-35308 MAGNET_CORD_RUBBER XOO—RIA 2
13 137-65607 OIL_CONNEC._ARM fEHEERE 1
14 401-12318 OIL_SUPPLY_FELT EEMT TV 1
15 401-12246 OIL_SUPPLY BN —2 1
16 SM-6040802-TP SCREW_M4X0.7_L=8 ANV 4
17 400-69741 OIL_REGULATING_VALVE LHEREF 1
18 B1843-563-000 OIL_ADJUSTING_SCREW FHERFHRL 1
19 NS-6110310-SP NUT_11/64-40_ ANAFTvh 11./64-40 1
20 WP-0450846-SP WASHER TR 2
21 400-28294 FEED_ADJUSTING_CAP EDOREIAEF vV T I
22 SM-4040855-SP SCREW HRRU 1
23 236-28357 FLOATERASM. FEF () 1
24 400-36167 OIL_GAGE FAIT—Y 1
25 CQ-3030000-00 OIL WICK S 0.26
26 #o1 229-35308 MAGNETCORDRUBBER <7 I—RIL 3
27 236-30650 OIL_FILTER_JOINT_ASM. FAIWTAIWEF—=I 347~ (1) 2
28 X 236-30403 OIL_FILTER_STOPPER AT I — (1)
29 236-30502 OIL_FILTER FAIWT 45 —1Es (1)
30 236-30601 OIL_FILTER_JOINT FAIWTAIF—I 34 K (1)
31 236-30601 OIL_FILTER_JOINT FAILTAINE—=TI34T 6
32 236-30106 TUBE_B Fa2—7JB 0.03
33 236-29405 PIPE STOPPER B ATk B 8
34 400-32804 BASE piibayin= 1
35 401-25929 OIL_TANK FAIWETVD 1
36 400-13595 OIL_EXIT_CAP 3R T
37 RO-0982401-00 RUBBER_RING ouvy 1
38 SL-6051092-TN BOLT FEZRTERNATURIL b 3
39 SM-8050512-TP SCREW IEHRAL M5 L=5 1
40 401-01721 ECCENTRIC_CAM TS5V Iv—RDAL 1
41 401-01719 PUMP_BASE_ASSY Mo T (R I
42 401-02249 PUMP_BASE_ASM. R Tk (#8) (1)
43 401-01715 PUMP_BASE_TOP R 7 (A (1)
44 401-01716 PUMP_BASE_BOTTOM Rk (D (1)
45 401-01717 GASKET_SHEET JULTS—h (1)
46 SM-6031202-TP SCREW_M3X0.5_L=12 ANATURU R (€D
47 401-01713 OVAL_PLUNGER BRR TS v— (2)
48 401-16455 OVAL_O_RING ‘Mo VY (4)
49 401-16456 SPRING TSI v—lFh (2)
50 401-16457 FREE_VALVE JU—)ULJ (2)
51 401-16458 SPRING JULTE T (€2
52 401-16459 CONNECTING_SCREW JA TiERER U (2)
53 401-01714 PLUNGER_HOLD_PLATE TSI v—% AR (1)
54 HX-0015000-0M CABLE CLIP T—=JIboUuy T 1
55 SL-4041091-SC SCREW M4 L=10 BNMRUELZX M4AX0. 7 L=10 1
56 EA-9500B01-00 CABLE_BAND ESCINAN 4
57 SQ-2050452-MZ CONNECTING_SCREW A TiERER U 1
58 B1843-563-000 OIL ADJUSTING SCREW EHERHQL 1
59 #02 401-26582 RUBBER_PLUG mYNIR9!=3 1
60 NM-6050003-SC NUT_M5X0.8 NAET Y b 1
61 SM-6061802-TP SCREW_M6_L=18 NATUNIL 1
62 236-30007 TUBE Fa—7 0.06
63 NS-6110310-SP NUT 11/64-40 ANAFTvh 11./64-40 1
64 236-30007 TUBE Fa—7 0.28
65 CQ-2020000-00 COTTON OIL WICK D=2 Kigws D=2 0.05
66 131-42609 OIL TUBE HOLDER JXATIEH 3
67 SM-6041802-TP SCREW M4 L=18 NAETURIL 1
68 CQ-2020000-00 OIL WICK S 0.18
69 110-15906 OIL WICK TEETLESH T U 2
70 236-30007 TUBE Fa—7J 0.03
71 236-30007 TUBE Fa—J 0.05
72 236-30106 TUBE B Fa—7 B 0.09
73 CQ-3030000-00 OIL WICK SHIEY 0.26
74 122-10803 SPRING EEREA (31 2
75 236-30007 TUBE Fa—J 0.1
76 236-30007 TUBE Fa—7 0.04
77 236-30106 TUBE B Fa1—J B 0.09
78 #03 401-47956 INLET_PLATE HESMERATAR 1
79 #03 401-55370 TUBE HOLDER A #eod) A THZX A 1
80 #03 401-55371 TUBE HOLDER B #am) 1 T Z B 1
81 #03 401-55440 LUBRICATING INLET feomO 1
82 #03 401-26582 RUBBER_PLUG mYNIR9!=3 1
83 #03 236-30106 TUBE B Fa—7 B 0.35
84 #03 B1140-761-000 OILING LABEL fEmIETAR 1
85 #03 WP-0450801-SP WASHER Boie 3 1
86 #03 236-29405 PIPE STOPPER B JXA TIEHB 1
87 #03 SM-4050855-SP SCREW HRRQLU M5 L=8 1
88 #03 NM-6120001-CP NUT M12 ATy h M12 1

NOTE(EED)

#01...FOR LU-2810-7

#02...FOR LU-2810.2810-
2810-7/X7317

#03...FOR LU-2818-7

_42_

,2810-7/X73178

LU-2810-7,2810-7/X73178 A
LU-2810,2810-7.
2810-7/X73178 A
LU-2818-7 A



26. LUBRICATION COMPONENTS (FOR LU-2860,2860-7,2868-7)
feomEALk (LU-2860,2860-7.2868-7 A)

_48_



REF.NO NOTE PART NO DESCRIPTION @ & Qty

1 401-12320 FELT Jrlbk 1
2 131-42609 OIL TUBE HOLDER JSA T 5
3 236-30007 TUBE Fa—7J 0.1
4 236-30007 TUBE Fa—7J 0.4
5 236-30007 TUBE Fa—7J 0.4
6 236-30007 TUBE Fa—J 0.02
7 #02 236-30106 TUBE_B Fa2—7B 0.32
8 229-35308 MAGNET_CORD_RUBBER <YJ0—RdA 2
9 400-28294 FEED_ADJUSTING_CAP EOFBEIAF vy T 1
10 401-01719 PUMP_BASE_ASSY MY T () 1
11 401-02249 PUMP_BASE_ASM. (4] D
12 401-01715 PUMP_BASE_TOP Ry Tk (EAD (D
13 401-01716 PUMP_BASE_BOTTOM R 7E (FRD (1)
14 401-01717 GASKET_SHEET JLTY—k (1)
15 SM-6031202-TP SCREW_M3X0.5_L=12 TRV ~ (4)
16 401-01713 OVAL_PLUNGER BRETS T v— ()
17 401-16455 OVAL_O_RING BREIOU YT (4)
18 401-16456 SPRING TIS5vIv—lER (2)
19 401-16457 FREE_VALVE JU—)ULT (2)
20 401-16458 SPRING JULTE1a (2)
21 401-16459 CONNECTING_SCREW A T&ERERT (2)
22 401-01714 PLUNGER_HOLD_PLATE TIVIv—RAR (1)
23 236-28357 FLOATER ASM. FEF () 1
24 400-36167 OIL_GAGE FAWT =Y
25 400-32804 BASE pisibayiloi=) 1
26 #01 229-35308 MAGNET CORD RUBBER R NN 3
27 236-30650 OIL_FILTER_JOINT_ASM. FAIWTAIE—TIa1r~ () 2
28 % 236-30403 OIL_FILTER_STOPPER FAIT1)V5— (1)
29 236-30502 OIL_FILTER FAIWT 4 ILI—1ES ()
30 236-30601 OIL_FILTER_JOINT FAWTAIWE—=I3AV bk (1)
31 236-30601 OIL_FILTER_JOINT FANWTANF=I34TF 6
32 236-30106 TUBE_B Fa2—JB 0.03
33 236-29405 PIPE STOPPER B 4TIt B 8
34 B1843-563-000 OIL ADJUSTING SCREW EHBHREQL 1
35 401-25929 OIL_TANK FAIEVD 1
36 400-13595 OIL_EXIT_CAP FERFvy T 1
37 RO-0982401-00 RUBBER_RING ouvy 1
38 SL-6051092-TN BOLT FEBAFERAIURIL b 3
39 SM-8050512-TP SCREW kL M5 L=5 1
40 401-01721 ECCENTRIC_CAM ISV v—ROAL 1
a1 NS-6110310-SP NUT 11/64-40 AEFvR 11/64-40 T
42 131-42609 OIL TUBE HOLDER J\A Tk 3
43 SM-6041802-TP SCREW M4 L=18 INAETURIL 1
44 CQ-2020000-00 OIL WICK piii 0.15
45 400-32804 BASE piiiba)i=) 2
46 B1834-512-000-A OIL ADJUSTING SCREW SHEREEAC 2
47 NS-6110310-SP HEXAGONAL NUT 11/64-40 AEFvhk 11/64-40 2
48 131-42609 OIL TUBE HOLDER JXA Tk 8
49 229-23908 HOOK DRIVING SHAFT OILING PIPE Repiad) T 2
50 SM-6041802-TP SCREW M4 L=18 FENRILE M4 L=18 2
51 WP-0430800-SD WASHER M4 TEERNEX M4 2
52 137-65607 OIL CONNEC. ARM HEHE SR 3
53 401-12246 OIL_SUPPLY RN —2 2
54 262-31902 OIL WICK PIPE STOPPER SEIE A TS 1
55 EA-9500B01-00 CABLE_BAND iR/ R 2
56 CQ-2020000-00 COTTON OIL WICK D=2 Aol D=2 0.03
57 CQ-2020000-00 COTTON OIL WICK D=2 A D=2 0.03
58 236-30007 TUBE Fa—7J 0.19
59 236-30007 TUBE Fa—7J 0.08
60 236-30007 TUBE Fa—J 0.145
61 236-30007 TUBE Fa— 0.195
62 CQ-2020000-00 OIL WICK piii Iy 0.16
63 110-15906 OIL WICK a1 DR U 4
64 236-30007 TUBE Fa—J 0.16
65 236-30007 TUBE Fa—7J 0.065
66 236-30007 TUBE Fa— 0.11
67 236-30007 TUBE Fa—7J 0.18
68 CQ-2020000-00 OIL WICK SHIS 0.1
69 236-30007 TUBE Fa—7J 0.12
70 236-30007 TUBE Fa—7J 0.13
71 236-30007 TUBE Fa—J 0.095
72 236-30007 TUBE Fa—7J 0.026
73 236-30007 TUBE Fa—7J 0.026
74 236-30007 TUBE Fa—7J 0.33
75 SM-6061802-TP SCREW_M6_L=18 FNAETURIL 1
76 HX-0015000-0M CABLE CLIP =50y T I
77 SL-4041091-SC SCREW M4 L=10 BMQUELR M4X0. 7 L=10 1
78 EA-9500B01-00 CABLE_BAND ESTIAWAN 5
79 #02 401-26582 RUBBER_PLUG NIt 1
80 SM-6040802-TP SCREW_M4X0.7_L=8 FREIURIL ~ 8
81 401-12318 OIL_SUPPLY_FELT PSS 7
82 236-30007 TUBE Fa—7J 0.03
83 236-30007 TUBE Fa—7J 0.05
84 236-30106 TUBE B Fa—J B 0.09
85 CQ-3030000-00 OIL WICK SHS 0.26
86 122-10803 SPRING FERHAETR 2
87 236-30007 TUBE Fa—7J 0.1
88 236-30007 TUBE Fa—7J 0.04
89 236-30106 TUBE B Fa—J B 0.09
90 CQ-3030000-00 OIL WICK SHIE 0.26
91 #03 401-47956 INLET_PLATE T HETAR I
92 #03 401-55370 TUBE HOLDER A e/ A A A 1
93 #03 401-55371 TUBE HOLDER B faim) 1 A B 1
94 #03 401-55440 LUBRICATING INLET famn 1
95 #03 401-26582 RUBBER_PLUG NI o) 1
96 #03 236-30106 TUBE B Fa—J B 0.35
97 #03 B1140-761-000 OILING LABEL AR 1
98 #03 WP-0450801-SP WASHER TR 1
99 #03 236-29405 PIPE STOPPER B JSATIEDB 1
100 #03 SM-4050855-SP SCREW HBARQL M5 L=8 1
01 #03 NM-6120001-CP NUT M12 AETVR MT2 T
NOTE(G:E) #01...FOR LU-2860-7 LU-2860-7 A
#02...FOR LU-2860.2860-7 LU-2860.2860-7 A
#08...FOR LU-2868-7 LU-2868-7 A
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27. THREAD STAND COMPONENTS (FOR LU-2810,2810-7,2818-7,2810-7/X73178)
ARILCEERBFR (LU-2810,2810-7,2818-7,2810-7/X73178 F)
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REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 401-42213 THREAD_STAND_PACKING RIUFEE 1
2 400-85784 SPOOL_REST_ROD_LOWER R () @)
3 400-85785 SPOOL_REST_ROD_UPPER R () (1)
4 400-85786 SPOOL_REST_ARM_LOWER Fag () (1)
5 400-85787 SPOOL_REST_ARM_UPPER i () (1)
6 400-85788 SPOOL_REST RESM )
7 400-85789 SPOOL_REST_CUSHION HRESMI v 3 (2)
8 400-85790 SPOOL_PIN RESE (2)
9 400-85791 SPOOL_RETAINER REIRNIESD (2)

10 400-85792 SPOOL_REST_ROD_JOINT IR (1)
(K| 400-85793 SPOOL_REST_ROD_RUBBER_CAP RiIFEFREFv VT [@D)
12 400-85794 THREAD_GUIDE e (2)
13 400-85795 THREAD_GUIDE_BUSHING xEJvya (2)
14 400-96325 SPOOL_REST_ROD_NUT I Y S (1)
15 WP-1612616-SE WASHER_16X30X2.6 TRES (2)
16 400-85796 SPOOL_REST_ROD_RUBBER_CUSHION A\ EBhIE L (2)
17 400-96326 SPOOL_REST_ARM_LOWER_SCREW i () LEHRL (1)
18 NM-6050001-SE NUT_M5 NEFTY N MbB (2)
19 400-96327 SPOOL_REST_ARM_UPPER_SCREW R (B) 1kl (1)
20 NM-6050001-SE NUT_M5 AT v s M5 (2)
21 WS-0510002-KN SPRING_WASHER_M5 FREE ML )
22 WP-0531001-SC WASHER_M5 TEEHHEN MB (2)
23 SM-4051405-SE SCREW_M5_L=14 BN MBE L=14 (2)
24 NM-6050001-SE NUT_M5 AT v s M5 (2)
25 401-06582 THREAD_GUIDE_4 ARIREAT (4745R) (1)
26 401-06579 THREAD_GUIDE_ARM_BASE RULRERRS @)
27 NM-6040002-SC NUT_M4 AEFvh M4AX0. 7 2% (4)
28 SM-4042501-SC SCREW_M4X0.7_L=25 HAMAL M4AX0. 7 L=25 (1)
29 SM-4041201-SC SCREW_M4_L=12 BN M4 L=12 (3)
30 401-06580 THREAD_GUIDE_UNDER_BASE RIUIAEANTE (1)
31 401-06576 THREAD_GUIDE_ARM RIAREAB ()
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28. THREAD STAND COMPONENTS (FOR LU-2860,2860-7,2868-7)
RICxEBERMMR (LU-2860,2860-7.2868-7 A)

-
26 @21
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REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 401-06584 THREAD STAND PACKING RUFBERIE (4—/—) 1
2 400-85787 SPOOL REST ARM UPPER ARarke (k) (2)
3 400-85795 THREAD GUIDE BUSHING HEJvya (4)
4 400-85794 THREAD GUIDE Hog (4)
5 400-85793 SPOOL REST ROD RUBBER CAP AU REF YT (1)
6 400-85785 SPOOL REST ROD UPPER R (B (D
7 400-85792 SPOOL REST ROD JOINT ARIAERF (1)
8 401-06582 THREAD GUIDE 4 RIREAT (4745%) (1)
9 401-06580 THREAD GUIDE UNDER BASE RIAEATE @)

10 401-06576 THREAD GUIDE ARM ARICREABE (1)
1 401-06579 THREAD GUIDE ARM BASE RIAEARES @)
12 400-85784 SPOOL REST ROD LOWER R () (1)
13 400-85791 SPOOL RETAINER ABEIRNIES (4)
14 400-85790 SPOOL PIN RES (4)
15 400-85789 SPOOL REST CUSHION REZMO v 3y (4)
16 400-85788 SPOOL REST REFM (€D)
17 400-85786 SPOOL REST ARM LOWER AR () (2)
18 400-96327 SPOOL REST ARM UPPER SCREW AR (b)) 1kl (2)
19 400-96326 SPOOL REST ARM LOWER SCREW ik () koL (2)
20 400-85796 SPOOL REST ROD RUBBER CUSHION 7 #fsiR A (2)
21 400-96325 SPOOL REST ROD NUT RAUBEEST VR [@D)
22 SM-4041201-SC SCREW M4 L=12 B M4 L=12 (3)
23 SM-4042501-SC SCREW M4X0.7 L=25 BNRL M4AX0. 7 L=25 (1)
24 SM-4051405-SE SCREW M5 L=14 BN\ MB L=14 (2)
25 NM-6040002-SC NUT M4 NABFvhr M4X0. 7 2% (4)
26 NM-6050001-SE NUT M5 NEFv R MB (1)
27 WP-1612616-SE WASHER 16X30X2.6 RS (2)
28 WP-0531001-SC WASHER M5 TEEHHEN MD (4)
29 WS-0510002-KN SPRING WASHER M5 FEE M5 (4)
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29. BOTTOM COVER & BELT COVER COMPONENTS
N BLTIIN— - X)L ) —E3R
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 401-26155 OIL_PAN FA)IC 1
2 SK-3482001-SE WOOD SCREW D=4.8 L=20 fAARRL D=4. 8 L=20 10
3 #01  401-26543 BELT_COVER ~NJ)U kA= 1
4 #01  401-43069 KNEE LIFTER JOINT ASM. B EITHREF (1) 1
5 401-43070 KNEE LIFTER JOINT B T frEF (1)
6 401-43071 PRESSER SPRING E T PAEYA @)
7 SM-6040602-TP SCREW M4 L=6 RAruRILE M4AX0. 7 L=6 (1)
8 #01  229-32453 BRACKET ASM. FRZ e ER T (#E) 1
9 229-32404 BRACKET PR e AT R (1)

10 229-34707 SCREW R T BT BIEAD R L (2)
11 #01  213-43157 KNEE PRESS PLATE ASM. BRIl () 1

12 SM-9061203-SE SCREW M6 L=12 ARk M6 L=12 (1)
13 213-43108 KNEE PRESS LEVER BRETLUI— (1)
14 229-34509 KNEE PAD PLATE COVER B TR A/~ (1)
15 229-34400 KNEE PAD PLATE RUBBER BRUTHRIA (1)
16 229-34202 KNEE PAD PLATE BRI TR (1)
17 229-34301 KNEE PAD PLATE SUPPORT U TIRZ A (1)
18 #01  401-26560 ASSY_BELT_COVER_B2 ~NJURAI— $R) 1

19 401-12296 BELT_COVER_B_COMPL. ~NJ)URHI—B EE) (1)
20 401-12314 BELT_COVER_B ~NJ)UhAI—B (1)
21 401-12313 BELT_COVER_B_LID_ASM. NIUMAI—BZE (M) (1)
22 SK-3412000-SC WOOD SCREW D=4.1 L=20 fAARRL D=4. 1 L=20 (2)
23 WP-0501016-SD  WASHER 5X10.5X1 TR 5X10. 5X1 (2)
24 #01  SM-4051055-SP SCREW AN ALY 3

NOTE(’F5C)

#01...FOR LU-2810,2860
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30. ACCESSORIES PARTS COMPONENTS
TR

o T

S

10

13

14.34.35

25

NN

NN
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REF.NO NOTE PART NO DESCRIPTION & % Qty
1 % #05 213-34800 ALUMINUM BOBBIN WITH KNURL FZILEREY (O—Lw MIE) 1
2 % 1#06 213-34800 ALUMINUM BOBBIN WITH KNURL FZILEREY (O—Lw MIE) 2
3 214-13158 ACCESSORY BAG ASM. TR/ \vJ () 1
4 #02 229-58300 NEEDLE THREAD GUIDE PIN PN 1
5 105-39906 SET NAIL 1E8HET 6
6 401-02087 JUKI_MACHINE_OIL_7 JUKT_XIYVFAI_7 T
7 401-26405 OIL_FILTER FAIWT 4 — 1
8 401-26267 FELT_HOLDER TT)UMAX 1
9 236-29306 PIPE STOPPER A JNA TIESH A 2

10 #01 CM-6001002-01 WEEE INFORMATION SHEET WEEE AVIAX—v3y I—k 1
11 401-51800 CUSHION_RUBBER et N 2
12 401-25869 HINGE by 2
13 #01 401-42430 DECLARATION OF INCORPORATION (LU2800) #5A=E= (LU2800) 1
14 #09 401-96522 BOBBIN_XXL RE>Y_XXL 1
15 401-12214 EDGE_GUIDE_FITTING_PLATE 7 O TEARET R 1
16 B9121-012-0A0 OILER ASM. HEL G 1
17 % M1351-7B1-602 NEEDLE 135X17 #160-2 & 136X17 #160—2%&A 1
18 401-64521 HINGE_RUBBER [« VN 2
19 B1516-210-D00 SCREW BAREERL 4
20 #04 401-26222 CP_SPACER CPANR—H— 2
21 #04 SM-4050855-SP SCREW FTXRAC M5 L=8 2
22 #04 HX-0015000-0B CABLE CLIP g=2JIL JUvT 2
23 400-79298 WRENCH NEELYF 1
24 107-40900 RUBBER BRI L 8
25 400-48536 HEAD_COVER SEER )\ — 1
26 SM-6051402-TP SCREW M5X0.8 L=14 NAEJTURNID 2
27 #03 401-31916 OIL_SHIELD_PLATE_ASSY SHIBAAR (HE) 1
28 #03 SM-4050655-SP SCREW M5 L=6 TR M5 L=6 4
29 #02 401-31580 OIL_SHIELD_PLATE SHBAHR 1
30 401-33730 OIL FILTER FTAIWT4IEF— 1
31 #02 SM-4050655-SP SCREW M5 L=6 TNIAC M5 L=6 2
32 #04 MAO-11532000 CORD STAPLE O—RRFv I 3
33 229-26208 SET NAIL 1EsHET 2
34 % #07 401-47913 BOBBIN REY_XXL 1
35 % #08 401-47913 BOBBIN REY_XXL 2
36 401-63914 HINGE_SPACER EVIIR=T— 2
37 401-51803 RUBBER_CUSHION_LEFT dLE & 1
38 401-51804 RUBBER_CUSHION_RIGHT YN 1
39 401-51805 RUBBER_CUSHION_SHEET OLEY—~ 4
40 SK-3452501-SE SCREW D=4.5 L=25 AARAL D=4. 5 L=25 4
NOTE(;*:2) #01...FOR JE
#02...FOR LU-2860,2860-7,2868-7 LU-2860,2860-7,2868-7 A
#03...FOR LU-2810,2810-7,2818-7, LU-2810,2810-7,2818-7,
2810-7/X73178 2810-7/X73178 B
#04...FOR LU-2810-7,2860-7,2818-7, LU-2810-7,2860-7,2818-7,
2868-7.2810-7/X73178 2868-7,2810-7/X73178 A

#05...FOR LU-2810,2810-7 LU-2810,2810-7 A

#06....FOR LU-2860,2860-7 LU-2860,2860-7 A

#07...FOR LU-28 LU-2818-7

#08....FOR LU- 2868 7 LU-2868-7 B

#09...FOR JA(LU-2810-7/X73178) JA(LU-2810-7/X73178) A
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31. TABLE OF EXCHANGING GAUGE PARTS (FOR LU-2810,2810-7,2818-7)
T —IEm—8% (LU-2810,2810-7.2818-7 A)

Standerd gauge Europe gauge
[tem BES - ER WA
%
* LU-2810S LU-28108-7 LU-2810A LU-2810A-7 LU-2818A-7 LU-2810A-7/X73178
Throat plate
& R
No. | Part No. [No. No. |[No.|Part No. [No No No. No. |No Part No
1 1401-12212| 2 | 401-26349 | 3 |401-12211| 4 | 401-26350 | 5 | 401-47949 | 6 401-26350
(9 « . 0 0
m < - - m -
B 5 5 g
Feed dog f l A h A
Y & Ki Ki Ki @
2.2 ~§ 2.2 ~§ 2.5 2.2
No Part No No Part No No. Part No. No Part No
7 401-38270 8 401-83272 9 | 401-25925 |10 401-33272
. 528
Working foot
asm.
¥ Y R # 4.8
No Part No No Part No No Part No No Part No
11 401-43061 12 107-11653 13] 107-12354 | 14 107-11653

asm. T
# 2 B 4 13 i T

Presser foot ]
L 5.2 7 8.5

No Part No No Part No.

15 213-50152 16 107-12552

Slide plate
(front)
E® A Y K

No Part No.

17 401-47918

Slide plate

(left)

BYR &
No Part No
18 401-12224

Slide plate

(right)

RUR B
No.|Part No. |No.| Part No. |No.|Part No. [No.| Part No. |No.| Part No. |No Part No
19]401-42215) 20| 401-12225 | 19(401-42215/ 20| 401-12225 | 21| 401-47944 | 22 401-47944
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REF.NO NOTE PART NO DESCRIPTION m Qty

1 401-12212 THROAT_PLATE_2810_S $t_2810_9S 1
2 401-26349 THROAT_PLATE_2810 #h_2810 1
3 401-12211 THROAT_PLATE_2810_E #th_2810_E 1
4 401-26350 THROAT_PLATE_2810 #h_2810 1
5 401-47949 THROAT_PLATE_2818AL #Hi_2818AL 1
6 401-26350 THROAT_PLATE_2810 #2810 T
7 401-33270 FEED_DOG_S(2.2X3.3) EDE_S (2. 2X3. 3) 1
8 401-33272 FEED_DOS_E(2.2X3.3) b E (2. 2X3. 3) 1
9 401-25925 FEED_DOG_E D 1
10 401-33272 FEED_DOS_E(2.2X3.3) EOE_E (2. 2X3. 3) 1
11 401-43061 WALKING_FOOT_ASM E=DOE B 1
12 107-11653 FEED FOOT ASM. EDOZE (18 1
13 107-12354 FEED FOOT ASM. EDE ($B)(BEL) 1
14 107-11653 FEED FOOT ASM. EDOE (8 1
15 213-50152 PRESSER FOOT ASM. HZE (R 1
16 107-12552 PRESSER FOOT ASM. HZE GH) T
17 401-47918 SLIDE_PLATE_FRONT EEVED R 1
18 401-12224 SLIDE_PLATE_2810L BOMRL_2810 1
19 401-42215 SLIDE_PLATE_2810R_N BOME CGREIDEL) 1
20 401-12225 SLIDE_PLATE_2810R BOMRR_2810 1
21 401-47944 SLIDE_PLATE_2810R EDOWR (28T0R) I
22 401-47944 SLIDE_PLATE_2810R BOMR (28 10R) 1
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32. TABLE OF EXCHANGING GAUGE PARTS (FOR LU-2860,2860-7,2868-7)
T —IEm—8% (LU-2860,2860-7.2868-7 A)

Throat plate Feed dog Needle clamp asm
Needle gauge sizeé I3 # Y & # B & @
[
LU-28608S LU-2860S8-7 LU-2860S, LU-28608—-7|LU-2860S, LU-286058-7
[fe]
o«
Code
a-F
2.5
e —
inch mm No Part No. No. Part No. No. Part No No. Part No.
D 3/16 4.8 1 401-27004 5 401-27023 9 401-26146 13 213-68154
F 1/4 6.4 2 401-27005 6 401-27024 10 401-26147 14 213-68253
H 5/16 7.9 3 401-27006 7 401-27025 11 401-26148 15 213-68352
K 3/8 9.5 4 401-27007 8 401-27026 12 401-26149 16 213-68451
Presser foot asm. Walking foot asm. Slide plate
Needle gauge sizeé # AR M ® U 2 # B Y K
$ 3
! LU-2860S, LU-2860S8—-7|LU-2860S, LU-2860S—7 LU-2860, LU-2860-7 LU-2868A-7
we@
Code
J-F MM
A 10, 4~15.6 9.2~15
18~23
inch mm No. Part No. No. Part No. No Part No. No. Part No
D 3/16 4.8 17 213-67651 21 213-67156
F 1/4 6.4 18 213-67750 22 213-67255
25 401-27056 26 401-47945
H 5/16| 7.9 19 213-67859 23 213-67354
K 3/8 9.5 20 213-67958 24 213-67453
Throat plate Feed dog
Needle gauge size¢ it &) B U &
[ _ _ _ _ _ LU-2860A, LU-2860A-7
LU-2860A LU-2860A-7 LU-2868A-7 LU-2868A—7
[Ie]
5
Code
R
2.5
mm No Part No. No. Part No. No. Part No No. Part No.
B 6 27 401-26976 31 401-26986 35 401-47951 39 401-26142
C 8 28 401-26977 32 401-26987 36 401-47952 40 401-26143
D 10 29 401-26978 33 401-26988 37 401-47953 41 401-26144
E 12 30 401-26979 34 401-26989 38 401-47954 42 401-26145
Presser foot asm. Walking foot asm. Needle clamp asm. Slide plate front
Needle gauge sizeé B 2 R A ® U 2 A 8 » 4 E@EYR
& LU-2860A, LU-2860A-7|LU-2860A, LU-2860A-7|LU-2860A, LU-2860A—-7|LU-2860A, LU-2860A-7
LU-2868A-7 LU-2868A-7 LU-2868A-7 LU-2868A-7
w
o =aF
Code
a-F
12.5~18.5 12~18
20~26
mm No. Part No. No. Part No. No. Part No. No. Part No
B 6 43 107-81656 47 401-35589 51 400-38778
C 8 44 107-81755 48 401-35590 52 400-38776
55 401-47918
D 10 45 107-81854 49 400-38898 53 400-38774
E 12 46 107-81953 50 400-95748 54 400-38772
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REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-27004 THROAT_PLATE_S(3/16) #t_S (316) 1
2 401-27005 THROAT_PLATE_S(1/4) #H_S (1.74) 1
3 401-27006 THROAT_PLATE_S(5/16) #Hh_S (5/186) 1
4 401-27007 THROAT_PLATE_S(3/8) S (3./8) 1
5 401-27023 THROAT_PLATE_S7(3/16) $t_S7 (3./16) 1
6 401-27024 THROAT_PLATE_S7(1/4) #_S7 (1.74) 1
7 401-27025 THROAT_PLATE_S7(5/16) it S7 (5/16) 1
8 401-27026 THROAT_PLATE_S7(3/8) $tt_S7 (3./8) 1
9 401-26146 FEED_DOG_S_(3/16) ED®ES (3.16) 1

10 401-26147 FEED_DOG_S_(1/4) EDE#ES (1./4) 1
11 401-26148 FEED_DOG_S_(5/16) x=b®wS (5./716) 1
12 401-26149 FEED_DOG_S_(3/8) xOES (3./8) 1
13 213-68154 NEEDLE CLAMP 3/16 ASM. $E8s (M8) 316 1
14 213-68253 NEEDLE CLAMP 1/4 ASM. s () 1.4 1
15 213-68352 NEEDLE CLAMP 5/16 ASM. i (JlB) 5716 1
16 213-68451 NEEDLE CLAMP 3/8 ASM. 88 () 3.78 I
17 213-67651 PRESSER FOOT ASM. 3/16 HWAE (8 316 1
18 213-67750 PRESSER FOOT ASM. 1/4 HAE (M) 1.4 1
19 213-67859 PRESSER FOOT ASM. 5/16 HWIE (B 516 1
20 213-67958 PRESSER FOOT ASM. 3/8 HAE (f8) 3.8 1
21 213-67156 WALKING FOOT 3/16 ASM. EDRE () 172 I
22 213-67255 WALKING FOOT 1/4 ASM. EDORE () 1.2 1
23 213-67354 WALKING FOOT 5/16 ASM. EDORE () 1.2 1
24 213-67453 WALKING FOOT 3/8 ASM. EDORE () 1.2 1
25 401-27056 SLIDE_PLATE_2860R 254 RJL—hK_2860R 1
26 401-47945 SLIDE_PLATE_2860R BO# (2860R) I
27 401-26976 THROAT_PLATE_E(6) $__E (BMM) 1
28 401-26977 THROAT_PLATE_E(8) $_E (8MM) 1
29 401-26978 THROAT_PLATE_E(10) #_E (1 OMM) 1
30 401-26979 THROAT_PLATE_E(12) $_E (1 2MM) 1
31 401-26986 THROAT_PLATE_E7(6) #_E7 (BMM) T
32 401-26987 THROAT_PLATE_E7(8) i_E7 (8MM) 1
33 401-26988 THROAT_PLATE_E7(10) gt_E7 (1 0OMM) 1
34 401-26989 THROAT_PLATE_E7(12 tR_E7 (12MM) 1
35 401-47951 THROAT_PLATE_60LA_6MM #Hh_B60LA_BMM 1
36 401-47952 THROAT_PLATE_60LA_8MM #_B6 OLA_8MM I
37 401-47953 THROAT_PLATE_60LA_10MM $H_B60LA_10MM 1
38 401-47954 THROAT_PLATE_60LA_12MM $tHh_B60LA_12MM 1
39 401-26142 FEED_DOG_(6MM) O (6MM) 1
40 401-26143 FEED_DOG_(8MM) XD (8MM) 1
41 401-26144 FEED_DOG_E_(10MM) E=DBE (1 OMM) I
42 401-26145 FEED_DOG_E_(12MM) EDEE (1 2MM) 1
43 107-81656 PRESSER FOOT ASM. 6MM HZE ($) 6MM 1
44 107-81755 PRESSER FOOT ASM. 8MM HAE (#2) 8MM 1
45 107-81854 PRESSER FOOT ASM. HZE () 10MM 1
46 107-81953 PRESSER FOOT ASM. 12MM HAE (f) 12MM T
47 401-35589 WALKING_FOOT_ASM(6MM) EDORE (#) 6MM 1
48 401-35590 WALKING_FOOT_ASM(8MM) EDRE () 8MM 1
49 400-38898 FEED FOOT(10MM 60L)ASM. EDE ()(10MM 60LA) 1
50 400-95748 FEED_FOOT(12MM_60L)ASM. EDOE )1 2MM_B0L) 1
51 400-38778 NEEDLE CLAMP(6MM)ASM. Y (HE)(BMM) I
52 400-38776 NEEDLE CLAMP(8MM)ASM. $EE (H8)(8MM) 1
53 400-38774 NEEDLE CLAMP(10MM)ASM. £HE8sD (FB)(1 OMM) 1
54 400-38772 NEEDLE CLAMP(12MM)ASM. £HE8SD (KB)(1 2MM) 1
55 401-47918 SLIDE_PLATE_FRONT EEE DR 1
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33. TABLE OF EXCHANGING GAUGE PARTS SET (1)
T —IE@mty h—BXR (1)

-LU-2860S, 2860S—7 : é
GAUGE SET THROATS PLATE THROA;7PLATE FEED DOG NEED/\KEMCLAMP PRESSER FOOT FEED FOOT ASM.
#ovEst 85 ($BYUEL) 5 ($995Y) 2IE 585 ) BiR ) EUR (8)
No. Part No Name No Part No No Part No No Part No. No Part No. No Part No No. Part No
1 401-50791 GAUGE SET 3/16 (NTC) 9 401-27004
2 70750803 GAUGE SET 3/16 (TC) T3 20127023 17| 401-26146 | 21 213-68154 | 25| 213-67651 29| 213-67156
3 401-50792 GAUGE SET 1/4 (NTC) 10| 401-27005 _ _ _ _
7 201=50804 GAUGE SET 1,4 (TC) T4 40127024 18| 401-26147 | 22| 213-68253 26| 213-67750 | 30| 213-67255
5 401-50793 | GAUGE SET 5/16 (NTC) 7] 401-27006 - - - 7
5 70750805 GAUGE SET 5/16 (TC) TS5 40727025 19| 401-26148 | 23| 213-68352 | 27| 213-67859 | 31 213-67354
7| 401-50794 | GAUGE SET 3/8 (NTC) 72| 401-27007 7 7 ~ ~
3 70750806 GAUGE SET 3/8 (TC) 61 40727026 20| 401-26149 | 24| 213-68451 28| 213-67958 | 32| 213-67453
A slide plate is not contained in the

contents of composition of a gauge set
T-Vty POBBRBCEYREGENEEA

- LU-2860A, 2860A—7

GAUGE SET THROAT PLATE[ THROAT PLATE | FEED DOG |NEEDLE CLAWP| PRESSER FOOT | FINGER GUARD | FEED FOOT Ask|[ SLIDEO PLATE
7oyt $HE (199%L) S (£998Y) 2 %80 () mie @) H5-k #92 (8) BUE
No[Part Wo Name No. [ Part No [No.| Part No. |[No] Part No [No|Part No [No] Part No. [No ] Part No |No| Part No. |[No] Part WNo
A S o N O e —ag5] 99 401-44344/108401-4436712401-44390 Teqeoostred | L
e L R L t01-443szf10g401-44305124107-81557 | [145400-61806
SRAERRESLTRLE KLUIINE 1AL Eﬁg)c) O T rsess] 95| 401-2614211400-38775/125 107-81656 146401-35589
ig :gl::g;?g g:ﬂg: 2:; :xm Eﬁg)C)‘ 661401-26977 8T 40726987 96(401-26143/111400-38776(126107-81755 147/401-35590 16d401-27056
EEIEIEEITELT LU 1 :gwgﬁéf: R —_—TY 401-26144114400-38774127107-81854 | 1144400-38898
A S N O 2O sl 98 #01-26145(119400-38772[128107-81953 149400-95748
A e 8 AT er—aaas| 9| #01-44854114401-24371(129 107-82050 150401-44407
LM KD TALE CLYLT L5 :gmgﬁgf" T A O e 00 401-44355(115401-44373/130107-82159(140107-87109/151401-44408[|1671401-44416
gg igl:gg;gg g:ﬁg: 2:; :Sxm E:;)C‘/ 71]401-4432]1 56 401_44335101401*44356116401*44375131 107-82258 152401-44409
A S N O T O A essl102401-44357[117401-44377/132107-82357 153401-44410
= 7 =

I EIEE PEAL CLUC 1) ggmgﬁgf‘ 781401-44828] ToTrarar] 0940 T44es81qe01-aaaTgaqr0rszass | frsdeot-saantl|
CLIELREL TRAKICLYLT 15 immg?gf’ A = aass] 04 401-44359(119401-44381/134107-82555 155401-44412
:; :gtgg;;sg:ﬂg: 2:; ;:mmg:;;ﬂ 751401-44325 soTaoT—aa355] 05 401-44360[120401-44383(135401-44391 156401-44413
CLIEEREITRRR LUT TN 14 ggmgﬁéf" L 71068 401-44362(121401-44385/136107-82654{142107-87307[157401-44414 N
T S N N O T A28 771107 401-443638122401-44887[137 107-82753149107-87406[158 401-44419

A slide plate is not contained in the
contents of composition of a gauge set
T-Yty PORKABLCEYRBEENEE A

— EY7 —




REFNO NOTE PARTNO DESCRIPTION ay
1 401-50791 GAUGE_SET_3/16(NTC) b GREIDEL) 1
2 401-50803 GAUGE_SET_3/16(TC) 3/165 =Tty b GRIIDAE) 1
3 40150792 GAUGE_SET_1/4(NTC) F—Yty b (#E0EL) 1
4 401-50804 GAUGE_SET_1/4(TC) v b GREIEDHE) 1
5 401-50793 GAUGE_SET_5/16(NTC) 2y bk GREIDAL) 1
6 401-50805 GAUGE_SET_5/16(1C) 5/165—Jfvk REIDFE) T
7 401-50794 GAUGE_SET_3/B(NTC) 2y b GREIDIEL) 1
8 401-50806 GAUGE_SET_3/8(TC) 3/85—=Itvh GRIDME) 1
9 401-27004 THROAT_PLATE_S(3/16) #HE_S (3/16) 1
10 401-27005 THROAT_PLATE_S(1/4) RS (1.74) 1
gl 40127006 THROAT_PLATE _S(5/16) THR_S (5/16) T
2 40127007 THROAT_PLATE_S(3/8) #E_S (3/8) 1
13 401-27023 THROAT_PLATE_S7(3/16) #i_S7 (3/186) 1
14 40127024 THROAT_PLATE_S7(1/4) #R_S7 (1/4) 1
15 40127025 THROAT_PLATE_S7(5/16) #i_S7 (5/186) 1
76 40127026 THROAT_PLATE_S7(3/8) THR_S7/ (38 T
17 401-26146 FEED_DOG_S_(3/16) EDES (3/186) 1
18 401-26147 FEED_DOG_S_(1/4) #OWS (1/4) 1
19 40126148 FEED_DOG_S_(5/16) #D#S (5/16) 1
20 401-26149 FEED_DOG S _(3/8) 208 (3/8) 1
71 21366154 NEEDLE CLAMP 3/16 ASM. TAE () 3716 T
22 213-68253 NEEDLE CLAMP 1/4 ASM. HAE () 14 1
23 21368352 NEEDLE CLAMP 5/16 ASM. AR () 516 1
24 213-68451 NEEDLE CLAMP 3/8 ASM. AR () 3/8 1
2 21367651 PRESSER FOOT ASM. 3/16 AR () 3716 1
% 27367750 PRESSER FOOT ASM. 1/4 WAE (8 174 1
27 213-67859 PRESSER FOOT ASM. 5/16 HAE () 516 1
2 21367958 PRESSER FOOT ASM. 3/8 AR () 3/8 1
29 213-67156 WALKING FOOT 3/16 ASM. #0® () 316 1
30 213.67255 WALKING FOOT 1/4 ASM. 2o B 14 1
31 21367354 WALKING FOOT 5/16 ASM. ZbE () 5716 T
32 213.67453 WALKING FOOT 3/8 ASM. ®p® () 3.8 1
33 401-50760 GAUGE_SET_3MM(NTC) v b GREIDIEL) 1
34 401-50775 GAUGE_SET_3MM(TC) GRIDfIE) 1
35 401-50761 GAUGE_SET_4MM(NTC) GREIDTEL) 1
36 40150776 GAUGE_SET_4MM(TC) GRUIDAIE) T
a7 40150762 GAUGE_SET_6MM(NTC) (E1D7EL) 1
38 401-50777 GAUGE_SET_BMM(TC) HRYIDFIE) 1
39 401-50763 GAUGE_SET_8MM(NTC) GREID7EL) 1
40 401-50778 GAUGE_SET_8MM(TC) GREID ) 1
@ 40150764 GAUGE_SET_1OMM(NTC) EIBEAn T
42 401-50779 GAUGE_SET_10MM(TC) b GREIDME) 1
43 401-50765 GAUGE_SET_12MM(NTC) 2y b GRIIDEEL) 1
44 40150780 GAUGE_SET_12MM(TC) Ty b GREIDHE) 1
45 401-50766 GAUGE_SET_14MM(NTC) 2y b GRIIDEL) 1
% 40150781 GAUGE_SET_14MM(TC) TuF GRUIDAE T
47 401-50767 GAUGE_SET_16MM(NTC) 2w b GREIDEL) 1
48 401-50782 GAUGE_SET_16MM(TC) 2y bk GREIDAE) 1
49 401-50768 GAUGE_SET_18MM(NTC) b GREIDEL) 1
50 401-50783 GAUGE_SET_18MM(TC) 2y b GRIDfIE) L
51 401-50769 GAUGE_SET_20MM(NTC) TV R GREIDB LY 1
52 401-50784 GAUGE_SET_20MM(TC) £y b GREIDAE) 1
53 40150770 GAUGE_SET_22MM(NTC) Ty b (R1D7EL) 1
54 401-50785 GAUGE_SET_22MM(TC) b GREIDAE) 1
55 40150771 GAUGE_SET_24MM(NTC) 2y b (D7) 1
56 401-50786 GAUGE_SET_24MM(TC) Tk GREDFE) T
57 401-50772 GAUGE_SET_25MM(NTC) 2y bk GREIDAEL) 1
58 401-50787 GAUGE_SET_25MM(TC) 2w b GREIDAE) 1
59 40150773 GAUGE_SET_30MM(NTC) 2y b GRIIDIEL) 1
60 401-50788 GAUGE_SET_30MM(TC) 2y b GREIDME) 1
&1 40150774 GAUGE_SET_36MM(NTC) Tv F GRUDL) T
62 40150789 GAUGE_SET_36MM(TC) 3BMMY—Jty b (REIDHIE) 1
63 40144316 THROAT_PLATE A(3) 1
64 40144317 THROAT_PLATE_A(4) 1
65 401-26976 THROAT_PLATE _E(6) 1
6 40126977 THROAT_PLATE _E(8) T
67 401-26978 THROAT_PLATE_E(10) FHRE (1 OMM) 1
68 401-26979 THROAT_PLATE_E(12) $HRE (1 2MM) 1
69 40144319 THROAT_PLATE_A(14) A (1 4MM) 1
70 40144320 THROAT_PLATE_A(16) #HRA (1 6MM) 1
7l 40144321 THROAT_PLATE_A(18) FFRA (1 8MM) T
72 40144322 THROAT_PLATE_A(20) A (20MM) 1
73 40144323 THROAT_PLATE_A(22) HRA (22MM) 1
74 40144324 THROAT_PLATE_A(24) SHRA (24MM) 1
75 40144325 THROAT_PLATE_A(25) #HRA (2 5MM) 1
76 401-44327 THROAT_PLATE_A(30) #ARA (30MM) T
7 40144328 THROAT_PLATE_A(36) HiRA (3BMM) 1
78 40144330 THROAT_PLATE_A7(3) A7 (3MM) 1
79 40144331 THROAT_PLATE_A7(4) #HRA7 (4MM) 1
80 401-26986 THROAT_PLATE_E7(6) FHRE 7 (BMM) 1
Gl 70126987 THROAT_PLATE_E7(8) FHRE 7 (BMM) T
82 401-26988 THROAT_PLATE_E7(10) #HRE7 (10MM) 1
83 401-26989 THROAT_PLATE_E7(12 FHRE7 (12MM) 1
84 40144333 THROAT_PLATE_A7(14) #HRA7 (1 4MM) 1
85 40144334 THROAT_PLATE_A7(16) A7 (1 6MM) 1
3 40144335 THROAT_PLATE _E7(18) FRE 7 (1 8MM) T
87 40144336 THROAT_PLATE_A7(20) #HRA7 (20MM) 1
88 40144337 THROAT_PLATE A7(22) $HRA7 (22MM) 1
89 40144338 THROAT_PLATE_A7(24) HHRA7 (24MM) 1
% 40144339 THROAT_PLATE_A7(25) $HRA 7 (25MM) 1
91 40144341 TAROAT_PLATE_A7(30) THRA 7 (3OMM T
92 40144342 THROAT_PLATE_A7(36) FHRA7 (36MM) 1
93 40144344 FEED_DOG(3) ZOE (3MM) 1
9 40144352 FEED_DOG(4) EOE (AMM) 1
95 401-26142 FEED_DOG_(6MM) 208 (6MM) 1
% 40126143 FEED_DOG_(BMM) EDE (BMM) T
97 401-26144 FEED_DOG_E_(10MM) ZDEE (10MM) 1
98 401-26145 FEED_DOG_E_(12MM) RXOEE (12MM) 1
99 401-44354 FEED_DOG_(14) 208 (14MM) 1

100 40144355 FEED_DOG _(16) 208 (1 6MM) 1
07 40144356 FEED_DOG _(18MM) ED& (1 8MM) T
102 40144357 FEED_DOG_(20) 2D (20MM) 1
103 40144358 FEED_DOG_(22) EOE (22MM) 1
104 40144359 FEED_DOG_(24) ZDE (24MM) 1
105 40144360 FEED_DOG_(25) 2D (25MM) 1
06 70144362 FEED_DOG_(30) ZD&E (30MM) 1
107 40144363 FEED_DOG_(36) 2D (36MM) 1
108 401-44367 NEEDLE_CLAMP_(3MM)_ASM #HEH (3MM) () 1
109 40144369 NEEDLE_CLAMP_(4MM)_ASM $HED (AMM) () 1
110 40038778 NEEDLE CLAMP(EMM)ASM. 8D (BMM) () 1
T 400-38776 NEEDLE CL/ STESD (SMM) () T
12 40038774 NEEDLE CLAMP(10MM)ASM. #HEH (1 0MM) (8) 1
13 400-38772 NEEDLE CLAMP(12MM)ASM. 8D (1 2MM) (@) 1
114 40144371 NEEDLE_CLAMP_(14MM)_ASM HED (14MM) (8) 1
115 401-44373 NEEDLE_CLAMP_(16MM)_ASM SHE (1 6MM) (1) 1
716 20144375 NEEDLE_CLAMP_(18MM)_ASM STED (18MM) () T
17 401-44377 NEEDLE_CLAMP_(20MM)_ASM HEH (20MM) (1) 1
118 401-44379 NEEDLE_CLAMP_(22MM)_ASM #HED (22MM) (1) L
19 40144381 NEEDLE_CLAMP_(24MM)_ASM HED (24MM) () 1
120 40144383 NEEDLE_CLAMP_(25MM)_ASM St (25MM) (1) 1
21 40144385 NEEDLE_CLAMP_(30MM)_ASM FEH (30MM) (8) T
122 401-44387 NEEDLE_CLAMP_(36MM)_ASM SHE (36MM) (1) 1
123 40144390 PRESSER_FOOT(3MM)_ASM ME (IMM) (8) 1
124 107-81557 PRESSER FOOT ASM. 4MM HZZ(E) AMM 1
125 107-81656 PRESSER FOOT ASM. 6MM FAE(E) B MM 1
126 10781755 PRESSER FOOT ASM. 8V TAZ(GE) BMM T
127 107-81854 PRESSER FOOT ASM. FAE(E) 1 OMM 1
128 107-81953 PRESSER FOOT ASM. 12MM HHAZ(E) | 2MM 1
129 107-82050 PRESSER FOOT ASM. 14MM (R 1 4MM 1
130 107-82159 PRESSER FOOT ASM. 16MM MAEGE) | 6MM 1
37 707-82258 PRESSER FOOT ASM. 8MM TIAZ(E) 1 BMM 1
132 107-82357 PRESSER FOOT ASM. 20MM MRE(E) 2 OMM 1
133 107-82456 PRESSER FOOT ASM. 22MM AR (1) 2 2MM 1
134 107-82555 PRESSER FOOT ASM. 24MM FRRE(HE) 2 4MM 1
135 40144391 PRESSER_FOOT(25MM)_ASM MEE (25MM) (1) 1
36 707-82654 PRESSER FOOT ASM 30MM(SP) T (E) 3 OMM T
137 107-82753 PRESSER FOOT ASM., 36MM FAE(E) 3 BMM 1
138 107-86903 FINGER GUARD COVER (4-8MM) 15{REN) (— (4—8MM) 1
139 107-87000 FINGER GUARD COVER (10-12MM) SEREN) (— (10—12MM) 1
140 107-87109 FINGER GUARD COVER (14-18MM) 15RE7)(— (14—18MM) 1
Tt 707-87208 FINGER GUARD COVER (20-24MM) TEREN) — (20—2 AMM) T
142 107-67307 FINGER GUARD COVER (30MM) SRR~ (30MM) 1
143 107-87406 FINGER GUARD COVER (36MM) HEfRER) (— (36MM) 1
144 40061164 FEED FOOT(3MM) ASM. EOE (3MM) (8) !
145 400-61806 FEED FOOT(4MM) ASM. EDR (AMM) () 1
26 40135569 WALKING_FOOT_ASM(GMM) EDE (@ 6MM T
147 401-35590 WALKING_FOOT_ASM(8MM) EDE () 8MM 1
148 400-38898 FEED FOOT(10MM 60L)ASM. ZOE (10MM B6OLA) () 1
149 400-95748 FEED_FOOT(12MM_60L)ASM. EDRE (12MM_6B0L) (#8) 1
150 401-44407 WALKING_FOOT_E_ASM(14) EOEEE 1 4MM 1
51 40144408 WALKING_FOOT EDRE @ 1 6MM T
152 401-44409 WALKING_FOOT EDOEE () 1 BMM 1
153 40144410 WALKING_FOOT_E KDREE ()2 0MM 1
154 40144411 WALKING_FOOT ZDZE ()2 2MM 1
155 40144412 WALKING_FOOT RDREE24MM 1
56 70144473 WALKING_FOOT_E. EDEE (8)2 5MM 1
157 40144414 WALKING_FOOT ZEDZE (#)30MM 1
158 401-44419 WALKING_FOOT_E EDRE ()3 6MM 1
159 40112225 SLIDE_PLATE_2810R ADIA_2810 1
160 40127056 SLIDE_PLATE_2860R 254 KIU—F_2860R 1
61 40144416 SLIDE_PLATE_2860(14-18MM) FEDM (14— 18MM) T
162 40144417 SLIDE_PLATE_2860(20-25MM) DI (20-25MM) 1
163 401-44418 SLIDE_PLATE_2860(30-36MM) DR (30-36MM) 1
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34. TABLE OF EXCHANGING GAUGE PARTS SET (2)
T —IE@mty h—BXR (2)

+LU-2868A—-7 ; ; z §

GAUGE SET THROAT PLATE THROAT PLATE FEED DOG NEEDLE CLAMP PRESSER FOOT FEED FOOT ASM

Koty b A AT EYE ASM ASM EYR ()
#& (ROUEL) #iR (kUUmY) #8H (@) iR (B

No.| Part No Name No Part No No. Part No No. Part No No Part No. No Part No No. Part No
1[401-55973|GAUGE SET 6MM (P=12%9Uf&) - - 5 401-47951 9 401-26142 | 13| 400-38778 | 17| 107-81656 | 21| 401-35589
2 |401-55974|GAUGE SET B8MM (P=1240Uft&) - - 6 401-47952 | 10| 401-26143 | 14| 400-38776 | 18| 107—-81755 | 22| 401-35590
3 1401-55975[GAUGE SET 10MM (P=124pufiz) - - 7 401-47953 | 11| 401-26144 | 15| 400-38774 | 19| 107-81854 | 23| 400-38898
4 1401-55976|GAUGE SET 12MM (P=12%9Ufiz) - - 8 401-47954 12| 401-26145 16| 400-38772 20 107-81953 | 24 400-95748
A slide plate is not contained in the

contents of composition of a gauge set
T-Yty FOBRABCAYRESENEE A

+LU-2868A—-7

&

S L] -

12MM to SMM EXCHANGE GAGE SET THROAT PLATE|THROAT PLATE| pep pog |NEEDLE CLAMPPRESSER FOOT| FEED FOOT STOPPER PIN

12mm- SmmE# s -5y | A Al xyw ASM ASM ASM EYSAPLR by A-E
TEY SR CRmUnL) St (RUEY) #80 () BrR ) EYR (8) 7

No. ] Part No Name No.[Part No. [No. [Part No. |[No.[Part No. [No.[Part No. [No. [Part No. [No.[Part No. |[No Part No

25[401-55979|GAUGE SET 6MM (P=0%BAYYNZ) | - - 29(401-26986] 33 |401-26142 37(400-38778 41[107-81656] 45|401-35589)

26 401-55980|GAUGE SET 8MM (P=ORXBAUYMNEZ) | - - 30[401-2609867 34 [401-26143 38[400-38776 42[107-81765 46[401-355690)| ,ol5, 0400062-c0

27| 401-55981|GAUGE SET 10MM (P=9RXBAWUNE)| - - 31(401-26988 35[401-26144 39(400-38774 43[107-81854] 47 [400-38898]

28 401-55982|GAUGE SET 12MM (P=ORBAWUNE)| - - 32[401-26989 36 |401-26145 40(400-38772 44[107-81953 48 |400-95748

A 12mm to 9mm exchange gauge set becomes the

composition of the
[9mm gauge set] + [sending dial stopper pin]

12mm- 9mmER 7 -ty b [OmmDS—Vey b] + [BUSA VAR by A-EV] OBRLEYET.
A slide plate is not contained in the

contents of composition of a gauge set

T-Jty FOBRABCAYREBEENEE A

+LU-2818A-7

12MM to 9MM EXCHANGE GAGE SET THROAT PLATE|| STOPPER PIN

12mm- 9mmERs - Ty b B EUTAP R by A-EY

No | Part No | Name No[Part No. |[No Part No
50[401-56013] P=ORRAGYf& 51]401-26350|[652[PH-0400062-C0

A 12mm to 9mm exchange gauge set becomes the composition of the
[9mm throat plate] + [sending dial stopper pin]

12mm=>9mmZ& 7 -ty b [Ommiti] + [BYSA YR o A-EV] OBBCHEYET
A slide plate is not contained in the

contents of composition of a gauge set

T-Vty POBRABCAYREBEENEEA
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REF.NO NOTE PART NO DESCRIPTION @ f& Qty
1 401-55973 GAUGE_SET_6MM(P=12_TC) BMMT =Tty b (P=12%8)DE) 1
2 401-55974 GAUGE_SET_8MM(P=12_TC) BMMTF'—Itzw b (P=124EDRE) 1
3 401-55975 GAUGE_SET_10MM(P=12_TC) 1OMMT =Tty b (P=12%UDRE) 1
4 401-55976 GAUGE_SET_12MM(P=12_TC) 12MMTF =Tty b (P=12%DRE) 1
5 401-47951 THROAT _PLATE_60LA_6MM #HiR_B60LA_BMM 1
6 401-47952 THROAT_PLATE_60LA_8MM #R_B60LA_8MM 1
7 401-47953 THROAT_PLATE_60LA_10MM #R_B60LA_10MM 1
8 401-47954 THROAT_PLATE_60LA_12MM #HR_B60LA_12MM 1
9 401-26142 FEED_DOG_(6MM) EDE (BMM) 1

10 401-26143 FEED_DOG_(8MM) XD (8MM) 1
11 401-26144 FEED_DOG_E_(10MM) ZEDEE (1 0MM) I
12 401-26145 FEED_DOG_E_(12MM) EDOEE (1 2MM) 1
13 400-38778 NEEDLE CLAMP(6MM)ASM. £ (BMM) (#8) 1
14 400-38776 NEEDLE CLAMP(8MM)ASM. e (8MM) (f8) 1
15 400-38774 NEEDLE CLAMP(10MM)ASM. 8 (1 0MM) (f8) 1
16 400-38772 NEEDLE CLAMP(12MM)ASM. #HEH (T2MM) (7H) I
17 107-81656 PRESSER FOOT ASM. 6MM EDE (fH) 6 MM 1
18 107-81755 PRESSER FOOT ASM. 8MM EDE () 8MM 1
19 107-81854 PRESSER FOOT ASM. EDE (#8) 1 OMM 1
20 107-81953 PRESSER FOOT ASM. 12MM EDE (1)1 2MM 1
21 401-35589 WALKING_FOOT_ASM(6MM) EDE (f) 6MM I
22 401-35590 WALKING_FOOT_ASM(8MM) EDE (#) 8MM 1
23 400-38898 FEED FOOT(10MM 60L)ASM. EDE (10MM 60 LA 1
24 400-95748 FEED_FOOT(12MM_60L)ASM. EDE (1 2MM_60 L)) 1
25 401-55979 EXCHANGE_GAUGE_SET_6MM(P=9_TC) BMMT' =Tty ~ (P =93AREID ) 1
26 401-55980 EXCHANGE_GAUGE_SET_8MM(P=9_TC) SMMF—Itw K~ (P=9338RTIDHE) 1
27 401-55981 EXCHANGE_GAUGE_SET_10MM(P=9_TC) 1 O0MM#Z'—Itwv b (P =930 (1E) 1
28 401-55982 EXCHANGE_GAUGE_SET_12MM(P=9_TC) 1 2MM#¥'—3Jtw k (P=93XATDIE) 1
29 401-26986 THROAT_PLATE_E7(6) gi_E7 (BMM) 1
30 401-26987 THROAT_PLATE_E7(8) #HiR_E7 (8MM) 1
31 401-26988 THROAT_PLATE_E7(10) $i_E7 (TOMM) T
32 401-26989 THROAT_PLATE_E7(12 #i_E7 (1 2MM) 1
33 401-26142 FEED_DOG_(6MM) EDE (BMM) 1
34 401-26143 FEED_DOG_(8MM) EDtE (8MM) 1
35 401-26144 FEED_DOG_E_(10MM) EDEE (1 0MM) 1
36 401-26145 FEED_DOG_E_(12MM) EDEE (1 2MM) T
37 400-38778 NEEDLE CLAMP(6MM)ASM. &8s (6 MM)(#8) 1
38 400-38776 NEEDLE CLAMP(8MM)ASM. $HES (8MM)(HR) 1
39 400-38774 NEEDLE CLAMP(10MM)ASM. B8 (1 OMM)(fH) 1
40 400-38772 NEEDLE CLAMP(12MM)ASM. $ERD (1 2MM)(HE) 1
41 107-81656 PRESSER FOOT ASM. 6MM HAE (fH) 6 MM T
42 107-81755 PRESSER FOOT ASM. 8MM A E () 8MM 1
43 107-81854 PRESSER FOOT ASM. HAE (f8) 1 OMM 1
44 107-81953 PRESSER FOOT ASM. 12MM WZE (@)1 2MM 1
45 401-35589 WALKING_FOOT_ASM(6MM) EDE (#) 6MM 1
46 401-35590 WALKING_FOOT_ASM(8MM) EDE () 8MM 1
47 400-38898 FEED FOOT(10MM 60L)ASM. ZEDE (10MM 60 LA 1
48 400-95748 FEED_FOOT(12MM_60L)ASM. EDE (1 2MM_60L)¢E) 1
49 PH-0400062-C0 PIN 1Y R4 L=6 1
50 401-56013 EXCHANGE_GAUGE_SET_1N(P=9_TC) 1 AR~y b (P=9XEREIDIE) 1
51 401-26350 THROAT_PLATE_2810 #2810 T
52 PH-0400062-C0 PIN FIEY R4 L=6 1
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35. TABLE OF OPTIONAL GAUGE PARTS

T3V —IMm—EXR

I;em LU-2810S, S—7 | LU-2810A, A-7 LU-2818A-7 LU-2868A—-7
No Part No. N o Part No.
2 401-383273 3 401-33272
O Without groove.
w© : BLL
Feed dog 2
* Ut 7&
0 2.2
2.5 N o Part No.
4 107—-17205
For fine yarn
© Y
H 1.6
No Part No. No Part No.
1 401—-33271 5 107—-17304
Imtgm LU-2810S, S—7 | LU—-2810A, A-7 LU-2818A—-7 LU-2868A—-7
Slide plate
(With a window)
BUR O (BA)
No Part No. No Part No. No. Part No.
6 401-33312 7 401-55087 8 401-56017
Slide plate Q
window
BYRE
No Part No.
9 226—01504
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REF.NO NOTE PART NO DESCRIPTION m % Qty
1 401-33271 FEED_DOG_S(2.5X3.5) EDOE_S (2. 5X3. b) 1
2 401-33273 FEED_DOS_E(2.5X3.5) ZEOE_E (2. 5X3. b) 1
3 401-33272 FEED_DOS_E(2.2X3.3) EXbE_E (2. 2X3. 3) 1
4 107-17205 FEED DOG,W10 GROOVE EDE CEIEL) 1
5 107-17304 FEED DOG (THIN THREAD) EOE (HARA) 1
6 401-33312 SLIDE_PLATE_2810-7R_ASM RUDARNEB0WR (&)E) T
7 401-55087 SLIDE_PLATE_1N_ASM ZETEB/DR (R 1
8 401-56017 SLIDE_PLATE_2N_ASM AR ARMSEBOMR () 1
9 226-01504 SLIDING PLATE WINDOW BORE 1
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36. TABLE OF OPTIONAL GAUGE PARTS (FOR LU-2810S,2810S-7)

FT7Y 3V —I8km—

Ex (LU-2810S.2810S-7 A)

_68_

For piping Right—edge presser
NAIEVTR BEABA
Feed foot Pres::r; foot Feed foot Pres::r; foot
. . . .
HUE Big (1) 2R BAg (1)
(With teeth) (With teeth)
()
|
19 )
4 S
Size (mm) |No Part No. No. Part No. No Part No. No Part No.
54 8mm (3/16) 2 |B1530—-245-0AD 20|B1476-245-00A 21|B1529-245-0AA
@6, 4mm (1/4) 3 [B1530—-245-0AF Left—edge presser
1 |B1478-245-000 ER#z
@7.9mm (5/16) 4 |B1530-245-0AH
9. 5mm (3/8) 5 [B1530—-245-0AK (With teeth) (With teeth)
(Hz) (Ha)
59
N[ A
%
L ‘A)\V
\ﬂ
No Part No. No. Part No
Size (mm) No. Part No. No. Part No. 22 103-38309 23 |B1525-563—-SA0
@4.8mm (3/16)| 6 |[B1479-245-00D] 9 [B1531-245-0AD iy
®6.4mm (1/4) 7 |[B1479-245-00F| 10|B1531—-245-0AF
®7.9mm (5/16)| 8 |[B1479-245-00H| 11 |B1531-245-0AH
9. 5mm (3/8) - - - -
ci\’p
18 | No. Part No. No. Part No
l Bﬂ 24 |B1470-245-000| 25 |B1524-245-0A0
(<o For binding
F-THUR
Size (mm) No Part No. No. Part No. With teeth)
@4 8mm (3/16)| 12|B1474-245-00D| 16 |[B1527—-245-0AD )
@6 . 4mm (1/4) 13|B1474-245-00F| 17 |B1527—-245-0AF =y
®»7.9mm (5/16)| 14 |B1474-245-00H| 18 |B1527-245-0AH B “
9. 5mm (3/8) 15|/B1474-245-00K| 19 |B1527—-245-0AK -
-
No. Part No.
26 | MAQ—-09307000
2 T
No Part No. No Part No.
27| MAN—-10452000| 28| MAQ—-093080A0




REF.NO NOTE PART NO DESCRIPTION m % Qty
1 B1478-245-000 INNER PRESSER =aviiipd 1
2 B1530-245-0AD OUTER PRESSER FOOT ASM.,3/16. HHEZ (3.716) (#) 1
3 B1530-245-0AF OUTER PRESSER FOOT 1/4 ASM. SHRZ (1.74) (1) 1
4 B1530-245-0AH OUTER PRESSER FOOT ASM. (5/16)  ##Z (5.1 6) (#8) 1
5 B1530-245-0AK OUTER PRESSER FOOT ASM. (3/8) HIRZ (3.78) (#) 1
6 B1479-245-00D CENTER PRESSER FOOT 3/16 v o7y FREZ 3,716 I
7 B1479-245-00F BACK CUT INNER PRESSER 1/4 Ny ohy bRz 1 /4 1
8 B1479-245-00H BACK CUT INNER PRESSER 5/16 Nwohy SR 5,16 1
9 B1531-245-0AD OUTER PRESSER FOOT ASM. 3116 Ny ohw SRR (3.716) (fh) 1

10 B1531-245-0AF OUTER PRESSER ASM., 1/4 R (1./4) (+8) 1
11 B1531-245-0AH FEEDING FRAME 5/16 ASM. YHEHZ (5.716) (f) 1
12 B1474-245-00D INNER PRESSER (BLADE) 3/16 hIRZ (sEfSE) 316 1
13 B1474-245-00F WALKING FOOT, F A (BENE) 1.4 1
14 B1474-245-00H INNER PRESSER 5/16 R (EfdE) 516 1
15 B1474-245-00K CENTER PRESSER FOOT 3/8 IR (EEfdE) 3.8 1
16 B1527-245-0AD FEEDING FRAME 3/16 ASM. X () 316 T
17 B1527-245-0AF OUTER PRESSER ASM., 1/4 SHRZ () 1.4 1
18 B1527-245-0AH OUTER PRESSER FOOT ASM. 5/16 SBZ (8) 516 1
19 B1527-245-0AK OUTER PRESSER FOOT ASM.3/8 SBZ (B 3.8 1
20 B1476-245-00A INNER PRESSER =ariiid 1
21 B1529-245-0AA OUTER PRESSER FOOT ASM., RIGHT %@z (AR E () I
22 103-38309 UPPER FEED FOOT xbE 1
23 B1525-563-SA0 PRESSER FOOT ASM. HZE (R 1
24 B1470-245-000 WALKING FOOT ExbE 1
25 B1524-245-0A0 PRESSER FOOT ASM. HZE (R 1
26 MAQ-09307000 WALKING FOOT BFXDOE T
27 MAN-10452000 UPPER FEED FOOT XD 1
28 MAQ-093080A0 PRESSER FOOT ASM. HRAE (+8) 1

_64_



37. TABLE OF OPTIONAL GAUGE PARTS (FOR LU-2810A,2810A-7,2818A-7)
AT 3avr—Im—Ex (LU-2810A,2810A-7,2818A-7 F)

- 65

For piping Right—edge presser
RAEVTR ER#Z
Feed foot asm. Presser foot asm Feed foot asm. |[Presser foot asm.
YR () Bir () YR () B ()
S
&
..»/”
No. Part No. No. Part No.
17 107-11851 18 107-12859
Size (mm) | No. Part No. No. Part No. Left—edge presser
@ 3mm 1 107-45354 5 107-47350 ER®BA
@ 4mm 2 107—-45453 6 107-47459
@ 5mm 3 107—-45552 7 107-47558
@ 6mm 4 107-45651 8 107-47657
Adjustment type
BERL
No. Part No. No. Part No.
19 107-11950 20 107-12958
Wide type
[
Size (mm) | No Part No. No. Part No. o
X
@ 3mm 107—-46352 5 107-47350
@ 4mm 10 107-46451 6 107-47459
N
@ 5mm 11 107-46550 7 107-47558
@ 6mm 12 107-46659 8 107-47657 No. Part No. No. Part No.
21 107-12057 22 107-13055
For urethane Control area smallness
T RVE RS BABEEN
Feed foot asm. Presser foot asm.
®UR (8) BAE ()
For light—-weight
urethane
AL VR
No. Part No.
13 107-11653
No. Part No.
S
13| 107-11653 @“‘
For e e 0.
) FOoLS VA
&
No. Part No. No. Part No.
@ 14 | 107-12354 | 23 | 107-58456
No. Part No. F(.Jr overlapped.
sections of material
14 107—-12354 B A
For heavy-weight
urethane
BuoUs VR
No. Part No. No. Part No. No. Part No.
15 107-11752 16 107-12750 13 107-11653
S
i
&
No. Part No. No. Part No.
14 107—-12354 24 107—-12651




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 107-45354 FEEDING FOOT (PIPING) 3MM EOB/IMEVYIH 3MM (f8) 1
2 107-45453 FEEDING FOOT (PIPING) 4MM EOBIAMEVIR 4MM (8) 1
3 107-45552 FEEDING FOOT (PIPING) 5MM EOBIMEVYIH S5MM () 1
4 107-45651 FEEDING FOOT (PIPING) 6MM EOBIAMEVYIH 6MM (f8) 1
5 107-47350 PRESSER FOOT (PIPING) 3MM HAE 3ZU)IMEVIHA 1
6 107-47459 PRESSER FOOT (PIPING) 4MM HXE 4zUIXMEVTH 1
7 107-47558 PRESSER FOOT (PIPING) 5MM HAE B53IVUIMEVIHA 1
8 107-47657 PIPING FOOT 6MM HAE 63ZU/)MEVIH 1
9 107-46352 FEEDING FOOT (PIPING) 3MM ADJUSTABL ASM %0 BaZ/{AE>VFH 3MM (#8) 1

10 107-46451 FEEDING FOOT (PIPING) 4MM ADJUSTABL ASM %0 BAZ/\AEVFH 4MM (1) 1
11 107-46550 FEEDING FOOT (PIPING) 5MM ADJUSTABL ASM %D E0jZ/\/E>~ZJH LMM () T
12 107-46659 FEEDING FOOT (PIPING) 6MM ADJUSTABL ASM %0 BAZ/{AEVFH 6MM (1) 1
13 107-11653 FEED FOOT ASM. EDZE (H) 1
14 107-12354 FEED FOOT ASM. EDE GEEL)(H) 1
15 107-11752 FEEDING FOOT (URETHANE) EORBOUUSY VA (1) 1
16 107-12750 PRESSER FOOT, URETHANE HAEDOUS VA () 1
17 107-11851 FEEDING FOOT ASM. RIGHT EOBAREAA (1) 1
18 107-12859 FEEDING FOOT, RIGHT WX BAFEAA (18) 1
19 107-11950 FEEDING FOOT ASM.,LEFT EOBAFEAA (1) 1
20 107-12958 PRESSER FOOT,LEFT WX BAFEAA (1) 1
21 107-12057 FEED FOOT ASM. EDOE (&5 (FE) 1
22 107-13055 FEED FOOT ASM. HAE (RL) D 1
23 107-58456 PRESSER FOOT ASM. BXE (B EEN)H) 1
24 107-12651 PRESSER FOOT ASM WA EEREA () 1
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38. TABLE OF OPTIONAL GAUGE PARTS (FOR LU-2860S,2860S-7)
77V 3vr—Ykm—Ex (LU-2860S,2860S-7 A)

For center guide
vy A4 KA
Feed foot asm. Presser foot asm.
¥UR () BrE ()

No.

Size (mm) No.| Part No. No. Part
5/16 1 213-72552 3 213-74657
3/8 2 213-72651 4 213-74756

Slit
20y FAY

Size (mm) No.| Part No. No.| Part No.
5/16 5 213-73758 3 213-74657
3/8 6 213-73857 4 213-74756
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REF.NO NOTE PART NO DESCRIPTION m Qty

1 213-72552 WALKING FOOT 5/16 ASM. HAE (#8) 516 1
2 213-72651 WALKING FOOT 3/8 ASM. HXE (@) 3.8 1
3 213-74657 PRESSER FOOT 5/16 ASM. T -HAREXE 516 () 1
4 213-74756 PRESSER FOOT 3/8 ASM. T -HANBAE 3.8 () 1
5 213-73758 WALKING FOOT ASM. 5/16 HAE () 516 1
6 213-73857 WALKING FOOT 3/8 ASM. HZE (f) 3.8 T
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39. TABLE OF OPTIONAL GAUGE PARTS (FOR LU-2860A,2860A-7,2868A-7)
77V 3vr—Ym—Ex (LU-2860A.2860A-7,2868A-7 H)

For center guide

tYy-A4 KA
Feed foot asm. Presser foot asm.
EUR (@) ®iR (&)

Size (mm) No. Part No. No. Part No.
10mm 1 400-39271 3 400-38806
12mm 2 400-95750 4 400-38802
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REF.NO NOTE PART NO DESCRIPTION m R Qty

1 400-39271 FEED FOOT FOR GUIDE(10MM 60L)ASM. HA REAZEDZE (10MM 60 L)3#) 1
2 400-95750 FEED_FOOT_FOR_GUIDE(12MM_60L)ASM. -~ RE#*OZE (1 2MM__B60 L)) 1
3 400-38806 PRESSER FOOT WITH GUIDE(10MM)ASM. 45 —HA RGHEHZE (1 OMM)(HE) 1
4 400-38802 PRESSER FOOT WITH GUIDE(12MM)ASM. T4 —HA REEHEIE (1 2MM)H) 1
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40. GREASE COMPONENTS (OPTIONAL PARTS)
JURBR (XT3 VEkm)

REF.NO NOTE PART NO DESCRIPTION m # Qty

1 400-06323 JUKI GREASE A TUBE Ja—FJU—-AAFa21—T 1
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41. SUSPENSION SQUARE COMPONENTS (OPTIONAL PARTS)
REMRRER (772 38m)

REF.NO NOTE PART NO DESCRIPTION @ & Qty
1 MAH-152010A0 RULER RER () 1
2 SM-6061402-TP SCREW M6 L=14 NAETRLU M6 L=14 2
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42. LIST FOR INFORMATION OF CHANGE
EBEBEHRIADS

As to the place changed, refer to the corresponding Rev. No

When previous parts (Obsoleted part) and new parts (Added parts) are
not interchangeable with each other:

In this case, even obsoleted parts (D.) can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders.

ZEEMME, #%Rev. No. RECEBLEN,
BaOEARNGWEEDS SR, HRENIRETH, CEXTEET,

No.1665-05:::Rev. No.

xA:Added partstmf&/D:0Obsoleted partstiBRBR/E:Erratumit

Rev.[PageRef. Parts No. Rev.[PageRef. Parts No
* No. ' No. & % * No. ' No. o %
Al 05 2 62 401-98644
Al 05 12 68|401-96522
A 05 141100 401-96464
A 05 34 421 401-98551
A 05 34 43)/401-984093
A 05 34 44)1103-20208
A 05 34 45/ 401-96348
Al 05 34 46| 401-96349
A 05 34 47| SM—-6030450—-TP
A 05 34 48 107-02405
A 05 40 36, 401-98470
A 05 40 37,401-96347
Al 05 40 38, 107-03700
Al 05 40 39/401-96346

D| 04 52 14)1401-93159

A| 05 52 141401-96522
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NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
i 5 NO mE 5 NO o 5 NO mE 5 NO

BT-0400251-EB 15 12 | B3137-527-0A0 36 26 | EA-9500B02-00 38 13 | PS-0350102-KR 20 50
BT-0400251-EB 20 52 | B3138-527-000 36 27 | E2613-700-000 14 26 | PX-0505010-00 26 25
BT-0400251-EB 20 53 | B3139-527-000 36 28 | E8760-452-D00 28 6

BT-0400251-EB 22 75 | B3141-527-000 36 29 RC-0150001-KP 14 53
BT-0400251-EB 22 76 | B3142-527-000 36 30 | HA-0046800-00 28 7 | RC-0150001-KP 18 37
BT-0400251-EB 23 2 | B3143-527-000 36 31 | HK-0636102-20 28 10 | RC-0560711-KP 10 3
BT-0400251-EB 24 13 | B3538-112-000 8 8 | HK-0752300-00 28 9 | RC-0560711-KP 10 4
BT-0400251-EB 26 6 | B3538-112-000 8 9 | HW-0008400-40 28 8 | RC-0560711-KP 40 17
BT-0400251-EB 32 13 | B3538-112-000 8 10 | HX-0015000-0B 52 22 | RC-0650811-KP 18 49
BT-0600401-EB 38 1| B3538-112-000 8 92 | HX-0015000-0C 38 6 | RC-0740816-KO0 8 15
BT-0800501-EB 38 2 | B4122-804-000 22 37 | HX-0015000-0H 38 8 | RC-0740816-K0 8 16
B1111-051-00B 2 52 | B4122-804-000 22 48 | HX-0015000-0M 38 9 | RC-2351018-KP 8 13
B1111-563-000 2 35 | B9121-012-0A0 52 16 | HX-0015000-0M 42 54 | RC-2351018-KP 8 14
B1132-521-000 2 12 HX-0015000-0M 44 76 | RE-0320000-K0 23 4
B1140-761-000 42 84 | CM-3002000-01 2 5 RE-0400000-K0 15 23
B1140-761-000 44 97 | CM-3002000-01 2 14 | MAH-152010A0 72 1| RE-0400000-KO 24 15
B1255-781-00A 18 32 | CM-6001001-01 2 43 | MAN-10452000 64 27 | RE-0400000-KO0 32 15
B1308-055-000 8 58 | CM-6001002-01 52 10 | MAO-11532000 52 32 | RE-0500000-K0 8 51
B1310-055-000 8 59 | CQ-2020000-00 14 54 | MAQ-09307000 64 26 | RE-0500000-KO0 10 20
B1314-055-000 8 60 | CQ-2020000-00 14 76 | MAQ-093080A0 64 28 | RE-0500000-K0 14 57
B1401-053-000 6 11| CQ-2020000-00 14 77 | M1351-7B1-600 6 30 | RE-0500000-K0 34 40
B1411-053-000 6 21| CQ-2020000-00 14 78 | M1351-7B1-600 6 31| RE-0500000-KO0 36 46
B1411-521-000 6 23 | CQ-2020000-00 14 80 | M1351-7B1-602 52 17 | RE-1000000-KO 16 15
B1412-051-000 6 40 | CQ-2020000-00 14 81 RE-1200000-K0 18 38
B1438-512-B00 6 32 | CQ-2020000-00 14 82 | NM-6030001-SC 37 7 | RO-0371801-00 34 26
B1470-245-000 64 24 | CQ-2020000-00 14 83 | NM-6040002-SC 46 27 | RO-0371801-00 36 5
B1474-245-00D 64 12 | CQ-2020000-00 18 8 | NM-6040002-SC 48 25 | R0O-0922702-00 20 56
B1474-245-00F 64 13 | CQ-2020000-00 18 9 | NM-6050001-SD 16 21| RO0-0922702-00 22 25
B1474-245-00H 64 14 | CQ-2020000-00 18 40 | NM-6050001-SD 20 29 | R0-0922702-00 22 55
B1474-245-00K 64 15 | CQ-2020000-00 18 41 | NM-6050001-SD 22 54 | RO-0982401-00 42 37
B1476-245-00A 64 20 | CQ-2020000-00 18 42 | NM-6050001-SE 46 18 | RO-0982401-00 44 37
B1478-245-000 64 1] CQ-2020000-00 18 43 | NM-6050001-SE 46 20

B1479-245-00D 64 6 | CQ-2020000-00 18 44 | NM-6050001-SE 46 24 | SB-1080024-00 4 40
B1479-245-00F 64 7 | CQ-2020000-00 18 45 | NM-6050001-SE 48 26 | SB-1150022-00 8 86
B1479-245-00H 64 8 | CQ-2020000-00 18 46 | NM-6050001-SP 38 26 | SB-1200018-00 4 13
B1504-210-000 23 1| CQ-2020000-00 18 47 | NM-6050003-SC 42 60 | SB-1200018-00 8 44
B1516-210-D00 52 19 | CQ-2020000-00 18 48 | NM-6060001-CP 26 9 | SB-1200018-00 8 47
B1524-245-0A0 64 25 | CQ-2020000-00 42 65 | NM-6060001-SC 26 19 | SB-1200027-00 4 45
B1525-563-SA0 64 23 | CQ-2020000-00 42 68 | NM-6060001-SD 14 25 | SB-1250006-00 14 58
B1526-527-00G 22 8 | CQ-2020000-00 44 44 | NM-6060001-SE 16 12 | SD-0380556-TL 2 13
B1526-527-00G 22 63 | CQ-2020000-00 44 56 | NM-6060001-SE 16 18 | SD-0450401-SP 34 27
B1527-245-0AD 64 16 | CQ-2020000-00 44 57 | NM-6120001-CP 42 88 | SD-0450401-SP 36 8
B1527-245-0AF 64 17 | CQ-2020000-00 44 62 | NM-6120001-CP 44 101 | SD-0460576-TP 30 30
B1527-245-0AH 64 18 | CQ-2020000-00 44 68 | NS-6110310-SP 16 14 | SD-0460576-TP 30 31
B1527-245-0AK 64 19 | CQ-2520000-00 6 45 | NS-6110310-SP 30 40 | SD-0500803-TP 16 16
B1529-245-0AA 64 21 | CQ-2520000-00 14 55 | NS-6110310-SP 30 41 | SD-0550271-TP 37 8
B1530-245-0AD 64 2 | CQ-2520000-00 14 56 | NS-6110310-SP 34 12 | SD-0640322-TP 8 62
B1530-245-0AF 64 3| CQ-2520000-00 14 79 | NS-6110310-SP 34 36 | SD-0650321-TP 30 42
B1530-245-0AH 64 4| CQ-3030000-00 42 25 | NS-6110310-SP 36 41 | SD-0650321-TP 30 43
B1530-245-0AK 64 5| CQ-3030000-00 42 73 | NS-6110310-SP 36 43 | SD-0651301-TH 30 34
B1531-245-0AD 64 9 | CQ-3030000-00 44 85 | NS-6110310-SP 42 19 | SD-0651301-TH 30 35
B1531-245-0AF 64 10 | CQ-3030000-00 44 90 | NS-6110310-SP 42 63 | SD-0791271-SP 26 22
B1531-245-0AH 64 11| CS-1201171-TP 16 22 | NS-6110310-SP 44 41 | SD-0800321-TH 24 16
B1639-051-000 8 50 | CS-1201171-TP 20 71| NS-6110310-SP 44 47 | SD-0800321-TH 32 16
B1834-512-000-A 44 46 | CS-1201171-TP 22 33 | NS-6150430-SP 26 21 | SD-0800341-SP 24 17
B1843-563-000 42 18 | CS-1701181-TP 6 3 | NS-6680410-SP 18 63 | SD-0800341-SP 32 17
B1843-563-000 42 58 SD-0800346-TP 20 57
B1843-563-000 44 34 | D1231-555-B00 14 51 | PA-2001509-00 20 66 | SD-0800346-TP 22 79
B2508-047-000 30 32 | D1231-555-B00 18 31| PA-2001509-00 22 84 | SD-0800406-TP 26 24
B2508-047-000 30 33 | D2112-555-B00 2 40 | PA-2502509-00 23 12 | SD-0802126-TP 14 24
B2557-280-00A 8 68 | D2464-555-B00 24 11 | PA-2502509-00 26 5| SD-0900426-TP 20 48
B2557-280-00A 8 73 | D2464-555-B00 32 11 | PA-4001502-00 15 16 | SD-0900426-TP 22 80
B2557-280-00B 8 69 | D2629-M1Y-COF 20 27 | PF-0551070-00 38 20 | SD-1000406-TP 16 19
B2557-280-00B 8 74 | D2629-M1Y-COF 22 52 | PH-0400062-CO 60 49 | SD-1021251-SP 18 20
B2557-280-00C 8 70 PH-0400062-C0 60 52 | SK-3412000-SC 50 22
B2557-280-00C 8 75 | EA-9500B01-00 20 45 | PJ-0205000-02 38 27 | SK-3452501-SE 52 40
B2557-280-00D 8 71 | EA-9500B01-00 22 91 | PJ-0251000-03 38 19 | SK-3482001-SE 38 24
B2557-280-00D 8 76 | EA-9500B01-00 30 68 | PJ-0460525-03 20 54 | SK-3482001-SE 50 2
B2557-280-00E 8 72 | EA-9500B01-00 37 16 | PJ-0460525-03 22 77 | SL-4040691-SC 28 "
B2557-280-00E 8 77 | EA-9500B01-00 38 17 | PJ-0460525-03 24 14 | SL-4040881-SC 20 31
B3010-141-H00 10 11 | EA-9500B01-00 38 23 | PJ-0460525-03 26 7 | SL-4040881-SC 22 26
B3031-141-H00 23 3| EA-9500B01-00 42 56 | PJ-0460525-03 32 14 | SL-4041091-SC 38 3
B3112-704-000 34 20 | EA-9500B01-00 44 55 | PJ-3040405-04 23 5| SL-4041091-SC 42 55
B3112-704-000 36 24 | EA-9500B01-00 44 78 | PJ-3040451-02 15 21 | SL-4041091-SC 44 77
B3137-527-0A0 34 15 | EA-9500B02-00 38 12 | PJ-3040651-01 38 21| SL-4041491-SC 27 6
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NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e 5 NO e 5 NO mE 5 NO

SL-4051091-SC 24 18 | SM-6040650-TP 8 26 | SM-6082002-TP 26 11| SS-7060610-SP 30 54
SL-4051091-SC 32 18 | SM-6040650-TP 8 83 | SM-8040412-TP 2 48 | SS-7060610-SP 30 55
SL-6051092-TN 42 38 | SM-6040650-TP 14 59 | SM-8040412-TP 14 64 | SS-7080510-TP 6 42
SL-6051092-TN 44 38 | SM-6040650-TP 18 69 | SM-8040412-TP 18 54 | SS-7090510-SP 36 10
SL-6052592-TN 4 17 | SM-6040650-TP 18 74 | SM-8040612-TP 10 24 | SS-7090910-TP 6 24
SM-0030601-SC 40 18 | SM-6040802-TP 10 22 | SM-8040612-TP 10 25| S8S-7110740-TP 24 28
SM-0050801-SC 14 61 | SM-6040802-TP 10 23 | SM-8050412-TP 8 29 | SS-7110740-TP 26 17
SM-0051001-SC 40 34 | SM-6040802-TP 22 42 | SM-8050412-TP 8 30 | SS-8080310-TP 6 53
SM-1040750-TP 2 31| SM-6040802-TP 30 48 | SM-8050412-TP 20 38 | $S-8080410-TP 6 46
SM-1040750-TP 2 34 | SM-6040802-TP 30 49 | SM-8050412-TP 20 64 | SS-8090670-SP 10 28
SM-1051052-TN 2 37 | SM-6040802-TP 42 16 | SM-8050412-TP 22 28 | SS-8110422-TP 18 39
SM-1061201-SN 8 63 | SM-6040802-TP 44 80 | SM-8050412-TP 22 47 | SS-8110422-TP 30 56
SM-3061652-TN 23 9 | SM-6040860-TP 40 19 | SM-8050502-TP 40 21| SS-8110422-TP 30 57
SM-4021601-SN 28 3| SM-6041002-TP 30 36 | SM-8050512-TP 42 39 | $S-8111010-TP 8 64
SM-4030501-SC 24 29 | SM-6041002-TP 30 37 | SM-8050512-TP 44 39 | SS-8151550-SP 4 21
SM-4030501-SC 26 18 | SM-6041202-TP 26 20 | SM-80506A2-TP 8 31| SS-8660610-TP 18 36
SM-4030601-SN 14 13 | SM-6041402-TP 22 41 | SM-80506A2-TP 8 32 | SS-8660612-TP 8 65
SM-4040655-SP 2 33 | SM-6041402-TP 22 45 | SM-8050612-TP 10 29 | SS-8660612-TP 8 67
SM-4040655-SP 2 36 | SM-6041802-TP 22 21| SM-8050612-TP 10 35| S$S-8661012-TP 34 38
SM-4040655-SP 30 65 | SM-6041802-TP 22 73 | SM-8050612-TP 14 14 | SS-8661012-TP 36 44
SM-4040855-SP 2 27 | SM-6041802-TP 42 67 | SM-8050612-TP 18 57
SM-4040855-SP 30 97 | SM-6041802-TP 44 43 | SM-8050812-TP 4 7 | TA-0500301-RO 6 43
SM-4040855-SP 38 7| SM-6041802-TP 44 50 | SM-8050812-TP 18 56 | TA-0620504-RO 6 44
SM-4040855-SP 38 10 | SM-6050800-SP 18 72 | SM-8050842-TP 18 55 | TA-0750404-RO 20 75
SM-4040855-SP 42 22 | SM-6050802-TP 15 9| SM-8051002-TP 40 33 | TA-1030402-RO 2 17
SM-4041201-SC 46 29 | SM-6050802-TP 20 59 | SM-8060552-TP 14 66 | TA-1250406-R0 2 19
SM-4041201-SC 48 22 | SM-6050802-TP 22 81| SM-8060612-TP 4 50 | TA-1270502-RO 2 18
SM-4042501-SC 46 28 | SM-6050802-TP 24 20 | SM-8060612-TP 6 4 | TA-1550902-R0 2 39
SM-4042501-SC 48 23 | SM-6050802-TP 32 20 | SM-8060612-TP 10 26 | TA-1550902-R0 20 78
SM-4050501-SC 6 41| SM-6051000-SP 14 60 | SM-8060612-TP 10 27 | TA-1650406-R0 2 7
SM-4050655-SP 2 61| SM-6051202-TP 16 4| SM-8060612-TP 14 65
SM-4050655-SP 52 28 | SM-6051202-TP 20 34 | SM-8060612-TP 15 7 | WP-0320501-SC 30 58
SM-4050655-SP 52 31| SM-6051202-TP 22 58 | SM-8060612-TP 16 24 | WP-0320501-SC 30 59
SM-4050855-SP 2 25| SM-6051202-TP 38 22 | SM-8060612-TP 18 58 | WP-0320501-SE 37 10
SM-4050855-SP 2 41| SM-6051400-SP 16 5| SM-8060612-TP 20 18 | WP-0430800-SD 14 84
SM-4050855-SP 20 32 | SM-6051400-SP 20 33 | SM-8060612-TP 20 36 | WP-0430800-SD 44 51
SM-4050855-SP 24 19 | SM-6051400-SP 22 57 | SM-8060612-TP 20 37 | WP-0431005-SP 22 44
SM-4050855-SP 26 8 | SM-6051402-TP 8 33 | SM-8060612-TP 20 63 | WP-0431005-SP 22 90
SM-4050855-SP 34 41| SM-6051402-TP 8 34 | SM-8060612-TP 20 76 | WP-0450000-SD 30 60
SM-4050855-SP 36 48 | SM-6051402-TP 24 21| SM-8060612-TP 20 77 | WP-0450000-SD 30 61
SM-4050855-SP 42 87 | SM-6051402-TP 32 21| SM-8060612-TP 22 11| WP-0450801-SP 40 22
SM-4050855-SP 44 100 | SM-6051402-TP 52 26 | SM-8060612-TP 22 27 | WP-0450801-SP 42 85
SM-4050855-SP 52 21| SM-6051602-TP 20 35 | SM-8060612-TP 22 72 | WP-0450801-SP 44 98
SM-4051001-SN 34 37 | SM-6051602-TP 20 62 | SM-8060612-TP 22 94 | WP-0450846-SP 42 20
SM-4051001-SN 36 52 | SM-6051602-TP 22 59 | SM-80608A2-TP 4 14 | WP-0460556-SD 34 32
SM-4051055-SP 2 2| SM-6051602-TP 30 50 | SM-80608A2-TP 4 47 | WP-0460556-SD 36 33
SM-4051055-SP 2 20 | SM-6051602-TP 30 51| SM-80608A2-TP 14 41| WP-0501016-SD 34 30
SM-4051055-SP 2 22 | SM-6051802-TP 15 8 | SM-80608A2-TP 14 99 | WP-0501016-SD 36 32
SM-4051055-SP 2 23 | SM-6052002-TP 22 30 | SM-8060812-TP 4 15 | WP-0501016-SD 50 23
SM-4051055-SP 2 29 | SM-6054502-TN 15 20 | SM-8060812-TP 4 18 | WP-0531001-SC 46 22
SM-4051055-SP 2 59 | SM-6054502-TP 23 10 | SM-8060812-TP 4 41 | WP-0531001-SC 48 28
SM-4051055-SP 4 49 | SM-6055002-TP 26 10 | SM-8060812-TP 8 45 | WP-0550800-SP 30 62
SM-4051055-SP 50 24 | SM-6056552-TP 24 22 | SM-8060812-TP 8 48 | WP-0550800-SP 30 63
SM-4051255-SP 37 12 | SM-6056552-TP 32 22 | SM-8060812-TP 18 59 | WP-0612066-SP 10 5
SM-4051405-SE 46 23 | SM-6061002-TP 2 46 | SM-8060812-TP 30 52 | WP-0612066-SP 10 21
SM-4051405-SE 48 24 | SM-6061002-TP 23 8 | SM-8060812-TP 30 53 | WP-0621016-SD 26 23
SM-4055501-SC 2 3| SM-6061002-TP 24 12 | SM-8063012-TR 16 13 | WP-0621036-SP 22 51
SM-6030450-TP 34 47 | SM-6061002-TP 32 12 | SM-8080812-TP 4 51 | WP-0621036-SP 22 56
SM-6030602-TP 6 25| SM-6061010-TP 20 60 | SM-9061203-SE 50 12 | WP-0651001-SC 14 73
SM-6030602-TP 30 44 | SM-6061010-TP 22 82 | SM-9061853-SR 16 20 | WP-0740516-SP 10 10
SM-6030602-TP 30 45| SM-6061202-TP 14 62 | SQ-2050452-MZ 42 57 | WP-0740516-SP 10 39
SM-6030602-TP 30 46 | SM-6061402-TP 18 61 | SS-2060310-SP 6 26 | WP-0740516-SP 18 3
SM-6030602-TP 30 47 | SM-6061402-TP 72 2| S$S-3090710-TP 34 28 | WP-0740516-SP 18 64
SM-6030602-TP 37 9| SM-6061602-TP 15 19 | SS-4090515-SP 37 5| WP-0820516-SP 4 38
SM-6031202-TP 40 20 | SM-6061602-TP 18 52 | SS-4110615-SP 34 29 | WP-1612616-SE 46 15
SM-6031202-TP 42 46 | SM-6061602-TP 20 61| SS-4110615-SP 36 9| WP-1612616-SE 48 27
SM-6031202-TP 44 15 | SM-6061602-TP 22 83 | SS-4110815-SP 34 35 | WP-1751616-SD 20 72
SM-6040502-TP 8 21| SM-6061802-TP 8 27 | SS-4110815-SP 36 42 | WS-0451040-KP 40 26
SM-6040502-TP 8 22 | SM-6061802-TP 8 28 | SS-6090410-TP 6 51| WS-0510002-KN 38 25
SM-6040502-TP 8 23 | SM-6061802-TP 18 53 | SS-6090910-TP 14 67 | WS-0510002-KN 46 21
SM-6040502-TP 8 91 | SM-6061802-TP 42 61| SS-6111052-TP 18 60 | WS-0510002-KN 48 29
SM-6040602-TP 8 24 | SM-6061802-TP 44 75| SS-6121210-SP 22 29 | WT-0530002-KS 2 60
SM-6040602-TP 8 25| SM-6062002-TP 14 63 | SS-6121210-SP 22 60 | WT-1780011-KP 20 25
SM-6040602-TP 50 7 | SM-6062502-TP 18 80 | SS-6121860-SP 20 40 | WT-1780011-KP 22 40
SM-6040650-TP 6 18 | SM-6081552-TP 15 18 | SS-6121860-SP 20 65 | WZ-1052010-KP 15 11
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103-08609 6 49 | 107-87208 58 141 | 213-73758 68 5| 229-45703 36 35
103-20109 34 34 | 107-87307 58 142 | 213-73857 68 6 | 229-45802 34 1"
103-20208 34 44 | 107-87406 58 143 | 213-74657 68 3| 229-45802 36 40
103-38309 64 22 | 110-15906 42 69 | 213-74756 68 4| 229-49101 15 17
105-39906 52 5| 110-15906 44 63 | 213-87600 8 52 | 229-51552 2 26
105-46901 4 37 | 122-10803 42 74 | 213-87709 8 53 | 229-54309 34 2
106-97506 34 14 | 122-10803 44 86 | 213-87808 8 54 | 229-54309 36 49
106-97506 36 4| 122-88908 18 70 | 213-87907 8 55 | 229-56205 30 3
106-97605 36 3| 129-38304 34 17 | 213-89309 30 69 | 229-56205 30 4
107-02405 34 48 | 129-38304 36 7| 213-89309 30 70 | 229-57104 30 5
107-03700 40 38 | 131-42609 42 2| 213-89408 30 24 | 229-57104 30 6
107-10804 14 3| 131-42609 42 66 | 213-89408 30 25 | 229-57203 30 7
107-11653 54 12 | 131-42609 44 2| 214-13158 52 3| 229-57203 30 8
107-11653 54 14 | 131-42609 44 42 | 214-51406 6 14 | 229-58300 52 4
107-11653 66 13 | 131-42609 44 48 | 225-28509 34 39 | 229-63409 34 10
107-11752 66 15 | 134-09107 15 10 | 225-28509 36 45 | 229-63409 36 36
107-11851 66 17 | 134-24502 20 70 | 226-01504 62 9 | 235-34506 20 73
107-11950 66 19 | 134-24502 22 31| 226-06206 6 33 | 236-00505 2 28
107-12057 66 21| 135-18501 20 6 | 226-06305 6 34 | 236-05207 4 12
107-12354 54 13 | 137-18507 40 16 | 226-06404 6 39 | 236-05207 4 46
107-12354 66 14 | 137-65607 42 13 | 226-07600 6 35 | 236-13409 20 10
107-12552 54 16 | 137-65607 44 52 | 226-07709 6 36 | 236-13409 20 24
107-12651 66 24 | 138-17408 34 18 | 226-07808 6 37 | 236-13409 22 9
107-12750 66 16 | 138-17408 36 6 | 226-07907 6 38 | 236-13409 22 23
107-12859 66 18 | 138-60408 38 18 | 226-17609 36 11 | 236-28357 42 23
107-12958 66 20 | 139-51009 15 22 | 226-17708 36 12 | 236-28357 44 23
107-13055 66 22 | 180-35006 20 67 | 226-17807 34 16 | 236-29306 52 9
107-15704 22 7 | 180-35006 22 85 | 226-17807 36 13 | 236-29405 42 33
107-15704 22 62 | 180-35105 20 68 | 226-18201 34 19 | 236-29405 42 86
107-17205 62 4| 180-35105 22 86 | 226-18201 36 14 | 236-29405 44 33
107-17304 62 5| 180-35303 15 13 | 226-18300 36 15 | 236-29405 44 99
107-21306 20 23 | 180-35501 23 6 | 226-18706 34 33 | 236-30007 20 17
107-21504 4 39 | 180-35709 24 23 | 226-18706 36 16 | 236-30007 22 13
107-40900 52 24 | 180-35709 32 19 | 226-18805 36 17 | 236-30007 42 3
107-45354 66 1] 180-35907 26 12 | 226-18904 36 18 | 236-30007 42 4
107-45453 66 2| 180-53900 20 80 | 229-01805 2 6 | 236-30007 42 5
107-45552 66 3 229-02506 2 16 | 236-30007 42 6
107-45651 66 4| 213-33901 8 66 | 229-04106 18 35 | 236-30007 42 7
107-46352 66 9| 213-34800 12 43 | 229-04155 14 52 | 236-30007 42 8
107-46451 66 10 | 213-34800 12 44 | 229-04155 18 34 | 236-30007 42 9
107-46550 66 11| 213-34800 52 11 229-11804 20 7 | 236-30007 42 10
107-46659 66 12 | 213-34800 52 2| 229-11804 20 41| 236-30007 42 62
107-47350 66 5| 213-38405 6 10 | 229-11804 22 6 | 236-30007 42 64
107-47459 66 6 | 213-38504 6 47 | 229-11804 22 61 | 236-30007 42 70
107-47558 66 7| 213-43108 50 13 | 229-12000 20 42 | 236-30007 42 7
107-47657 66 8 | 213-43157 50 11| 229-12109 20 9| 236-30007 42 75
107-58456 66 23 | 213-50152 14 74 | 229-12109 20 43 | 236-30007 42 76
107-81557 58 124 | 213-50152 54 15 | 229-12257 34 1] 236-30007 44 3
107-81656 56 43 | 213-67156 56 21| 229-12257 36 47 | 236-30007 44 4
107-81656 58 125 | 213-67156 58 29 | 229-13008 14 75 | 236-30007 44 5
107-81656 60 17 | 213-67255 56 22 | 229-13008 18 5| 236-30007 44 6
107-81656 60 41 | 213-67255 58 30 | 229-17009 30 1] 236-30007 44 58
107-81755 56 44 | 213-67354 56 23 | 229-17009 30 2| 236-30007 44 59
107-81755 58 126 | 213-67354 58 31| 229-21308 40 32 | 236-30007 44 60
107-81755 60 18 | 213-67453 56 24 | 229-21407 40 31| 236-30007 44 61
107-81755 60 42 | 213-67453 58 32 | 229-21506 34 31| 236-30007 44 64
107-81854 56 45 | 213-67651 56 17 | 229-21506 36 25 | 236-30007 44 65
107-81854 58 127 | 213-67651 58 25 | 229-21506 40 28 | 236-30007 44 66
107-81854 60 19 | 213-67750 56 18 | 229-21704 40 29 | 236-30007 44 67
107-81854 60 43 | 213-67750 58 26 | 229-23908 44 49 | 236-30007 44 69
107-81953 56 46 | 213-67859 56 19 | 229-26208 52 33 | 236-30007 44 70
107-81953 58 128 | 213-67859 58 27 | 229-32107 16 11 | 236-30007 44 7
107-81953 60 20 | 213-67958 56 20 | 229-32156 16 10 | 236-30007 44 72
107-81953 60 44 | 213-67958 58 28 | 229-32404 50 9 | 236-30007 44 73
107-82050 58 129 | 213-68154 6 50 | 229-32453 50 8 | 236-30007 44 74
107-82159 58 130 | 213-68154 56 13 | 229-34202 50 16 | 236-30007 44 82
107-82258 58 131 | 213-68154 58 21| 229-34301 50 17 | 236-30007 44 83
107-82357 58 132 | 213-68253 56 14 | 229-34400 50 15 | 236-30007 44 87
107-82456 58 133 | 213-68253 58 22 | 229-34509 50 14 | 236-30007 44 88
107-82555 58 134 | 213-68352 56 15 | 229-34707 50 10 | 236-30106 42 11
107-82654 58 136 | 213-68352 58 23 | 229-35308 42 12 | 236-30106 42 32
107-82753 58 137 | 213-68451 56 16 | 229-35308 42 26 | 236-30106 42 72
107-86903 58 138 | 213-68451 58 24 | 229-35308 44 8 | 236-30106 42 77
107-87000 58 139 | 213-72552 68 1| 229-35308 44 26 | 236-30106 42 83
107-87109 58 140 | 213-72651 68 229-45703 34 9| 236-30106 44 7
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236-30106 44 32 | 400-38776 60 14 | 400-85791 46 9| 401-12137 32 2
236-30106 44 84 | 400-38776 60 38 | 400-85791 48 13 | 401-12138 24 3
236-30106 44 89 | 400-38778 6 52 | 400-85792 46 10 | 401-12138 32 3
236-30106 44 96 | 400-38778 56 51| 400-85792 48 7| 401-12140 24 5
236-30403 42 28 | 400-38778 58 110 | 400-85793 46 11| 401-12140 32 5
236-30403 44 28 | 400-38778 60 13 | 400-85793 48 5| 401-12149 24 6
236-30502 42 29 | 400-38778 60 37 | 400-85794 46 12 | 401-12149 32 6
236-30502 44 29 | 400-38802 70 4| 400-85794 48 4| 401-12150 24 7
236-30601 42 30 | 400-38806 70 3| 400-85795 46 13 | 401-12152 6 19
236-30601 42 31| 400-38898 56 49 | 400-85795 48 3| 401-12176 14 4
236-30601 44 30 | 400-38898 58 148 | 400-85796 46 16 | 401-12184 15 3
236-30601 44 31| 400-38898 60 23 | 400-85796 48 20 | 401-12187 15 14
236-30650 42 27 | 400-38898 60 47 | 400-86018 15 24 | 401-12188 15 15
236-30650 44 27 | 400-39271 70 1| 400-86679 37 15 | 401-12191 23 7
236-32102 24 25| 400-42716 2 11 | 400-88958 40 27 | 401-12192 23 1"
236-32102 26 14 | 400-48536 52 25| 400-88959 40 30 | 401-12197 14 47
236-38406 28 2 | 400-52253 8 4| 400-90058 14 17 | 401-12199 14 48
236-39503 16 23 | 400-52253 8 5| 400-90101 20 74 | 401-12204 34 21
260-17400 18 71| 400-52254 26 4| 400-94561 2 42| 401-12204 36 19
260-18705 18 62 | 400-61164 58 144 | 400-95748 56 50 | 401-12211 54 3
262-29302 20 28 | 400-61806 58 145 | 400-95748 58 149 | 401-12212 54 1
262-29302 22 53 | 400-69741 42 17 | 400-95748 60 24 | 401-12214 52 15
262-31902 30 64 | 400-75542 12 15 | 400-95748 60 48 | 401-12215 27 3
262-31902 44 54 | 400-75542 12 37 | 400-95750 70 2| 401-12216 27 5
262-60109 40 2 | 400-75542 12 59 | 400-96325 46 14 | 401-12218 34 22
262-60307 40 3 | 400-75547 12 20 | 400-96325 48 21| 401-12218 36 20
262-60406 40 4| 400-75547 12 42 | 400-96326 46 17 | 401-12219 34 23
262-60505 40 6 | 400-75547 12 63 | 400-96326 48 19 | 401-12219 36 21
262-60802 40 8 | 400-75548 12 19 | 400-96327 46 19 | 401-12224 2 49
262-61008 40 9 | 400-75548 12 41 | 400-96327 48 18 | 401-12224 54 18
262-61503 40 11| 400-75548 12 64 | 401-01713 42 47 | 401-12225 2 50
400-77931 20 58 | 401-01713 44 16 | 401-12225 54 20

320-55501 37 6 | 400-77931 22 74| 401-01714 42 53 | 401-12225 58 159
400-79298 52 23 | 401-01714 44 22 | 401-12228 24 9

400-06323 71 1| 400-79896 12 12 | 401-01715 42 43 | 401-12228 32 9
400-06716 15 2 | 400-79896 12 34 | 401-01715 44 12 | 401-12230 30 13
400-10298 10 18 | 400-79899 12 8 | 401-01716 42 44 | 401-12230 30 14
400-10437 4 22 | 400-79899 12 52 | 401-01716 44 13 | 401-12232 30 28
400-10438 4 23 | 400-79900 12 9| 401-01717 42 45| 401-12232 30 29
400-10439 4 24 | 400-79900 12 53 | 401-01717 44 14 | 401-12233 30 73
400-10440 4 25| 400-79901 12 10 | 401-01719 42 41| 401-12233 30 74
400-10533 4 42 | 400-79901 12 32| 401-01719 44 10 | 401-12234 30 7
400-10534 4 43 | 400-79902 12 11| 401-01721 42 40 | 401-12234 30 72
400-10535 4 44 | 400-79902 12 33 | 401-01721 44 40 | 401-12235 30 17
400-10709 6 1| 400-79902 12 55| 401-02087 52 6 | 401-12235 30 18
400-11327 20 82 | 400-79903 12 6 | 401-02249 42 42 | 401-12240 8 49
400-11902 4 31| 400-79903 12 28 | 401-02249 44 11| 401-12242 8 38
400-13595 42 36 | 400-79903 12 50 | 401-02261 2 4| 401-12242 8 39
400-13595 44 36 | 400-79904 12 13 | 401-05508 27 1| 401-12246 42 15
400-23627 14 21| 400-79904 12 35| 401-05509 27 4| 401-12246 44 53
400-26457 4 48 | 400-79905 12 14 | 401-05510 27 2| 401-12251 30 38
400-28116 4 52 | 400-79905 12 36 | 401-06576 46 31| 401-12252 10 30
400-28294 42 21| 400-79909 12 16 | 401-06576 48 10 | 401-12252 10 31
400-28294 44 9 | 400-79909 12 38 | 401-06579 46 26 | 401-12252 10 36
400-32804 42 34 | 400-79909 12 60 | 401-06579 48 11| 401-12253 8 3
400-32804 44 25| 400-79912 12 5| 401-06580 46 30 | 401-12267 20 55
400-32804 44 45| 400-79912 12 26 | 401-06580 48 9| 401-12270 6 27
400-33825 20 26 | 400-79912 12 49 | 401-06582 46 25| 401-12271 6 28
400-33825 22 24 | 400-82078 16 17 | 401-06582 48 8 | 401-12272 6 29
400-34674 2 10 | 400-84142 2 8 | 401-06584 48 1| 401-12273 6 22
400-34675 2 9 | 400-84142 2 30 | 401-12087 4 1| 401-12274 4 10
400-36167 42 24 | 400-85784 46 2| 401-12088 4 19 | 401-12277 2 45
400-36167 44 24 | 400-85784 48 12 | 401-12091 4 27 | 401-12278 30 19
400-38494 14 35 | 400-85785 46 3| 401-12092 4 28 | 401-12281 20 14
400-38494 18 33 | 400-85785 48 6 | 401-12093 4 29 | 401-12282 20 15
400-38772 56 54 | 400-85786 46 4| 401-12094 4 30 | 401-12285 37 1"
400-38772 58 113 | 400-85786 48 17 | 401-12098 18 11| 401-12293 18 30
400-38772 60 16 | 400-85787 46 5| 401-12106 4 5| 401-12296 50 19
400-38772 60 40 | 400-85787 48 2| 401-12118 18 18 | 401-12299 4 20
400-38774 56 53 | 400-85788 46 6 | 401-12127 16 9| 401-12312 4 3
400-38774 58 112 | 400-85788 48 16 | 401-12127 20 11| 401-12313 50 21
400-38774 60 15| 400-85789 46 7| 401-12127 22 49 | 401-12314 50 20
400-38774 60 39 | 400-85789 48 15 | 401-12128 20 12 | 401-12318 42 14
400-38776 56 52 | 400-85790 46 8 | 401-12136 24 1| 401-12318 44 81
400-38776 58 111 | 400-85790 48 14 | 401-12137 24 2| 401-12320 42 1
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401-12320 44 1] 401-25925 54 9 | 401-26339 18 28 | 401-26986 56 31
401-13224 8 61 | 401-25926 14 46 | 401-26349 2 38 | 401-26986 58 80
401-16455 42 48 | 401-25927 40 13 | 401-26349 54 2 | 401-26986 60 29
401-16455 44 17 | 401-25928 40 24 | 401-26350 54 4| 401-26987 56 32
401-16456 42 49 | 401-25929 42 35| 401-26350 54 6 | 401-26987 58 81
401-16456 44 18 | 401-25929 44 35 | 401-26350 60 51| 401-26987 60 30
401-16457 42 50 | 401-25930 4 32| 401-26351 10 32 | 401-26988 56 33
401-16457 44 19 | 401-25934 20 2| 401-26351 10 33 | 401-26988 58 82
401-16458 42 51| 401-25935 18 65 | 401-26354 40 10 | 401-26988 60 31
401-16458 44 20 | 401-25936 14 10 | 401-26355 40 1] 401-26989 56 34
401-16459 42 52 | 401-25937 14 11 | 401-26356 16 3| 401-26989 58 83
401-16459 44 21| 401-25939 4 35| 401-26357 18 12 | 401-26989 60 32
401-22887 20 8 | 401-25943 14 18 | 401-26359 18 66 | 401-27004 56 1
401-23247 8 43 | 401-25948 37 2| 401-26360 10 14 | 401-27004 58 9
401-23247 8 46 | 401-25949 37 4| 401-26360 10 15 | 401-27005 56 2
401-23248 30 75 | 401-25950 4 6| 401-26361 10 7 | 401-27005 58 10
401-23248 30 76 | 401-26116 20 20 | 401-26362 20 13 | 401-27006 56 3
401-23252 18 29 | 401-26116 22 15 | 401-26363 20 1| 401-27006 58 1"
401-23262 14 28 | 401-26127 38 11| 401-26363 22 1] 401-27007 56 4
401-23319 14 27 | 401-26128 38 4| 401-26364 15 6 | 401-27007 58 12
401-23320 14 29 | 401-26130 30 66 | 401-26365 8 42 | 401-27023 56 5
401-23321 14 30 | 401-26131 28 5| 401-26366 8 57 | 401-27023 58 13
401-23332 18 27 | 401-26142 56 39 | 401-26367 15 1| 401-27024 56 6
401-23340 8 11| 401-26142 58 95 | 401-26372 8 36 | 401-27024 58 14
401-23345 14 72 | 401-26142 60 9 | 401-26372 8 37 | 401-27025 56 7
401-23345 18 67 | 401-26142 60 33 | 401-26374 14 45 | 401-27025 58 15
401-23346 18 68 | 401-26143 56 40 | 401-26375 18 21| 401-27026 56 8
401-23414 14 39 | 401-26143 58 96 | 401-26381 8 6 | 401-27026 58 16
401-23416 14 38 | 401-26143 60 10 | 401-26381 8 7| 401-27041 6 20
401-23428 8 85 | 401-26143 60 34 | 401-26382 8 78 | 401-27042 6 6
401-23547 18 16 | 401-26144 56 41 | 401-26382 8 79 | 401-27049 4 33
401-23555 14 40 | 401-26144 58 97 | 401-26386 18 6 | 401-27051 6 8
401-23626 18 14 | 401-26144 60 11 | 401-26390 14 32 | 401-27052 6 13
401-23627 18 24 | 401-26144 60 35| 401-26391 10 13 | 401-27054 6 9
401-23628 20 19 | 401-26145 56 42 | 401-26399 12 22 | 401-27056 2 51
401-23629 18 17 | 401-26145 58 98 | 401-26399 12 23 | 401-27056 56 25
401-23634 14 20 | 401-26145 60 12 | 401-26400 14 49 | 401-27056 58 160
401-23634 18 19 | 401-26145 60 36 | 401-26401 18 10 | 401-27345 8 89
401-23639 18 26 | 401-26146 56 9 | 401-26402 6 7 | 401-29984 22 3
401-23665 14 7 | 401-26146 58 17 | 401-26403 6 5| 401-29985 22 65
401-23666 18 1] 401-26147 56 10 | 401-26404 34 24 | 401-29986 22 2
401-23667 18 4| 401-26147 58 18 | 401-26405 52 7 | 401-29988 22 4
401-23668 18 23 | 401-26148 56 11 | 401-26454 8 84 | 401-29991 22 50
401-25843 18 13 | 401-26148 58 19 | 401-26455 8 82 | 401-29995 2 56
401-25844 40 25 | 401-26149 56 12 | 401-26543 50 3| 401-29999 22 67
401-25845 8 1] 401-26149 58 20 | 401-26545 38 5| 401-30001 22 17
401-25846 8 2| 401-26150 15 4| 401-26546 30 67 | 401-30003 22 18
401-25847 8 80 | 401-26151 18 15 | 401-26547 10 12 | 401-30003 22 70
401-25848 8 81 | 401-26155 50 1| 401-26549 40 23 | 401-30004 22 16
401-25850 14 50 | 401-26157 14 69 | 401-26550 40 12 | 401-30004 22 69
401-25851 40 7| 401-26158 14 70 | 401-26555 20 16 | 401-30005 22 19
401-25852 14 8 | 401-26159 14 68 | 401-26557 36 22 | 401-30005 22 7
401-25854 14 9| 401-26160 14 31| 401-26560 50 18 | 401-30006 22 22
401-25856 18 22 | 401-26161 18 7 | 401-26561 20 5| 401-30006 22 88
401-25857 18 25 | 401-26166 14 12 | 401-26562 37 14 | 401-30277 4 4
401-25858 20 44 | 401-26221 2 32 | 401-26563 37 13 | 401-30283 38 15
401-25858 22 64 | 401-26222 52 20 | 401-26582 42 59 | 401-30284 38 16
401-25859 10 16 | 401-26223 14 34 | 401-26582 42 82 | 401-30412 22 39
401-25860 14 15 | 401-26244 4 26 | 401-26582 44 79 | 401-30702 4 2
401-25861 14 16 | 401-26259 28 4| 401-26582 44 95 | 401-30703 2 24
401-25862 8 56 | 401-26260 28 1| 401-26594 40 5| 401-30704 2 15
401-25864 20 22 | 401-26263 37 3| 401-26642 20 46 | 401-30705 2 1
401-25867 14 22 | 401-26264 14 37 | 401-26642 22 66 | 401-30706 2 21
401-25868 14 86 | 401-26265 34 3| 401-26643 20 47 | 401-30819 22 87
401-25869 52 12 | 401-26265 36 50 | 401-26643 22 68 | 401-30820 22 43
401-25872 24 4| 401-26267 52 8 | 401-26724 34 25| 401-30820 22 89
401-25872 32 4| 401-26269 14 36 | 401-26724 36 23 | 401-31580 52 29
401-25873 34 4| 401-26270 16 1| 401-26976 56 27 | 401-31887 20 4
401-25873 36 51| 401-26271 16 2| 401-26976 58 65 | 401-31887 22 46
401-25876 14 71| 401-26272 16 6 | 401-26977 56 28 | 401-31916 52 27
401-25877 14 85 | 401-26273 16 7 | 401-26977 58 66 | 401-31956 12 1
401-25879 30 9 | 401-26274 16 8 | 401-26978 56 29 | 401-31956 12 2
401-25879 30 10 | 401-26311 40 14 | 401-26978 58 67 | 401-32118 22 34
401-25919 20 3| 401-26321 4 9 | 401-26979 56 30 | 401-32118 22 78
401-25920 20 39 | 401-26338 14 33 | 401-26979 58 68 | 401-32434 30 20
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401-32434 30 21| 401-43061 54 11 | 401-44390 58 123 | 401-49037 12 62
401-33270 54 7 | 401-43069 50 4| 401-44391 58 135 | 401-49038 12 48
401-33271 62 1| 401-43070 50 5| 401-44407 58 150 | 401-49115 14 87
401-33272 54 8 | 401-43071 50 6 | 401-44408 58 151 | 401-49116 14 88
401-33272 54 10 | 401-43082 8 20 | 401-44409 58 152 | 401-49117 14 89
401-33272 62 3| 401-43083 4 11 | 401-44410 58 153 | 401-49118 14 90
401-33273 62 2 | 401-43084 8 17 | 401-44411 58 154 | 401-49120 14 91
401-33312 62 6 | 401-43085 18 51| 401-44412 58 155 | 401-49121 14 92
401-33612 32 1| 401-43086 8 18 | 401-44413 58 156 | 401-49122 14 93
401-33655 32 7 | 401-43086 8 19 | 401-44414 58 157 | 401-49123 14 94
401-33730 52 30 | 401-43086 8 40 | 401-44416 58 161 | 401-49125 14 95
401-33826 22 20 | 401-43086 8 41 | 401-44417 58 162 | 401-49126 14 96
401-33826 22 38 | 401-43087 18 50 | 401-44418 58 163 | 401-49127 14 97
401-34105 22 12 | 401-43088 4 16 | 401-44419 58 158 | 401-49128 14 98
401-34528 22 5| 401-43185 8 99 | 401-45548 14 42 | 401-50131 2 44
401-34532 4 36 | 401-43185 8 108 | 401-45549 14 43 | 401-50760 58 33
401-34545 4 34 | 401-43188 8 100 | 401-45550 14 44 | 401-50761 58 35
401-34805 2 53 | 401-43188 8 109 | 401-47913 12 66 | 401-50762 58 37
401-34834 2 55 | 401-43220 6 12 | 401-47913 12 67 | 401-50763 58 39
401-34959 20 30 | 401-43221 6 48 | 401-47913 52 34 | 401-50764 58 41
401-34959 22 35 | 401-43553 38 14 | 401-47913 52 35 | 401-50765 58 43
401-35014 14 23 | 401-43581 8 101 | 401-47915 10 1| 401-50766 58 45
401-35472 10 19| 401-43581 8 110 | 401-47915 10 2 | 401-50767 58 47
401-35472 10 34 | 401-43624 20 69 | 401-47918 2 47 | 401-50768 58 49
401-35473 10 9 | 401-43624 22 32| 401-47918 54 17 | 401-50769 58 51
401-35473 10 38 | 401-43626 18 2| 401-47918 56 55 | 401-50770 58 53
401-35474 8 12 | 401-44283 15 5| 401-47919 2 57 | 401-50771 58 55
401-35475 10 17 | 401-44286 14 5| 401-47940 30 22 | 401-50772 58 57
401-35475 10 37 | 401-44287 14 6 | 401-47940 30 23 | 401-50773 58 59
401-35500 10 8 | 401-44288 14 1| 401-47941 30 15 | 401-50774 58 61
401-35504 8 90 | 401-44289 14 2| 401-47941 30 16 | 401-50775 58 34
401-35505 8 88 | 401-44316 58 63 | 401-47942 30 11 | 401-50776 58 36
401-35589 56 47 | 401-44317 58 64 | 401-47942 30 12 | 401-50777 58 38
401-35589 58 146 | 401-44319 58 69 | 401-47943 30 26 | 401-50778 58 40
401-35589 60 21| 401-44320 58 70 | 401-47943 30 27 | 401-50779 58 42
401-35589 60 45| 401-44321 58 71| 401-47944 54 21| 401-50780 58 44
401-35590 56 48 | 401-44322 58 72 | 401-47944 54 22 | 401-50781 58 46
401-35590 58 147 | 401-44323 58 73 | 401-47945 56 26 | 401-50782 58 48
401-35590 60 22 | 401-44324 58 74 | 401-47946 26 1| 401-50783 58 50
401-35590 60 46 | 401-44325 58 75| 401-47947 26 2 | 401-50784 58 52
401-36296 6 16 | 401-44327 58 76 | 401-47948 26 3 | 401-50785 58 54
401-37431 10 6 | 401-44328 58 77 | 401-47949 54 5| 401-50786 58 56
401-37553 18 73 | 401-44330 58 78 | 401-47951 56 35 | 401-50787 58 58
401-37554 18 75| 401-44331 58 79 | 401-47951 60 5| 401-50788 58 60
401-37612 22 92 | 401-44333 58 84 | 401-47952 56 36 | 401-50789 58 62
401-37612 22 93 | 401-44334 58 85 | 401-47952 60 6 | 401-50791 58 1
401-37613 22 10 | 401-44335 58 86 | 401-47953 56 37 | 401-50792 58 3
401-37613 22 14 | 401-44336 58 87 | 401-47953 60 7 | 401-50793 58 5
401-37779 18 76 | 401-44337 58 88 | 401-47954 56 38 | 401-50794 58 7
401-37780 18 77 | 401-44338 58 89 | 401-47954 60 8 | 401-50803 58 2
401-37780 22 36 | 401-44339 58 90 | 401-47956 42 78 | 401-50804 58 4
401-37921 30 39 | 401-44341 58 91 | 401-47956 44 91 | 401-50805 58 6
401-38418 8 93 | 401-44342 58 92 | 401-47985 12 45 | 401-50806 58 8
401-38418 8 102 | 401-44344 58 93 | 401-47985 12 46 | 401-51488 4 8
401-38419 8 94 | 401-44352 58 94 | 401-48031 12 24 | 401-51791 40 15
401-38419 8 103 | 401-44354 58 99 | 401-48032 12 25| 401-51799 2 58
401-38420 8 95 | 401-44355 58 100 | 401-48033 12 21| 401-51800 52 1"
401-38420 8 104 | 401-44356 58 101 | 401-48033 12 27 | 401-51803 52 37
401-38421 8 96 | 401-44357 58 102 | 401-48034 12 29 | 401-51804 52 38
401-38421 8 105 | 401-44358 58 103 | 401-48035 12 30 | 401-51805 52 39
401-38422 8 97 | 401-44359 58 104 | 401-48036 12 31| 401-52022 40 35
401-38422 8 106 | 401-44360 58 105 | 401-48037 12 17 | 401-52451 6 2
401-38423 8 98 | 401-44362 58 106 | 401-48037 12 39 | 401-54199 14 19
401-38423 8 107 | 401-44363 58 107 | 401-48037 12 61| 401-54226 6 15
401-39042 8 87 | 401-44367 58 108 | 401-48038 12 18 | 401-54227 6 17
401-39043 8 35 | 401-44369 58 109 | 401-48038 12 40 | 401-54832 18 78
401-39345 37 1| 401-44371 58 114 | 401-48039 12 3| 401-54833 18 79
401-42199 20 21| 401-44373 58 115 | 401-48040 12 4| 401-55087 62 7
401-42200 20 49 | 401-44375 58 116 | 401-48283 2 54 | 401-55295 30 7
401-42201 20 51| 401-44377 58 117 | 401-49030 12 47 | 401-55295 30 82
401-42208 24 10 | 401-44379 58 118 | 401-49032 12 56 | 401-55296 30 78
401-42208 32 10 | 401-44381 58 119 | 401-49033 12 65 | 401-55296 30 83
401-42213 46 1| 401-44383 58 120 | 401-49034 12 54 | 401-55297 30 79
401-42215 54 19 | 401-44385 58 121 | 401-49035 12 57 | 401-55297 30 84
401-42430 52 13 | 401-44387 58 122 | 401-49036 12 58 | 401-55298 30 80
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401-55298 30 85
401-55299 30 81
401-55299 30 86
401-55301 30 87
401-55301 30 92
401-55302 30 88
401-55302 30 93
401-55303 30 89
401-55303 30 94
401-55304 30 90
401-55304 30 95
401-55305 30 91
401-55305 30 96
401-55370 42 79
401-55370 44 92
401-55371 42 80
401-55371 44 93
401-55440 42 81
401-55440 44 94
401-55956 34 5
401-55957 36 1
401-55958 34 6
401-55959 36 34
401-55960 34 7
401-55960 36 38
401-55973 60 1
401-55974 60 2
401-55975 60 3
401-55976 60 4
401-55979 60 25
401-55980 60 26
401-55981 60 27
401-55982 60 28
401-55994 34 8
401-55994 36 37
401-55995 36 39
401-56013 60 50
401-56017 62 8
401-57625 30 102
401-57625 30 104
401-57626 30 103
401-57626 30 105
401-57628 30 98
401-57628 30 100
401-57629 30 99
401-57629 30 101
401-61459 34 13
401-61460 36 2
401-63914 52 36
401-64521 52 18
401-67733 20 79
401-71514 24 8
401-71514 32 8
401-78899 20 81
401-84909 12 51
401-84941 12 7
401-85715 24 24
401-85715 26 13
401-86027 24 26
401-86027 26 15
401-86388 24 27
401-86388 26 16
401-96346 40 39
401-96347 40 37
401-96348 34 45
401-96349 34 46
401-96464 14 100
401-96522 12 68
401-96522 52 14
401-98470 40 36
401-98493 34 43
401-98551 34 42
401-98644 2 62
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